PARTS

CATALOG

SELF-PROPELLED
WINDROWER

MacDon 9000 Series

(Serial No. 78200 and up)

Westward 9000 Series

(Serial No. 78200 and up)

Prairie Star 4900 Series

(All Serial Nos.)

Premier 2900 Series
(All Serial Nos.)



0}



MacDon 9000 Series / Westward 9000 / Prairie Star 4900 / Premier 2900
Self-Propelled Windrower Parts Catalog

SERIAL NUMBER BREAKS

The side of the serial number on which the dash (-) appears determines whether the part is used "up
to" or "after" the serial number given.
Example: -74924 Used on machines up to and including serial number 74924.

74925- Used on machines including and after serial number 74925.

When ordering, be sure the complete and proper serial number is given.

ABBREVIATIONS

L/H - left hand Left/Right Hand is determined from Operator’s position, facing forward.
R/H - right hand

|.D. - inside diameter
Q.D. - outside diameter

A/R - as required (quantity varies)
REF - reference, part number called up elsewhere in catalog

NC - national coarse thread
NF - national fine thread

HARDWARE

Common hardware is not illustrated. Alphabetic references are used to designate position and
description of these items.



i ' ALPHABETICAL INDEX

A
Air Cleaner & Pre-Cleaner, Engine................ 44
Air Conditioning, Cab.......c.ccceeeicverrirerinnnnienns 25
Air Conditioning, Engine Group ............ccu..... 27
Air Intake Screen, (Ser.# 82886-)........ccccvreen.... 49
Air Intake Screen, w/ Cleaner (Ser.#-82885) ....47
Air Intake Screen, Std. (Ser#-82885) ............... 46
N} (=] 1 =1 o] T S, 40 A

Belt, Fan/Alternator............ccocoeeveeiiccieee 39
Belt, Header Drive..........ccooeeeeiiiciiieeeceenn, 51
BlIOWEr, CaD ..eveeeeieeeee et 25
Brake Assembly........c..coeeeeeieeeecveevnven 17

Cab Seals, Grommets & Mounts ........cccce.....3
Casters, 16.5 Forked ....oooveeeeveeeeeeeeeevieneenn 79
Casters, 9.5 Forked .........oooviiiiiiieeeeenn 81
Casters, Formed... e,
Center Link, Tractor to Header ...................... 33
Compressor; AYC ... ssserevis s 27
Condenser, A/C ........ooevvvieeivieeeeeeeeeseeene 27
Control Knobs & SWitChes .........ccccceveeveeennen. 14
Conveyor Speed Control, Cab........ccccceeeee... 15
Cooler, HYAraulieiOl ..o 63
Cylinder, Header Clutch..........cccoocviciivciieinnnnns 51
Cylinder, Header Lift.......ccoivinininsnniiimniienns 63
Cylinder, Header Lift: Seal Kits............63A,63B

Decals, Safefy.....ccvevveeiniiriicsreeceeienns 85
BT ) i @= | RO OUSUOR RO O TR 5
Driveline: Engine to Bevel Gearbox............... 53
Driveline: Tractor to Header.........c.ccccccuen... 55

Electrical, Cab......c.corrrvarrenrmemmsisrmssseersrineeses 21
Electrical, Ground Speed Lever..................... 17
Electrical, Roof..........ccoiiviiiiiaiiniiineiianns 7
Eleatrical; Traslor.......ovsiesissisiggomss 37
Engine AirIntake......cc.ooooe oo, 44
Engine Assembly .........ccociviriiiniiciee s 39
Enging CaoliNg.....ccccoceeeeieieereeceeeecee s 45
Engine Superstructure ............cccooveviinicncnene 41
Evaparafor, AlG .ausinnaninnisaiaii 20

Im

Fan, ENGINE ..ccocoevveeeee e cenns 39
Filter, FU€l LiN€....covccevevieirer e sees e 43
Filter, Hydraulic Oil ..........ccccoeeeevimiciennenn. 61,63
Filters, Engine Oil & Fuel.............................. 39
EoOtrest Cab: aura s it e e oo era s B
Frame, Cab.....ooueeeeeereeee e eneimseneseeees 3
Frame, Tractor....cccceeeiiceiecrierenecr s svssrsnnnne 31
Fuel System.........ccoocveoieeeeeeeeeeeeen 43

@

Gauges13
Gearbox, Bevel... T
Ground Speed Lever OO |7
Ground Speed Lmkage (Ser# 82886 ) .58
Ground Speed Linkage (Ser.# -82885) .........91

H
Header Drive ... iveieerecereecieeeeeeeeenn. 91
Header Drive Pulley.........coocciiiene B4

Hydraulics: Cylinder Control..........................63
Hydraulics: Double Gear Pump................ 65C
Hydraulics: Header Drive.........cccveineiinnre e, 61
Hydraulics: Traction Drive ..........ccccevvee........ 65
Hydraulics: Triple Pump ............... _65A
Hydraulics: Wheel Motor 65 E

IgIHETEBSWHCH i o 13
Instrument Panel ...........cooeevieeiiiiiiiiieeen 13

I

| IF=To s =1 SRR .
Lift LIDKEGE cawnvmaimoanimmmamiesismiis s oo

1,103 O RRRUPR 1 |

|=

Neutral InterlocK ......oooeeeeeeeeeeeeeee BT
Numerical List......ooveevreeeeeeeeeeeeeee. 92

[e)

Oil Pressure Switch .........covvvvevieeeeiieieeannen.. 39



ALPHABETICAL INDEX

£
Pt s e wmcs v sum o o © 5% e G 87
Panel, Cab Right Side ... ............ 5
Panel, Cab Side Console .. ........... 9
Panels & Supports, Engine/Rad . ... ... 41
Pintle Arms, Traction Drive . . . ........ 57
Power Wheel . ......... ... ....... 73
R
RadiBlon & s 558 95 sies ok vis & a suss e 5 45
Radiator Supports . .. .......... ¢ e w2
Reel Speed Contral, Cab ............ 15
Refleatons o: wus bs sew 58 am o i wag w o BT
Roof, Cab (& Roof Electrical) .......... 7
S
SEAE: U5 = 20 5 See T B b o el e 23
Sheet Metal Covers, Tractor . ... ... ... 31
SideConsole, Cab ................ 14
SIAHEE s o oo o Ben &0 50 0 55 20 98 & 39
Steering Column . ................. 1
Steering Linkage (Ser.# 82886-) ....... 59
Steering Linkage (Ser.# -82885) . .... .. 91
Stocking List, Suggested ... ......... 98
Switch, A/ICPressure . . . ............ 27
Switch, Engine Oil & Temperature .. ... 39
Switch, Header and Reel Lift ......... 17
Switch, Header Drive Neutral . ........ 51
Switch, Hydraulic Qil Pressure .. ...... 63
SUCh NBWIE] & wn mas o mes sn s s 5 57
Switches, Side Console . ... ... ...... 14
X
Tank, Hydraulic Oil . ............... 65
Temperature Sender & Switch . . ... ... 39
Throttle Control . .................. 19
Tires,Caster . . ............... 798183
MIEES BEVE oo o5 som 0% Se 5el bl 0 s 74
Two-Speed Drive: Lever/Cable Assembly 66
Two-Speed Drive: Linkage Assembly ... 67

Two-Speed Drive: Wheel Motor Assembly 69

Upholstery . .................... 3A

=

Walking Beam & Pivot . ... ... ....... 34
Weight Package, Rear . .. ........... 35
Wheel Motor Ass'y.: Single Speed Drive . 71
Wheel Motor Ass'y.: Two Speed Drive . . . 69

Wheel Motor Components . ... ..... 65 E
Wheels & Tires, Drive ... ........... 74
GBS e s s s oo o do measy soms v5is 8
Windshield Wiper . . . . .............. 21






TABLE OF CONTENTS

CAB

Cab Frame, Seals, Grommets & MOUNLS ..........ccoo e s e sessssesnsesassasesass 23
EIDNOISIANY . oo i s e B T B B et e i SRR

Cab Door & Cab Right Side Panel
Cab Roof (& Roof Electrical) ... eeeieieecerrececas

Footrest & Side Console Panel...........
Steering Column ..
Instrument Panel.........eeoeemruereesencemerssnns
Side Console........
Reel & Conveyor Speed Gontml
Ground Speed Lever
Throttle Control........ccoooieiees

Cab Electrical & Wiper...

Cab Air Conditioning & Blower Gmup
Air Condltlnnlng Engme Group
Heater... e

TRACTOR

Mo Framd & CoVars . aom it i S T R i i v
Lift LInkage .......cooeeererecesreecnrciansinncens
Walking Beam & Pivot
RearWeight Package.............. i,
Tractor Electrical

Engine Assembly
Alternator Mounting
Engine Superstructure
ENGine AT INTAKE ..o cececeececsssasasssssssssssas s e e s s esssassesanassssrsssssssassnsesens srmnans saesesase
Engine Cooling ...
Standard Air Irrtake Screen (Ser #82885 and belmw} ........................................................ 45
Air Intake Screen with Cleaner (Ser #82885 and below) 47
Air Intake Screen (Ser REIBIG ARG BNONB) ... s 48,49
Header Drive... 4

Driveline (Engine to Bevel GearboX)...........cvmmimimeiimimniossinnissiueissin .53
Header Drve Pulley.... ... mssanssssssasian

Driveline: Tractor to Header
Noutral Intarlock 8 PIHE AIME ......coovmisrmmsarmmassaseiss sussasvisssstonssnsasssnestiassassenssassnassas 56,57
Steering & Ground Speed (Ser#BZBBS and above) R e D8 Y
Hydraulics: Header Drive .. @

Hydraulics: Cylinder Control...
Hydraulics: Header Lift Cyllnder Seal Kits
Hydraulics: Traction Drive..........ccocceeeneeeene
Hydraulics: Triple Pump.......ccccoicivininnns
Hydraulics: Double Gear PUMP..........cciciimmimssrsnmsssssnsssssssssnsssennans
Hydraulics: Wheel Motor
Two-Speed Drive: Lever/Cable Assembly
Two-Speed Drive: Linkage Assembly ...
Two-Speed Drive: Wheel Motor Assembly S— e
Single Speed Drive: Wheel Motor Assembly ................................................................ 70,71
Power Wheel

16.5 Forked Casters

Safety Decals
Information Decals, Refectors & Paint
Product Identification Decals .....
Steering & Ground Speed (Ser #82885 and below)

NUMBRICAL LIST -.....oovciviminminsimamiamisiiain

SUGGESTED STOCKING LIS T ...ocnsmmsssonsossosmsmsesnpsonsisnssnonsonins 98,99




CAB FRAME, SEALS, GROMMETS & MOUNTS

_.\:l\j‘

®
' =13
(=]
®
3 % =
top view

e S e a )| ‘»

[ 15

side view

cab mounts



CAB FRAME, SEALS, GROMMETS & MOUNTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42593 CAB FRAME -withdecals .. ........ ... .. ... ... .......... 1 -92989
42916 CARFRAME -with d8CalS .. ... .. . i v o o viem s s e o s smee 1 93000-
2 42405 SEAL = Toam, IopEONE ... c. ccn o o wh s - e sieie s e e o st s s 1
3 42406 SEAL:=TOaHIAODSIOR Sor ad S oi o b8 55 o b3 e b2 MAT of & 58 BEd b 2
4 42407 SEAL=TRaM  0DITEAE oo mo oo 0 o sis s & wie sises s Sieu <05 4 S 986 S 1
5 42456 BEAL - TOar, WINEDW . © oo e v o om0 oo 5 5 oo snii s wisas s s e wagie & ;|
6 42270 SEALCTOAM vo oo o5 o5 35 % me Si o 5m 58 0 06 Gadia s wiesd s WA e & 1
7 42265 SEAL -foam, blower ports ... ....... ... ... . ... 2
8 42266 SEAL=I08H, asn e 0 5 0w e o5 5l % 2.0 L5 s o 5. mas fe S o 2
9 42042 SEALmoUlded " WIDAOW! 1 wer o5 wow iy s e sbin w Gose Beys ks R 8 1
10 37687 MOULDING - protective . ... ... ... ... e 2
11 42072 MOULDING - protective, rightside . . ......... ... .. ... ... ...... 3|
12 25228 CONDIIT 58It oo o sron me e e e 5o e w8 wEe e = 5% B 6 o 2 1
13 42046 CROMMET . wop o san v sii 5e sl o el i ae 5 5 09 G o Wi ¢ 6
14 42099 INSULATOR -cabmount . .. ... ... . . 0. 4
15 42592 WASHER=falws =2 snm 52 omes 72 0 0 mos B Shes 5600 Sy owim be 508 2 4
A 21560 BOLT - hex head, 1/2 NC x 3 inch (except front right)
21760 BOLT - hex head, 1/2 NC x 2 1/2 inch (front right only)
B 18591 NUT - hex, 1/2 NC - double nutted (except front right)
21383 NUT - serrated flange, 1/2 NC - single nut (front right only)
C 18638 WASHER - lock, 1/2 inch (except front right)






CAB UPHOLSTERY & INSULATORS

3B

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42114 FLOOR MAT . o e e e 1
2 42416 INSULATOR - upperfront, LH& R/H . .. ... ... .. ... ... ...... 2
3 42055 INSULATOR - upperside, LIH&R/H .. .. .. ... ... ... .. ...... 2
4 42056 INSULATOR - upper left, rear . . ... ... i, 1
5 42057 INSULATOR - upperright, rear . .......... ... ..., 1
6 42107 UPHOLSTERY - above frontwindow . . . ......... .. ... ........ 1
7 42108 UPHOLSTERY - above L/H sidewindow . ..................... 1
8 42109 UPHOLSTERY - above R/H sidewindow . ... .................. 1
9 42110 UPHOLSTERY - above rear window . . ... ... ... ..., 1
10 42111 LPHOLSTERY =1L BOSE v v v ions v e i siais win s s sieis wve s 1 -92999
42694 UPHOLETERY = |EB0sE cir o o snie v s o 5el 53 G 56 59 s 1 93000-
1 42113 UPHOLSTERY -right post . .. ... ... .. .. s e e 1
12 42112 UPHOLSTERY -below rearwindow . . . . . ... ... . ... . 0. .... 1
13 42116 LIPHBLESTERY: SdOOF .0 5 v v o8 soms s swmm s e o5 e 52 Sad S 1 -929099
42098 LIPHOLSTERY /@008 i v v s o wavs vis srae v @as w6 e is & o wa 1 93000-
14 REF UPHOLSTERY -cab roof, seepage 7 .. ... ... ... ... oo ... 1



CAB DOOR & CAB RIGHT SIDE PANEL




CAB DOOR & CAB RIGHT SIDE PANEL

REF PART DESCRIPTION QTY SERIAL
NUMBER NUNMBER
1 42567 BRIGRE, e s srom sn seene wac e doeh S e i DERS G0 KNS Da e S o 1 -92999
42810 DOOR - frame, less lowerpanel ... ................ .. ....... 1 83000-
2 42041 SEALL < oot MBUHEH: Lo o v Do e e mie S bos D bk erein Sl e 1
3 42640 HANDLE - outer, with keys . ... ... ... ... . . . ... 1 -92999
42200 HANDLE = OUIer MWt KBYS ..v v somes v svie) 50 svmis s seing soe o wis spes sie 1 93000-
4 42643 BEY: S50000 .o s so mise suns s sowis e sivie G0 g e Savns 0 S S 1 -92999
30411 KEN H08F 5e oo srves s v s 55 was 50 SN we Wi o8 5w M0 59 1 93000-
5 42043 EATCH = HO0F seo v on st o8 908 i fad 55 S0% 40 5wk o8 389 645 o 1 -92999
6 42544 GATCH =HOBPIBIEN . . o .o vs v s o se wieim e stiaioe se e Seis s 1 -02999
fi 42579 STUP=U00F & mred wpadis Lod 5k S0k 5 Rl o5 B0 i e oe sl s b 1
8 42545 EANELL= rGhteabiSiael .« oe vs meis an doe b Sem o e ¥3 wan wets Sa 1
9 42576 SHIM 8005 €8I6H 0 o iov s cm vy s speie e e s wm s s S 1 -92999
10 42820 BANEL - IOWEBF'AGOT .« o vuv o Gion < s e vow 4 emie s Gaw 0md i 1 93000-
11 42815 HANDLE:« insld®: i su vve suis w0 s o Se0 o wiod 2 s 20 080 sam o 1 93000-
12 21879 KNOB -plastic . .. ... ... e e 1 93000-
13 42830 BAR -outerhandle link . . . ... ... ... . . .. 1 93000-
14 42688 LETEEL: dO0F mi mouer swr ob s mi s o e 55 sl D o e Sk o0 1 93000-
15 44337 SPRING = doarJatehic « v swt v wnis s s s e ad wans i o s sa0s s ] 93000-
16 42836 BIN <60t 1800 wo v 0% e ms onn 55 me v U5 08 S WR R 6T S B 1 93000-
A 30693 BOLT - flange head, 3/8 NC x 1/2 inch
B 21968 BOLT - flange head, 1/4 NC x 1/2 inch
C 21930 SCREW - flat socket head, #10 NC x 3/4 inch
D 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
E 21561 BOLT - hex head, 3/8 NC x 1 12 inch
F 18697 NUT - lock, 1/2 NC distorted thread
G 30598 WASHER - lock, 3/8 internal tocth
H 21452 NUT - serrated flange, 3/8 NC
J 30260 SCREW - self-drilling, self-tapping, #12 x 1 inch
K 18590 NUT - hex, 3/8 NC
L 18588 NUT - hex, 1/4 NC
M 21580 BOLT - hex head, 1/4 NC x 1/2 inch
N 30693 BOLT - flange head, 3/8 NC x 1/2 inch
P 18635 WASHER - lock, 1/4
R - 21574 BOLT - hex head, 1/4 NC x 1 1/2 inch
- f REF Indicates where hardware passes through cab or door frame.



CAB ROOF

103828



CAB ROOF
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 42586 ROOF - cab, includes roof, headliner and items 2 - 6 inclusive.................... 1

2 42108 PHOLSTERY =100 ....vsnicsssisumsinssmmrermmmseissdsiimairmissiomisssisiimss 1

3 42401 INSULATOR - front (SHOWN) .....ocveiiieiiiaeieeeee e e e sr e s s e eeees 3

42402 INSULATOR - rear (similar) ... : L

4 42212 NUT - tee, #10 NC (for wiper motor and amber llght mountlng) ................. 12

5 42213 NUT - spring, #6 NC (for field & head 1amps) ... 32

6 42587 SPACER: - roollieadiNeRunmricianmssyis s 6

7 42592 WABHER =Moo s s e e 12

8 42045 2 I N e S e P TR L 6

9 REF GROMMET - See Cab Frame... 6
10 42059 LIGHT - amber, replacement bulb #1 156 4
11 42222 LAMP - wide flood, sealed beam #H- 9406 o 6
12 42223 LAMP - trapezoid (headlight), sealed beam #H-9411 e O
13 42100 T 1 R 8
14 42225 B TR, o comemes o suanntean srpsmmsd e s R An s s e AR A TP AT AT TR 8
15 42061 LIGHT = INEBIIOT ..ttt eeee e e aemne e reesemmee s snesrmne s sbsaesnesnaennnnaeannes | -103518

42726 LIGHT = INEBIIOT ....cvececiiereiar it ittt aieecieeaamaeeseasaenaesssesannsssnaesasasansnnsmesssesesees | 103520-

16 50023 LIGHT - turn indicator........ 2
17 50024 NUT - spring 2
19 425920 SUPPORT L R T W L vt - U 1
20 25286 CONDUIT - slit hose (was 25298) .........coieermreeeeeeeeece e e e e e 1
21 45276 FBARNESS ~SIBCGL 100 couissiinmisionssipsmasmisumasssiammnssssaio 1
22 42423 INSULATOR - BAMESS...... o mmissiisasdsseswwnivd sl
23 16661 FASTENER - plastic tie... 3
24 42589 MOULDING - protechve 5 R T TR
25 38661 PLUG - plastic, radnofspeaker Iocatmg holes e s 200110408
26 101771 Sl PPORT = 1O T coiuwosiesiasinessonsibssisonssss sntasensnstssnnnsnsans samsnsosomsensnmsasarss 1 110470~
27 101969 SPEMCER STAUH0 ... onsisnssismmsininusssmvspiinashssassmissssssansssmang s sissis s 2 110470~
28 101981 CRIL LI o MM .ot s R SO AR I 2 110470-
29 101982 AN TENIR ~TBOG i i st e R s o 1 110470-
30 45399 DECAL - covering, radio CUE-OUL .............cvevieeieeesniniscveirnseeeressne s ssneessenns 1 110470-
31 42543 T (o Ty - 2

A 50009 BOLT - hex head, 1/2 NC x 7 inch

B 18697 NUT - lock, 1/2 NC distorted thread

D 30948 SCREW - machine, #10 NC x 2 inch

E 30949 SCREW - machine, #6 NC x 1 inch

F 30492 SCREW - self tapping, #8 x 3/4 inch

G 21456 BOLT - flange head, 1/4 NC x 3/4 inch

H 21455 NUT - serrated flange, 1/4 NC

J 30950 SCREW - self tapping, #8 x 1 inch



WINDOWS
10

7
f ! 13
o
B
L1 e
Al 14
c
K
-
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42048 SEAL - top, front WiNdOWS........cocoovviviiiiiiiniie i eerae s senessessesessees 1
2 42049 SEAL - bottom, front WindOWS...........ceeeieveineieiniieniiesseseneseesaes R, 1
3 42093 WV N B O S TTOINE s cissavereimsmntniumnsssnnsssnms s oo A A ST eg AR M KR Kok 1
4 42094 VVINDOW - BI00L v scisssamassssissusmssisrios svsnasssisstiisssas smasispoposiussssbuesasissm 2
6 SEALANT - black, use neutral cure silicone (Silicone 11 or Silglaze) ....... AR
7 42095 WINBOW 1881 o bemvammamamsin bbb st sl 1
8 42053 SEAL. = IBar WINHIOW, oo i ascassstmisarss siriss o sssmsosinss 1
9 42420 WINDOW - right, assembly (includes item 10).......cco i 1
10 42421 SUPPORT < WHgBW. s s i s nnimesinad
11 42616 LATCH -rear.. 1
42617 LATCH - front p——
12 42615 FASTENER GROUP Iatch (mc!udes Screw, bushlng and nut) ................... 2
13 42052 SEAL - door window... NECSE : BT T BRI,
14 42096 WINDOW - door... 1
15 42135 RIVET - latch... = a2
16 42517 KIT - window retamlng lower— mciudes “S' shaped retamer plus ltem 18 A -124499
45658 RETAINER —window refaining, IoWer...............coocveereneonriecinencesseeeeesinenes 1 124500-
17 428086 ANGLE - Window retaining, UPPET.......cocoeueereiissrmssssssssssssmsssssssessensesssssansass 1
18 45659 INSULATOR — window, lower front..........c..coiieieiiceneiecerieceee e eae e 1
A 21968 BOLT - flange head, 1/4 NC x 1/2 inch

B 30260 SCREW - self drilling, self tapping #12 x 1 inch



8A

WINDOW SPECIFICATIONS

|* 9315 ———’ ~— 65

FRONT
42093
1319

=i 5.97

/- 19 R (4)

! 10615 .

REAR
(42095

)/13 R (&

761

NOTZS:

1. MATERIAL: Light and heat reflective, tempered or
laminated plate, float or sheet glass, 704 light
transmittance, AF.G. or Guardian Green, Shall meet
safety specification per SAE U674,

2, Monufaciure to SAE JE73k.

3. All dimensions in nillineters.

7745 1
|

FRONT LEFT
FRONT RIGHT

(#2094)

— 535 ,

673

\ i
13 R ¢4 e e

7375

510 DODR
(42098)

e S / -

685

——— 5 07
RIGHT SIDE
(420977 560

® 125
i <) 20
_________ J_T

55 — l—-— 590 ——




8B



FOOTREST & SIDE CONSOLE PANEL

A
REF PART DESCRIPTION QTY SERIAL

NUMBER NUMBER

1 42536 ROBE = I0BESEL & oot ahe s Wit o 8 5 s s T s e SO e et v 2

2 42644 PANEL - side console, includes items 3,4, 5and6............... 1

3 42264 DERE ~ M 2o san s @ o5 e o b e e 78 o ) 55 e a0 1

4 42266 SEN -~ Vetieal - s cna s mam ss s s S e 1

5 42272 SEAL-frontvertical . . .... ... .. ... ... . 1

6 42273 SEAL-A/Ccompartment . ... ......... ... iuirmrennneannnnn 1

A 21452 NUT - serrated flange, 3/8 NC

B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

R REF Hardware passes through seat support panel.



10

STEERING COLUMN




11
STEERING COLUMN

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42458 SHAFT - steering, with sprocket . ..... ... ... .. ... ........... 1
2 25336 BUSHING » SHAIY - < oo ons onmns wamnn somes 5o vs 5a Goams s & 1
3 18601 WASHER ~ Ttk 1318060 LB .. cconn vviss ows s vos woinsis sins & 5
4 42064 DO a0 sesam e senns SeiEs e Soueh ies T Es 5 2 1
5 25326 SHAFT < SIBETRG, UPPBT ..x - v i sim s Soisene, 80w b6 5408 50,8 2 1
6 30943 PIN-Spring, VA X 1IN . .con i snnvi sin s oo sioe sovmsd sies s 4
T 42645 TUBE =SBETIHG. oo vuvs vae wisie s s @8mmets s i a5 dewes pas - 1
8 42648 HANDLE - wheel adjustment . . ... su s e von sin e o vom v o siee « 1
9 19488 BUSHING = IOWEF < cun v swins grnaia so5s s sas i e sevs, e sims 2 1
10 19279 BUSHING ~UBBEE . .. <o oo sidlhas 5 558 Srmin s Sa e v 2 1
11 42285 WHEEL - steering . ... 1 -92999
12 2147 PIN-spring, 1/4 x 11/20inCh . . . . . oot e i e e 1 -92999
16266 PIN-spring, 4 X1 1/4InCh. .. .coviiennnomennsenonns aens 1 93000-
13 42652 AR SO . covvsimon s il i et S iR 3 e ol 1
14 21879 ENOB < BB = oocons o s 08 @aiais o @ 5% seen i e funy Sa s 553 & 1
15 42467 GUIBE «TOBBEE 2o im0 v 55 008 55470 o 23 T Sh s W 8 S5 e % & 1
16 42460 INSULATOR - steering post, foam . .. ...........covuvreennnn. 1 82100-
17 42058 INSULATOR - steering post, foam . . . ... ... ... ... .......... 1 -82089
18 42287 BOLT - socket head, 3/ NC x1/2inch ....................... 1
19 22345 VWAREIER — TREEE . oo s 5 0oy b i i i 5 O 5 8 1
20 42771 WHEEL - steering, withcap (item21) .............. ... ...... 1 93000-
21 42773 CAP - SIBENG WHEB] - vuvii i ising sams v iaa anise s uy s 1 93000-
22 42772 INSTALLATION KIT - includes hub, snap plate & bolts . ........... 1 93000-
C 21868 BOLT - round head, square neck, 1/2 NC x 1 inch

NOTE: For Related Parts, see "Steering & Ground Speed", page 58.



12

INSTRUMENT PANEL




13

INSTRUMENT PANEL
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42507 PANEL - instrument, withdecals ... ........ ... ... .. . . . ... ... 1
2 42238 GAUGE-hourmeter . ... .. ... .. e e e e 1 -82885
3 42240 GAHEE Bl ¢ cms o o =0 o o0 st 30 sms s e e B oo A W o 8 1
4 42239 GAUGE - voltmeter . . . .. ... 1
b 42241 GAUGE - temperature, enginecoolant .. .......... ... ........ 1
6 50043 LIGEE T RAICRION o s was s wwes s stony s s oo S o8 2 5o Goe S9s i 3
50024 NUT - spring, for indicator light .. ......... ... . ... ... ....... 3
7 21902 SWITCH - ignition, With KeYSi.. ves v wam v aiaih o wis ais 5 wp g 5a s 5 1
30410 KEY - ignition, for switch 21902
8 42295 INSULATOR - fOam .0 v vt vt v ve e v et mmsn it va it s v s 2
9 42325 GAUGE - tachometer (optional) . ... ... ... ... ... ... .. ......... 1
42243 SEMBERSIHEHOMEIET - o iz ves 06 as 83 BEw 50 Do o & 50 Ses wa 5 1
7674 NUT -jam, 3/4 NC, fortach sender . ......................... 1
10 42067 NENTIEATOR: wuves meous o sos o ok S0 s on o 50D S e Sam & 1
11 42447 LIGHTER -cigarette . . . ... ... . ottt i e i e e ve 1 82886-
A 42292

SCREW - self tapping



14

SIDE CONSOLE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42880 PANEL - console, with decal - includes items 2 & 15 and hardware............. 1 -95050
42915 PANEL - console, with decal - includes items 2 & 15 and hardware............. 1 95051-
2 42266 SEAL = FIONE DOBE. o0t tmnssnssm it adh s shs sy esisss s s s ersiissausison 1
3 30312 FLASHER CONTROL = with Knob..........cocoiiiieieiie e e 1
4 21903 SWITEH - light, With Knob...uiiumisismisiimimmseamsmisiiriassiis 1
5 30335 SWITCH = WIDBE: s ssissmssisisnn i s ssmives s 1
6 42727 ENRIB: = CONBOL s s e S e S s e, e b 4
7 21914 SWITCH - blower ... e S S e WP SRNEOR PG . |
8 42518 THERMOSTAT ASSEMBLY R s s e et e )
9 42447 LIGHTER - C|garette1 -82885
10 21933 BOHTRAY cimavisss s i e aa ss  T eaabs 1
11 42448 SWITCH - toggle, header drive...............coeerrmiemieiaeseeeeeeceeesersesasscssssasasasensen 1 -82885
42491 SWITCH - header drive........ccueveeeiiiiceaeccree e e aeeesrsansssaenessssnesaneseaassasnnsens 1 82886-35050
42840 SWAITCH = 100016, Neater ARV .........comumirseimisesrrsisisavesssnssississssnmnnsississ 1 95051-
42841 GUARD - for toggle switch 42840 ... e P T, 95051-
12 REF REEL & CONVEYOR CONTROL ASSEMBLY see page 15 T
13 42366 GAUGE - hour meter... o o 82886-
14 113543 SWITCH - deck shift, 960 & 972 Hydraullc Deck Shlft Hdrs (was 42257) A
15 42881 PANEL = @0CESS ...eueecoeee e cereeieeeseseressanesssnssesensssasemsanensemesssasssssenssnssesssnnees 1
A 30696 SCREW - button head, rib neck #12 NC x 5/8 inch
B 30669 NUT - lock, #12 NC distorted thread

C 42292 SCREW - self tapping



REEL & CONVEYOR SPEED CONTROL

CONSOLE PANEL —

o
S
i

_—-"""g
/5

15

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 42441 ENOB GO0l = o s cnw o weie s S0 5 v am oo 56 s e v s S

2 42748 WASHER =nomimetal cc cun sn ivn 5 6o 58 0 00 e 00 ses w% 0 i wen

3 2146 PIN-roll, 1/4 x 1 3dinch . ... .. ... e e

4 42746 STEOP < RROBREVEL ... oo sis vams s w s snecs bud sben Sof £als xia s s Swis

5 42749 SPACEE = 8 = 52 novny Dt 56 Sros Nall B Dol oo ot B on s B oo o8

6 42747 HEBE ¢ i ws o i s of oo w Sy sieid d smed B ol 65 Sini el il dek

7 REF CONTROL BLOCK - header drive, see "Header Drive Hydraulics" . ...

A 21573 BOLT - hex head, 1/4 NC x 1 inch

B 21572 BOLT - hex head, 1/4 NC x 5/8 inch



16

Serial Number
93014 and below

GROUND SPEED LEVER

1

~\
s
[ = g/ 10

|

5/

Serial Number
93015 and above




GROUND SPEED LEVER

17

REF PART DESCRIPTION SERIAL
NUMBER NUMBER
1 42668 LEVER - ground SPeet . ... ... ...cen scevion sas via e siediais sieis sima s -83014
2 28038 BUSHING - plastic (part consists of two halves) ... ..............
3 15103 FLANGE - bushing mounting . - . - cu «xvas s snsen mom s s sisim o
4 45327 PAB - f0H0N o oo i wan amisas sis sem s saw e me cwlai 5 s . -93014
5 45328 BAR - 80USHAD: .ocovu o oo Sy e al Seie 5aeien wolias Vs v s -93014
6 45325 WASHER -OONMEIAL . . . . .. osr rinis mm sirin simimimn wmae sies s -93014
4 45331 ANGLE “MNOUIHEG oom siie o mice cevmemmin symm s somsalemnss painls s somie's -93014
8 45335 RRAISSWNERE e soansm s miiodih e il atas e TR i M -93014
9 42595 HANDLE - ground Spegd . .uoowsws s s mwe s s s 55 e s s
10 42564 HARNESS - ground speed lever, incl. two switches (item 9) & decals . . -115999
42762 HARNESS - ground speed lever, incl. two switches (item 9) & decals . 116000-
11 42449 SWITCH - rOCKET . .. . e e e e e e e e e e
12 42575 TAPE - foam (between switches) . ... ........ ... .. ... ......
13 42476 BOLT -hook . ... ... e e e e
14 REF CABLE - neutral interlock, see "Neutral Interlock & Pintle Arms" . . . . ..
15 REF ROD - steering, see "Steering & Ground Speed” . . ... . ... ........
16 42482 INSULATOR -TUBBET =52 5 vy se s o5 055 55 s snm i ihe smiesi vai »
17 16652 VUASHER s T8k 558 8510 6005 27 0o, Surimye: masss e omss fa ko s s e o5
18 45562 LEVER-groundspeed . ... ... ... ... ... ... 93015-
19 45565 PAD SATICHION «inxmsiro stz it 61 50 550 58872 81 . T RO 0 708 93015-
20 25348 BUSHING ~PESHC: . . commo o o s s emi s ks sors a0 v @A #e s
21 11660 SPRING - COMPIESEION =v 5o wss sm s 255/ 5 wrema sl 368 9450 5 (U85 S 93015-
22 4761 VIPESEIEN I o oo inre 45 te 5ot o Socts 0.0 AR 0 0 P aieTe, e 0 S S
A 30280 NUT - lock, smooth flange, 5/16 NC distorted thread
B 18664 NUT - jam, 3/8 NC
C 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
D 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
E 30963 BOLT - hex head, 3/8 NC x 3/4 inch
F 18637 WASHER - lock, 3/8 inch
G 18598 WASHER - flat, 13/32 inch I.D.
H 30872 SCREW - set, 5/16 NC x 1/4 inch
J 18590 NUT - hex, 3/8 NC
K 50052 BOLT - round head, square neck, 1/2 NC x 5 inch
L 18697 NUT - lock, 1/2 NC distorted thread
M 18591 NUT - hex, 1/2 NC
~ f REF Indicates where hardware passes through frame member.



18

THROTTLE CONTROL

ENGINE END

103652



19

THROTTLE CONTROL
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
i 45307 SUPPORT Ihrotle, WCaD ... ciiinciniciiisininiminiianiicoimesnssissosasosiiii 1
2 45308 LEVER A IO oo R T R T RN 1
3 45314 PAD - friction ... R T R e R ST
4 17548 SPRING - compre55|0n ................................................................................. 1
5 16652 VUASHER SHAE . o smmmermmmnessmsss s st do e st st s i idedsisr i svasusss 1
6 30457 KNI < DIBINTR. oo ccismnsion s oy v iassasiodin faireniont s s A Sl s 1
¥ 42745 CABLE - ot cnnomimninsnis i s i iaioaisis s inissivaiia 1
8 42218 PIVOT »CoBIB o i it mia s il viiamssmisvisaini s s s sedsdasins 1
2] 42219 HOLDER - cable ......... R R R 2
10 42220 BAR<BDBOBE. ... oaeimnssrivememms e e R R TR TS T P TR RS 2
1" 44337 SPRING - extension, to fuel pUMP IBVET ......coovveeeeiiieeciie e er e 1 see note 1
12 44490 SUPBORT < abla toi SHNIE. o vmmomissssvmmmmmnmmsesr i inmmiwisp o 1 see note 1
13 44505 SUPPORT - throttle cable, engine end ........cccccccviiviiciiiiiiiisiineen e, 1 see note 1
14 44494 INSULATOR - rubber, throttle cable (see note 3) ......cooovieeiecicee i, 1

15 42102 SPRING - extension.. P o e bes r O LI | see note 2
16 111009 CLEVIS - throttle cable1 see note 2
17 111032 LEVER = throttle . ...ttt e seamaaaans eseesessmsnnnne | see note 2
18 24986 GROMMET = FUDDET.......cceiiiiiiiieriesesiassesssssesssssssessessessassssassassassnssesssassansasans | see note 2
19 42523 CLIP - bl holET ..o ininscsrmnannnmaninass G ms 117410-

NOTES
1. For Turbo Engine, these items are used for Serial No. 117409 and below, except Tractor Serial No. 117260.
For Naturally Aspirated Engine, these items are used for:
« Serial No. 117409 and below
e Serial No. blocks 120066 to 120090 and 120188 to 120197
» Serial No. 124500 and above
2. For Turbo Engine, these items are used for Serial No. 117410 and above, plus Tractor Serial No. 117260.
For Naturally Aspirated Engine, these items are used for Serial No. 117410 to 124499, except Serial No. blocks
120066 to 120090 and 120188 to 120197.
3. Mounting position for Item 14 INSULATOR at slots in Item 13 SUPPORT varies as follows:
 For Turbo Engine with Serial No. 117409 and below, use two rearward slots.
» For Naturally-Aspirated Engine with Serial No. 117409 and below, use two forward slots.
e For Naturally-Aspirated Engine with Serial No. 124500 and above, plus Serial No. blocks 120066 to 120090
and 120188 to 120197, use two rearward slots.

A 21284 BOLT - hex head, 3/8 NC x 1 1/4 inch

B 19965 BOLT - round head, square neck, 3/8 NC x 1 inch

c 18631 SCREW - machine, #10 NC x 1/2 inch

D 18647 NUT - hex, #10 NC

E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
I 30963 BOLT - hex head, 3/8 NC x 3/4 inch

G 18604 PIN - cotter, 3/32 x 3/4 inch

H 20011 NUT - hex, #10 NF

J 18577 SCREW - machine, #10 NC x 3/4 inch

K 21821 BOLT - flange head, 3/8 NC x 3/4 inch

L 111008 BOLT - hex head, M6 x 15 mm

M 30631 WASHER - lock, M6

N 21561 BOLT - hex head, 3/8 NC x 1 1/2 inch

P 18590 NUT - hex, 3/8 NC

R 21479 BOLT - round head, sguare neck, 5/16 NC x 1 1/2 inch
S 30280 NUT - lock, smooth flange, 5/16 NC distorted thread
T 18701 SCREW -set, 3/8 NC x 1 inch

U 18664 NUT — jam, 3/8 NC

v 18588 NUT - hex, % NC
w 21573 BOLT = % NC x 1 inch

~ f REF Indicates where hardware passes through frame member.



20
CAB ELECTRICAL & WIPER

//\._
/‘ ‘h‘\x““‘ ‘-H-""“-.._
#__/ /’f ':"L | :__]\I
e - I
E b '
F o
By ¢
R : TOP VIEW | | e i
CH—| s et
6 14 2

(]
l
|
P
(5]
=

= i) - ) =
7\\ 7[10 e 3 1 ] 5 E‘: —Z‘L
A RN

! ! | 4/\,213-:;. i

| | i SIDE VIEW -

\ 0 - | ’ | ﬁ%

8 1é [ - -
\ \




21
CAB ELECTRICAL & WIPER

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45278 HARNESS - cab wiring, with plug & rectifier (item19) ............. 1 -92999
' 45531 HARNESS - cab wiring, with plug & rectifier (item 19) ............. 1 93000-
2 21908 SUPPORT ~Circuit Bréakers oo o 5o s v 55 v 5o Be s 50 st vime s 1
3 21910 BREAKER - 6 amp (Serial No. 90449 and below, qty. =3) ......... 2
4 21909 BREARKER 258D i 2 s serie 55 smeie ses svsiis s aie soe s b wis sl s 1
3 42079 MOTOR = WIDBT . . . o e e e e 1
6 45296 WIBE="WIDBEMOIET: & v i v coeis i sy s come 5ie 8 oaiw susis e S5 5 a0 1
7 30337 ABRMIWIPBE" & v oin 5 o 56 o e sate 26 S U8 e vad il GGV R 6B 1
8 30338 BLADE =“WIDBE i o ap o 5 o0 59 56 50 05 560 55 % 55 My i veds don b 1
9 42526 B Sl e a————— 1
10 42591 INSULATOR = FOAMT & voo o v ssis boe s s siwiss se 5 oie shiorie pie Shoss siome s 1
11 42232 BANEL s A3BRasE. & sm wit o iy e By b foe alade ties s Dol b es 2 b 1
12 30215 RELAY - electrical (Serial No. 92998 and below, gqty. =3) .. ... ... .. 4
13 30010 BUHZZER, - i wven 5 sin o e e 5 soiie s 55606 S0 & b DS S0 S BEs G 1
14 42523 CLIP=NAMESS ;oo o 15 5 il 5l v Ve v Sess o o ais wielvsl ss e s w 1
15 42678 FASTENER - plastic tie, pushmount ... ........ ... .. ......... 3
16 16661 FASTENER - plastictie . ........ ... . . ... 7
17 24289 CABLE <igioindic« oo so o o s e wus s wek s b fei e e SER 1
18 21943 BWITCH -~ park Brake . v o ves on v s v wis 5w 292 e oo Sam va 1
19 42201 RECTIFIER -diode pack . .......... ... ... . i ... 1 90450-
A 18634 WASHER - lock, #10
B 20011 NUT - hex, #10 NF
& 21455 NUT - serrated flange, 1/4 NC
D 30598 WASHER - lock, 3/8 inch, internal tooth
E 21185 WASHER - lock, #10, internal tooth
F 18647 NUT - hex, #10 NC
G 42284 SCREW - machine, #10 NC x 1/2 inch
H 21947 SCREW - hex washer head, #10 x 5/8 inch
J 21975 BOLT - flange head, 3/8 NC x 1 inch
K 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



=r— 1




23

SEAT
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 25690 SEAT - spring suspension, complete . .. ...................... 1 -90449
42945 SEAT - spring suspension, complete . ........................ 1 90450-
2 21783 ADJUSTER ASSEMBLY - weight, spring suspensionseat .......... 1 -9044¢
42950 ADJUSTER ASSEMBLY - weight, spring suspensionseat . ......... 1 90450-
3 30173 SERING: o ool demam iahnsT Fa TR e et P SR e eE B 2 -80449
42052 SPRING - extension, setoftwo . .. .. ... ... ... ... .............. 1 90450-
4 30174 SHOCK ABSORBER ASSEMBLY - spring suspension seat . ........ 1 -90449
42951 SHOCK ABSORBER - spring suspensionseat . ................. 1 90450-
5 23912 SUSPENSION OVERHAUL KIT - spring suspension seat .......... 1 -90449
6 23568 SLIDE RAILS KIT - spring suspensionseat .................... 1 -90449
42949 SLIDE RAILS KIT - set of two, spring suspensionseat ............ 1 80450-
7 42946 BACKREST & CUSHION - spring suspensionseat ............... 1 90450-
8 42947 SEAT CUSHION - spring suspensionseat ..................... 1 90450-
9 42948 ARMREST KIT - set of two, spring suspensionseat .............. 1 80450-
10 42248 SEAT -airsuspension, complete . ... ......... .ot inroernnn 1
11 42928 SEAT CUSHION -airsuspensionseat . ....................... 1
12 42936 BACKREST & CUSHION - airsuspensionseat . . ................ 1
13 42932 ARMREST - left, airsuspensionseat . .. ...................... 1
42933 ARMREST - right, airsuspensionseat .. ...................... 1
14 42927 SLIDE SERVICE KIT - air susp. seat, includes both sides & latch wire . 1
15 42937 AIR CONTROL VALVE SERVICE KIT - includes valve, knob & hardware1
112020 RO = A VRNE . oo st om 655500 00 im0 = P 3 I AR o0 S A 1
16 42934 COMPRESSOR/WIRE HARNESS SERVICE KIT - incl. compressor, hamess & hardware . 1
17 42935 KNOB SERVICE KIT - includes back tilt, seat tilt, lumbar & slide knobs 1
18 42926 VERTICAL SUSPENSION SHOCK SERVICE KIT - air suspension seat 1
19 42930 FORE-AFT ISOLATOR SHOCK SERVICE KIT - air suspension seat .. 1
20 42931 BEARING SERVICE KIT - air suspension seat, includes all bearings . . 1
21 42929 AIR LINE & FITTING SERVICE KIT - air suspension seat .......... 1
22 42938 AIR SPRING - airsuspensionseat ...........c.oooiuiiiennen-. 1
25 42538 PANEL -seat, withseals ............. . ... . 1
26 25051 SEAL TR i i a i ra BR a SE AT T i e B 2
27 50012 PLUG - plastic, spring suspensionseat ....................... i
28 38661 PLUG = 2asiit 100 DIIET RO .. o6 oot b 5,055 0 0000800 8 50 985 4 -103519
42835 PLUG = Pastic, Tor 3B TS . . o cosamemstoire e 5 s Basae s 44 4 103520-110460

A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
D 21558 BOLT - hex head, 5/16 NC x 3/4 inch

E 18636 WASHER - lock, 5/16 inch

F 18588 NUT - hex, 5/16 NC

K 30715 BOLT - hex head, M8 x 20 mm

L 30716 WASHER - lock, M8



24

CAB AIR CONDITIONING & BLOWER GROUP




25

CAB AIR CONDITIONING & BLOWER GROUP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42070 VALVE - expansion (R-12system) .. . ... ..................... 1 -892999
42879 VALVE - expansion (R134a system) . ok 0% Mk w2 0] 93000-
2 30231 O-RING - evaporator to expansion valve (R 12 system) ............ 2 -92999
42895 O-RING - evaporator to expansion valve (R134a system) .......... 2 93000-
3 42244 HOSE - air conditioning, liquid - with O-rings (R-12 system) ....... .. 1 -92999
42893 HOSE - air conditioning, liquid (R134asystem) ....... ... .. ...... 1 83000-
4 42245 HOSE - air conditioning, suction - with O-rings (R-12 system) ....... 1 -92999
42891 HOSE - air conditioning, suction (R134asystem) ................ 1 93000-
5 42277 INSULATOR = F08MT .\ . cc cnm cie wiols 50 soom sims wis smsd ah o 6 sies wip o 5 1
6 42442 RETAINER -evaporator . ............ ... ... 1
7 42002 EVAPORATOR / HEATER CORE - (R-12 system) . .............. 1 -82999
42878 EVAPORATOR / HEATER CORE - (R134a system) .. ............ 1 93000-
8 42276 BAFELE =T8I ... -coix ror comm mie mimim sn o wne siwss s sims mimis fous sis s e s s 1
9 42436 PAN - condensate, (includes foam pad bonded to underside of pan) . . . 1
10 42275 HOBE @A, viu s vn 5o o wam an 5 os wee o soos s o8 mems o § b 2
11 42523 CLIP ~drain oS8, i e wovm bn siers w0 6 W wove 6 Sa S s 200 wed s 4
12 42282 PAD ~'HIDHEN s van vt vo smow 6 v v @ 06 5oy 990 W08 G0N WG G S b 1
13 42069 BLOWER = GOMPIBLE & . v s v e v 5 o5i 6w 5k sas s s siais vsis 4 1
14 42076 VENTILATOR -circular . . . . ... .o e e e e e et 6
156 42067 VENTILATOR -rectangular . . .. ... ae s 2
16 25086 FILTER - return air, (locatedoncabrearwall) .................. 2
17 25102 GRILL - retiriair fIE" .. oo on o o vam on mamn v v o v ws svww 280 4 2
18 21931 BNOE - BIESHE - o von oo smm 00 05 2o% o 055 wn 9% Uok 5% Gal 695 4 4
19 42445 CLEANER - air intake, (located under rear overhang of cab roof) ... .. 1
20 42598 RETAINER -cleaner . .........c.ir i 1
21 42075 KNOBI= PlESHE o v seson s v wows s smms sm e won seus e s g s s 1
22 42518 THERMOSTAT - with capillary tube & conduit . ................. 1
23 21914 SWITCH -~ BIGWEr BEREIBL <o s vo s vy e o L waw e s wes o 1
24 42727 KROB - 60Nl o s v 20 i oum o 50 5 & i 0990 08 99508 o0 305 W% & 2
25 42925 SWITCH - low pressure (R134asystem) . ..................... 1 93000-
26 30230 O-RING - for hose 42244 (R-12 system) . ...... ... ou.nn. 2 -92998
42894 O-RING - for hose 42893 (R134a system) .. ................... 2 93000-
27 30232 O-RING - for hose 42245 (R-12 system) . ........ .. ... ... ..... 2 -92999
42896 O-RING - for hose 42891 (R134a system) ..................... 2 93000-
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
B 21821 BOLT - flange head, 3/8 NC x 3/4 inch
C 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
D 21455 NUT - serrated flange, 1/4 NC
E 21572 BOLT - hex head, 1/4 NC x 5/8 inch
a f REF Indicates where hardware passes through frame member.

NOTE: For related parts, see "Air Conditioning - Engine Group", page 26.



26
AIR CONDITIONING - ENGINE GROUP

103892




AIR CONDITIONING - ENGINE GROUP

27

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42003 CONDENSER .. cini) -110469
45615 CONDENSER (mcludes |tem 21) siod 110470-
2 30230 O-RING - condenser to drier connectlon (R *12 system) PP -92999
42894 O-RING - condenser to drier & switch to drier (R134a system) S D 93000-
3 44192 DRIER/RECEIVER (R-12 system)... 2 I o -86399
44299 DRIER/RECEIVER (R-12 system)... e e A W R 86400-92999
42875 DRIER/RECEIVER (R134a systern)1 93000-102189
44349 DRIER/RECEIVER (R134a system)... o | 102200-110469
44517 DRIER/RECEIVER (R134a system)... o s 110470-
4 42068 SWITCH - high/low pressure (R-12 system not exactly as shown) R -92999
42877 SWITCH - high pressure - with O-ring 42894 (R‘[ 34a system) ..................... 1 93000-
5 44219 BAND - drier mount... et
6 44218 SUPPORT - drier .. ; TSR, |
¥ 42244 HOSE - air condltlomng Ilquld wrth O rlngs (R 12 sysiem) ........................ 1 -92999
42893 HOSE - air conditioning, liquid (R134a system)........cccccceviivniiiecneine e 1 93000-
8 42246 HOSE - air conditioning, discharge - with O-rings (R-12 system).................1 -92999
42892 HOSE - air conditioning, discharge (R134a SYSIEM) e 1 83000-
9 45155 GROMMET - hose protector... bl
10 42221 COMPRESSOR - (R-12 system) A -92999
42890 COMPRESSOR - (R134a system) see NOTE 2 T R P | 93000-110469
42920 COMPRESSOR - (R134a system), see NOTE 3. 1 110470-
11 21964 BELT-compressordrive..........................................................,..........A.....A..1
12 44484 BAR - belt tightener.... . -117409 *
111013 BAR belt tightener.... o 117410-*
- Order according to Serlal Number breaks shown except Tractor Serral No.
117260-98. This unit is equipped with the same components as those units with
Serial Ne. 117410 and up.
13 42245 HOSE - air conditioning, suction - with O-rings (R-12 system).........cccoveeeenn. 1 -92999
42891 HOSE - air conditioning, suction (R134a system)........ccovcvvevvveiveecvneeereeennnn 1 93000-
14 44336 S 0 aies e LIS o) £ T ez (o 1 O T P R O 2
15 44485 HOLDER - hose .. ; s
16 30230 O-RING - for hose 42244 (R 12 system) il -82999
42894 O-RING - for hose 42893 (R134a system) S S i Al 93000-
17 30231 O-RING - for hose 42246 (R-12 system)z -92999
42895 O-RING - for hose 42892 (R134a system) .......coovvveeviieicieirce e 2 93000-
18 30232 O-RING - for hose 42245 (R-12 system) .....ccvveeiiceeeee i 2 -92999
42896 O-RING - for hose 42891 (R134a system) ......coovoiiiiiiciiiiieeeeen 2 93000-
19 45616 HOSE - air conditioning, liquid (R134a system)‘l 110470-
20 44341 HOLDER - hose .. b d e e Sl e e ] 110470-
21 45614 FITTING - adapter (brazed on to condenser) W W 110470-
22 44342 HOSE - slit, hose protector ... ‘I
A 30228 NUT - lock, sm. fl., 3/8 NC dist. thread H 21264 BOLT - hex head, 3/8 NC x 1 144 inch
B 21863 BOLT - md hd, sq nk, 3/8 NC x 3/4 inch J 30465 BOLT - md hd, sq nk, #10 NC x 1/2 inch
D 18591 NUT - hex, 3/8 NC K 18647 NUT - hex, #10 NC
E 21491 BOLT - hex head, 1/2 NC x 1 14 inch _
F 19966 BOLT - rnd hd, sq nk, 3/8 NC x 1 14 inch ~ f REF Indicates where hardware passes through frame or
G 19965 BOLT - rnd hd, sq nk, 3/8 NC x 1 inch support member.
NOTES:

1. For related parts, see ""Cab Air Conditioning & Blower Group", page 24.
2, Compressor 42890 includes total system requirement of refrigerant oil: 210 cc (7.1 US fl.oz.) SP-20 PAG.
3. Compressor 42920 includes total system requirement of refrigerant oil: 240 cc (8.1 US fl.oz.) SP-20 PAG.



28

HEATER

— @




29

HEATER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30334 VAKNE = RBEBT won sos 50 savs 50 pas o0 565 S v 560 &5 8 53 2008 40 8 4 1
2 42658 SUPPORT -heatervalve ........... ... ... .. .. ... .. ...... 1
3 42657 TUBE =heatereontroll. .. iox 2o 5o wn weri sims o e 5s b b s b s 1
4 18596 WASHER -flat . . . .. .. e 1
5] 42727 KNOB 2 68IMTOE o s ve w2 sow sooirse s 15 sis wa i @90 S005% SRR 3 1
6 21349 CLAMPoBOEE oo sue o vy pe v snevgs s 26 i 05 0% BEH DE G E 6
7 24936 HOSE - heater, valve to bottom of heatercore . ... .............. 1
8 42002 HEATER CORE / EVAPORATOR (R-12 A/ICsystem) ............. 1 -92899
42878 HEATER CORE / EVAPORATOR (R134a A/Csystem) ... ......... 1 93000-
9 42280 HOSE - heater, engine water pump housing to top of heatercore . . . . . 1
10 30156 ELBOW - 90° barbed, 1/2 NPT x 5/8 I.D. hose (seenote 1) .. ... .. .. 1 -110469
11 42279 HOSE - heater, valve to top of engine block (fanend) . ... ......... 1
12 6137 FITTING - barbed, 1/2 NPT x5/8 I.D. hose .................... 1
13 50022 CLIPwinstlated ... ... oo e e o ms cimin o biiom 5 i mem s ooe 30816 = s 3
14 101904 VALVEHSIUESH: ¢ e me se@ 5o 7 20 5am of D00 58 ons TG &f 955 590 1 1 110470-
A 30366 SCREW - self tapping, #10 x 3/8 inch
B 21492 NUT - serrated flange, #10 NC
C 42284 SCREW - machine, #10 NC x 1/2 inch
D 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
a f REF Indicates where hardware passes through frame or support member.
NOTES:

1. For item 10: May sub item 14, shut off valve 101904 for maximum AJ/C function.



30




31
MAIN FRAME & COVERS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF FRAME -main, not serviced . . ... ..... ... ... 1
2 45188 CCNER - ISIEIIBE oo o0 mas 5o wis oo mos s o @ i % Sl e 1
45189 COVER - GhEIRNEr B8 - vy sas o6 oo su wew vus o= 50 & oo dves ss 1
3 44398 SHIELD ~ 1eft 86 . ion s s 0 soem b5 5 60 vl 6% 65 % 5w sas ok wwn
44376 SHIEID=HONESIHE: « 2nt 1o nste o 556 Se 5 b seds s oht 5 off Seies B 1
4 42054 SEAL -side shield, rear . ..... ...t i e e 2
5 44405 PAD - rubber, (see NOTE 1, below) . ........... ... ... ... .... 2
6 444086 BRACKET -bumpermount . ............ .. 2 -86399
7 44413 BAR ~SRIBIAA0 PIVEE. v v caim vin s ow sn o s s 5 s e sin i s 2 88620-
8 44558 BB Do Traie. s o vus wov om w i o9 55 45 5 05 SaUE S BSS 2 88620-
9 42102 SPRING -shield . ... .. ... .. e 2
10 42664 PANEL - left, with tool shelves . . .. . ... ... .. .. ... .. . . ... .. .. 1
11 44394 BRACKET - panel mount . ... .... ...t inanannn 1
12 44361 FABEIER #efon) e 01 5oh 5% St LA L% 58 & Le e 1 smm me BAL e 8 e 1
13 REF COVER - engine, see "Engine Superstructure™ .................. 1
14 44411 FHANBLE =shield: ¢ 5: sos 50 sos 53 o 50 © 58 5o 07 mel 0% Ha9 B 8 o 2 -88619
15 44407 ROD -shield ... ...ttt e e e e e e e e e 2 -88619
A 21821 BOLT - flange head, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21449 BOLT - flange head, 1/2 NC x 1 inch
D 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
E 21264 BOLT - hex head, 3/8 NC x 1 1/4 inch
G 18598 WASHER - flat, 13/32 inch ID
H 18605 PIN - cotter, 1/8 x 1 inch
J 18609 PIN - cotter, 1/4 x 2 inch
K 18590 NUT - hex, 3/8 NC
k! 21561 BOLT - hex head, 3/8 NC x 1 1/2 inch
M 20077 BOLT - hex head, 3/8 NC x 1 inch
e f REF Indicates where hardware passes through frame member.
a8 REF Indicates where hardware passes through side shield.

NOTES: 1. If rubber pad is supplied in place of rubber bumper, remove bumper mount bracket (item 6)
and install pad as shown.



32

LIFT LINKAGE




33

LIFT LINKAGE
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 42890 SPRING - extension... ....4

2 42691 INSERT - spring... s

3 44991 CHANNEL - front meunt -

4 44992 ARM - front mount... : 2

5 44990 PIN - straight, front sprlng R T

6 44984 BAR - gauge... e — -86399

7 44996 BAR - header helght gauge with decal... P Rp———. -86399

8 44601 CLEVIS - rear mount... b reos

9 44995 PIN - straight, rear sprmg ..
10 44994 DRAW BOLT - spring, hex head... s
11 30441 WASHER - flat, hardened .. e
12 32275 PIN -"L"... i
13 13125 PIN - halr ol
14 44946 SUPPORT Ilnkage Wlth decals . .
15 44577 BLOCK - wear (shown positioned for 920 930 or 940 headers) i@
16 44578 BAR - wear block .. R A R A or mr i iy
17 42498 PAD - rubber, Iower Ieg2
18 44575 PLATE - pad cover.. e
19 11695 WASHER -flat .. se
20 44977 ARM - top link, with lube f ttlng {ltem 28) el
21 21887 FITTING - lube .. 2
22 44590 PIN - top link (rear) ........................................................................................ 2
23 44988 PIN - cylinder (rear) and top link (frent).... d
24 45038 PLATE - header levelling (was 44989, qty 2) e
25 42497 PAD - rubber, top link... i
26 REF CYLINDER - header Ilft see “Hydraullcs Cyl:nder Control page 63
27 44823 PIN - cylinder (front)... - . renmeneneneol
28 44822 BAR - cylinder mount .. NP
29 44817 STOP - cylinder.......................... s sa
30 44784 HOOK - cylinder stop... 2
31 20312 PIN - clevis, center Ilnk D,
32 42104 JOINT ASSEMBLY - center Ilnk mcludes |tems 33 to 37 st ']
33 42432 JOINT - ball, R/H thread {header end) ....................................................... 1
34 42433 COLLAR - locking ... R |
35 BINEEH cmssimmimapmennins vmmme s o s e v ea e e S Y 2
36 42434 TUBE = GeaBENNK oo simvanmmmammsimmmmsimsss s i sl b sy 1
37 42431 JOINT - ball, L/H thread (tractor end) ... ]
38 45490 BAR - header height gauge, with indicator decal 5] 86400-
39 B2773 AUXILIARY FLOAT SPRING KIT — for heavier headers 36’ 972 18' 920

(Kit available through WholeGoods enly)

40 113747 INSERT - sprlng outer .. ]
41 113748 INSERT - spring, mtermedlate o]
42 42357 INSERT = BDIING, TNGE.. s cvmerrrnsssnessosionssisnsassssssssorssassissrorsbniensabinsssstsns siamss 1
43 40766 SPRING — extension, INNET ... |

A 18592 NUT - hex, 5/8 NC

B 21561 BOLT - hex head, 3/8 NC x 1 1/2 inch

C 21354 BOLT - hex head, 3/8 NC x 2 inch

D 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

E 18598 WASHER - flat, 13/32 inch ID

G 21567 BOLT - hex head, 3/8 NC x 3/4 inch

H 21389 NUT - lock, 1/2 NC nylon insert

J 30266 BOLT - round head, square neck, 1/2 NC x 3 inch

L 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch

M 19966 BOLT - round head, square neck, 3/8 NC x 1 3/4

N 18637 WASHER - lock, 3/8 inch

P 18590 NUT - hex, 3/8 NC

R 20077 BOLT - hex head, 3/8 NC x 1 inch

s 18648 PIN - cotter, 3/16 x 1 1/4 inch

h 30266 BOLT - round head, square neck, 1/2 NC x 3 inch: Auger & Multi-Crop Headers

50052 BOLT - round head, square neck, 1/2 NC x 5 inch: Draper Headers
u 18669 NUT - lock, 3/8 NC distorted thread
v 18965 BOLT - round head, square neck, 3/8 NC x 1 inch



34

WALKING BEAM & PIVOT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44739 BEAM - walking, with bushings & decals ...................... 1
2 21979 BRSNS ST . s oo oy rowestcasi s Y i e S 2 2
3 30934 FIVEHNG S RIDE. ocnmias aum o sismmite sia aoo s amiiians s 4o o 55 o 1
4 44054 PO T=WakNg DB - .o vnuaw was s 05 s o0 soa@din 3489 i sehs 3 1

19957 BOLT - hex head, 3/4 NC x 2 12 inch
18640 WASHER - lock, 3/4 inch

18593 NUT - hex, 3/4 NC

18601 WASHER - flat, 13/16 inch [.D.

moo>»



REAR WEIGHT PACKAGE

INSTALLATION OF WEIGHTS (REAR VIEW)

A
S

<= direction of travel

35

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 B2266 KIT - rear weight, includes 187 Ib. (85 kg) weight pack and hardware .. *
(Kit available through WholeGoods only.)
A 30448 BOLT - hex head, 3/4 NC x 3 inch
B 21378 NUT - hex jam, 3/4 NC
# NOTE: 1 or 2 kits may be installed, as required.



36

TRACTOR ELECTRICAL




37

TRACTOR ELECTRICAL
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45280 HARNESS = WHING . D000 SECH0N ... coociovicis i it 1 -92999
45530 HARNESS - wiring, tractor Section.............cccooooocieneeeic e 1 83000-117409 *
111012 HARNESS - wiring, tractor SECHON...........ccccveeeeerrieeeecices e e esaesas 1 117410-*

* - Order according to Serial Number breaks shown except Tractor Serial No.
117260-98. This unit is equipped with the same components as those units with
Serial No. 117410 and up.

1A 31062 CONNECTOR KIT - 3 way (includes male and female plugs)
2 21763 EASTENER ~CADIE 1B vz v G s i fouomadgesoads 10
3 42678 FASTENER - cable tig, push mount..........cccoovioiiciiiciiiiiciceere s eese e 5
4 45165 BT OINIVIET s vrmesrassnssrsnssssoner mnesmon st s ST SN ST o n T on A AR AR P AT R RS PR LSS 1
6 39272 CLIP S harmess st st ssrarimmis e 1o
8 44468 HOLDER - BERNY......ummnnniniaimisiaissinasstammeisinsimisie 1
9 44511 CABLE - Srter 10 BaUBIY ... nunnanmimmmsvsaseimioniissi s 1
10 30689 INSULATOR = SIBE . iciiiiiiiiieismanmessnemmmenneranesass sassssstbsss shas sssfassmassassressass 1
1 44350 COVER - battery cable... SO |
12 5903 CABLE - ground, battery to frame 1
13 24289 CABLE - ground, engine mount to frame PRI DPIPU SRS |
14 42226 LIGHT - red, replacement bulb #11561
15 42224 LAMP - medium flood, sealed beam#H-9414 ... ..o 1
16 42100 GASKET = lanp monting — o nninarmni s Raw e 1
17 42225 BEZEL ~ FAMP....oo e oo eeeeneesnsmsecsnsanassssemensensmsersnsessasesenessssnsnsssssasasssssassassssnses 1
18 21974 BREMKER < CNCIIE D0 BRI . ioimssnminsssiomismminssoinsinsior s i ssnininsss 2
19 21774 RELAY - electrical ... S A 1
20 45646 COVER -relay ... 1
21 112140 HARNESS wmng, adapter— naturally asplrated engme 1 124500- **

- Plus Serial No. blocks 120066 to 120090 and 120188 to 120157

21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
30228 NUT - lock, smooth flange, 3/8 NC distorted thread
50139 BOLT - hex head, M8 x 16 mm

19965 BOLT - round head, square neck, 3/8 NC x 1 inch
30598 WASHER - lock, 3/8 internal tooth

21821 BOLT - flange head, 3/8 NC x 3/4 inch

30827 BOLT - hex head, M10 x 25 mm

30637 NUT - hex, M6

20077 BOLT - hex head, 3/8 NC x 1 inch

30631 WASHER - lock, M6

21470 BOLT - round head, square neck, 3/8 NC x 2 inch
30948 SCREW - machine, #10 NC x 2 inch

18634 WASHER - lock, #10

18647 NUT - hex, #10 NC

30949 SCREW - machine, #6 NC x 1 inch

30986 WASHER - lock, #6

30987 NUT - hex, #6 NC

42284 SCREW - machine, #10 NC x 1/2 inch

21492 NUT - serrated flange, #10 NC

20011 NUT - hex, #10 NF

18635 WASHER - lock, 1/4 inch

21968 BOLT - flange head, 1/4 NC x 1/2 inch

21455 NUT - serrated flange, 1/4 NC

18588 NUT - hex, 1/4 NC

N<XS<CHO I VZErRe—IOMMUOD>



38

ENGINE ASSEMBLY




39

ENGINE ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42139 ENGINE - diesel, 73 hp naturally aspirated (includes starter) ...........cc.co...... 1
45521 ENGINE - diesel, 76 hp naturally aspirated (includes starter) ..........cccco...... 1 -117409
111002 ENGINE - diesel, 80 hp naturally aspirated (includes starter) ...........cocee..... 1 117410-
42141 ENGINE - diesel, 96 hp turbocharged (includes starter)................. TOVIORI 1 -117409 *
111003 ENGINE - diesel, 108 hp turbocharged (includes starter).........c..ccccevveennnee. 1 117410-*
2 44426 SRR ST i s e s e e 1 -117409 *
111004 SUPPORT-MomtHahY. i e S e o 1 117410-*

* - Order according to Serial Number breaks shown except Tractor Serial No.
117260-98. This unit is equipped with the same components as those units with
Serial No. 117410 and up.

3 44434 SUPPORT - front left, with decal (Was 44432)..........ccccccviiieiieiiirieriennnaens 1
4 44437 MOBINT = SUPPOT s s gt s e s s s s 2
5 42008 INSULATOR - front enging mouUNtS........cueeiimeeeeeeeeecemeeeeae e e 2
6 44444 SUPPORT =T8N .o eeeeereeeeee et vae s n cmmene emeessanessnessesnnseansaesssnnsamenssnnes 1
7 42099 INSULATOR = rear engine MOWIMS .....cacssmssiscsssmsmmssenisosssasimsresissesos 2
8 25900 WASHER - flat, 17/32 ID x 1 3/8 OD x 3/16 inch thick.........ccccovvcerieniicniunnns 1
9 1045 WASHER - flat, 17/32ID x2 1/2 OD x 3/16 inch thick..........ccccoviviiriieeecene. 4
10 42255 SENDER - eMpetalineg......cicmmnsniinmiiasigsimas il
1 24556 SWITCH - temperature ... Bt Y
12 21980 FITTING - reducer bushmg 3!8 NPT X 1!2 NPT ........................................... 1
13 30241 SWITCH - 0ll PrESSUIE ...t eee e e eeee e se e ne e ssee e enanenn s ssenes 1
14 6137 FITTING - barbed, 1/2 NPT x 5/8 hose (heater) ........cccccocieecierneiceacieesens 1
15 30156 FITTING - barbed elbow, 1/2 NPT x 5/8 hose (heater) ................................. 1
16 42149 MUFFLER - naturally aspirated engine... e | -86399
42455 MUFFLER - naturally asplrated englne o 86400-
17 30651 CLAMP - muffier... P 1
18 44489 TUBE - exhaust... ot 1
19 44787 MUFFLER - turbocharged engme ................................................................. 1 -82885
42148 MUFFLER - turbocharged SRgINE...ciwsisismisiaiomnmsismaiimmiissmats 1 82886-
20 - 42469 CLANIP = MUET cmnsaamimssiie e e G e st 1
21 30685 CAP - rain.. i R A e L L L s e e s ] -82885
22 30653 FAN - englne coollng ..................................................................................... 1
23 30654 SPACER T8I 1 eam ot caessnman omussnmsu 54a 45 Fi b 55 S5 A S 1
24 30655 WASHER - NEATOBNGH. .coocoouoivcissusvssinmivasssisssussussanbassmmsingissysnsissssdonsssipsmonisnss 4
25 30682 BOLT - hex head, MO0 M gaunicmnsns s e il 4
26 30656 BELT - fan / alternator... 3 o e s W
27 30937 FITTING - barbed, 1/4 NPT X 5116 hose (fuel Ilne) ....................................... 1 see note 1
112024 FITTING — barbed elbow, 1/4 NPT x 5/16 hose (fuel lin€).......c.ccccveurvevruannune 1 see note 2
28 30645 STARTER - with decal, (Cummins # 3926960 plus MacDon decal 42130)................. 1
29 25849 FILTER ELEMENT - oil (Cummins # 3908616) ..o 1
30 25850 FILTER ELEMENT - fuel, primary, with water trap (Cummihs # 3903410)...1
3 25851 FILTER ELEMENT - fuel, secondary (Cummins # 3803640) .......c.ccccccvennen. 1
32 REF ALTERNATOR - see "Alternator Mounbng .................................................. 1
33 45641 SHIELD - starter ... WUUEE S S WY U0 S ST VDRSS ROS:  |
NOTES

1. For Turbo Engine, these items are used for Serial No. 117409 and below, except Tractor Serial No. 117260.
For Naturally Aspirated Engine, these items are used for:
e Serial No. 117409 and below
e Serial No. blocks 120066 to 120090 and 120188 to 120197
e Serial No. 124500 and above

2. For Turbo Engine, these items are used for Serial No. 117410 and above, plus Tractor Serial No. 117260.
For Naturally Aspirated Engine, these items are used for Serial No. 117410 to 124499, except Serial No. blocks
120066 to 120090 and 120188 to 120197.



40

ENGINE ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
Hardware for illustration on page 38.
A 30630 BOLT - hex head, M12 x 30 mm
B 30633 WASHER - lock, M12
(o 30636 WASHER - flat, M12
D 18638 WASHER - lock, 1/2 inch
E 18591 NUT - hex, 1/2 NC
F 18723 BOLT -hex hd, 1/2NCx11/2*
G 21565 BOLT - hex hd, 1/2 NC x 1 %"
H 18599 WASHER - flat, 17/32 inch ID
J 21560 BOLT - hex head, 1/2 NC x3*
K 30628 BOLT - hex head, M10 x 35 mm
L 30632 WASHER - lock, M10
M 30505 NUT - hex, M10
N 50155 BOLT — hex head, M12 x 25 mm



ALTERNATOR MOUNTING

40 A

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF SUPPORT - alternator, Cummins # 3910713 ....ooveeieieieeeceereeeerseneeesens 1 see note 1
REF SUPPORT - alternatar, Cummins # 3923387 ......ccoocevvvvviernnn. GeeR e N an s 1 see note 2
2 REF BOLT - hex head, M8 x 25 mm, Cummins # 3900621.........cccccoeeeevvveeeeenn3 see note 1
REF BOLT - hex head, M8 x 35 mm Cummins # 3900631 ........cooocevvvvvvmeereeeeeecnns 3 see note 2
3 REF SPACER - mounting, Cummins # 3910715........ccceuimrmmmmnsnrenesnsnnsssansinsenes 1
4 30682 BOLT - hex head, M10 x 90 mm.. . = 1 see note 1
112114 BOLT — hex head, M10 x 95 mm.. .o 1 see note 2
5 30648 BRACE - alternator, Cummins # 3903922 1 see note 1
112116 BRACE - alternator, Cummins # 3934941 ................................................. 1 see note 2
6 308660 BOLT - hex head, MB X495 MM ... iiaminnn i iinmisiossasiissson 1
7 30827 BOLT - hexX Nead; M0 X 25 10N ciioiiiiiniinsioisosissnssiiiessss cendaniosshusvai sasnnnssas 1
8 30646 ALTERNATOR - includes items 9 and 10 (Delco-Remy # 10479924).......... 1 -1999 Prod'n.
45640 ALTERNATOR — Delco-Remy # 19009951 .. i | 1999 Prod'n.-
NOTE: If alternator 30646 is not available order KIT 112124 whrch mcludes:
Alternator 45640 plus items 4, 5 and 10 to fit this newer alternator.
9 REF RETAINER - pulley, Cummins # 3908563 ........cccccoiiiniiiniciciecesieeeeeesnenenn | see note 1
10 REF PULLEY - alternator, Cummins # 3908560........ccccocoieiiieiieriineenisinseeeeeeeeas 1 see note 1
112115 PULLEY = alternator, Cummins # 3918275 ... 1 see note 2
NOTES:

1. Use these items with Delco-Remy alternator # 10479924,
2. Use these items with Delco-Remy alternator # 19009951.



40B

ENGINE SUPERSTRUCTURE




ENGINE SUPERSTRUCTURE

41

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44940 EANELASTODE . oo wos an o v anom s g s ses 0F 505 e 5 698 3 1
2 44512 SUPPORT - radiator, left-withdecal . ........................ 1
3 44518 SUPPORT - tadistor, Tight: o oo va s om v voo 525 58 5 o0 59% 55 8 48 i 1
4 44970 COVER - engine, turbocharged diesel (see Note 1) ... ... ......... 1
44971 COVER - engine, naturally aspirated diesel (see Note 1) ... ........ 1
5 24986 GROMMET - engin@ CoVer . ... .. .. ..t 1
6 44343 MOULDING < Batd RO . .o i s s 55 = s s56n s 5 se wsis s = s 20 1
7 44968 MOULDING -1ad CBP 8CCESS . . .. v vv v v et e e e e a e ee e 1
8 44550 SHROUD - fan, with seals (item9) . ...... ... ... ... ......... 1 -102199
45282 SHROUD - fan, with seals (Hem8) . uo po v v son s & i s s o o 5 s 1 102200-
9 22063 SEAL - foam, fan shroud 44550 ... ...... ... ... ... ... .. .... 2 -102199
42269 SEAL - foam, fan shroud 45282 ... ... ... ... ... ... .. ....... 2 102200-
10 42074 MOULDING - aspirated pre-cleaner hose, turbo dieselonly ......... 1
11 44343 MOULDING - fuel tank access .. ...... ... ... ... 1 -86399
A 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21821 BOLT - flange head, 3/8 NC x 3/4 inch

NOTES: (1) - Engine cover (item 4) includes items 5, 6, 7 and 10.



42

FUEL SYSTEM




43

FUEL SYSTEM
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42009 BRI = IR s i ps i e O R R ]
2 44301 STRIP - tank bottom... i
3 44314 STRAP - tank .. ; i
4 112011 SENDER - fuel, \mth gasket (was 21954) o]
50014 GASKET - fuel sender... 1
3 42013 CAP - fuel tank1
6 44303 HEBE = Bk s ssngesicesnnusrsainssaesel
7 21763 FASTENER - plastic B v T R S R S R
8 44304 HOSE - to filter... ]
9 30500 CLAMP - hose... xS setbaT el rd b et o
10 21052 FILTER - fuel vent Ilne . woesi]
11 30624 FITTING - barbed, 1/4 NPTxBHB hose 1 see note 1
30937 FITTING - barbed, 1/4 NPT x 5/16 hose1 see note 2
12 42144 HOSE - from engine return iNe..........ccoveevivevieiiiecciee e ersnieeeenen 1 see note 3
111010 HOSE - from engine retumn Ne.........ccccoivvviiie i ers e sesenens 1 see note 4
45651 HOSE — from engine return line, naturally aspirated engine only ................1 see note 5
13 42523 CLIP - hose .. )
14 30419 BOWL - sedlment ; sl
15 30426 FITTING - barbed, 1!8 NPT ¥ 5!16 hose sl
16 42014 HOSE - to engine fuel pump .. 1
17 REF PANEL - see "Engine Superstructure o
18 39272 HOLDER - hose
NOTES

1. For Turbo Engine, this item is used for Serial No. 117409 and below, except Tractor Serial No. 117260.
For Naturally Aspirated Engine, this item is used for:
e Serial No. 117409 and below
e Serial No. blocks 120066 to 120090 and 120188 to 120197
e Serial No. 124500 and above ;
2. For Turbo Engine, this item is used for Serial No. 117410 and above, plus Tractor Serial No. 117260.
For Naturally Aspirated Engine, this item is used for Serial No. 117410 to 124499, except Serial No. blocks 120066
to 120090 and 120188 to 120197.
3. For Turbo Engine, this item is used for Serial No. 117409 and below, except Tractor Serial No. 117260.
For Naturally Aspirated Engine, this item is used for Serial No. 117409 and below.
4. For Turbo Engine, this item is used for Serial No. 117410 and above, plus Tractor Serial No. 117260.
For Naturally Aspirated Engine, this item is used for Serial No. 117410 to 124499, except Serial No. blocks 120066
to 120090 and 120188 to 120197.
5. For Naturally Aspirated Engine, this item is used for:
o Serial No. blocks 120066 to 120090 and 120188 to 120197
o Serial No. 124500 and above

18590 NUT - hex, 3/8 NC

18577 SCREW - machine, #10 NC x 3/4 inch

18634 WASHER - lock, #10

21863 BOLT - round head, short square neck, 3/8 NC x % inch - naturally aspirated engine only
30228 NUT - lock, smooth flange, 3/8 NC distorted thread - naturally aspirated engine only

moQm>»



ENGINE AIR INTAKE

TURBO DIESEL: TRACTOR
SERIAL NO. 117410 AND UP *

116001




ENGINE AIR INTAKE
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30001 CLEANER - engine air, with filter elements ..........ccocoeviieiiiciiiiinnn
30049 ELEMENT - filter, primary (outer) 1
30050 ELEMENT - filter, safety (rnner) 1
20424 NUT - wing .. i
2 30048 VALVE - vacuator vl
3 30004 BAND - mounting, wrth hardware .
4 30007 CONNECTOR - 1/8 NPT... sl
5 30426 FITTING - barbed, 1/8 NPT X 5!16 lD hose el
6 22496 HOSE - to service indicator... e |
7 30005 INDICATOR - service.. 1
8 30003 PRE-CLEANER - with c[amp oy -82885
9 42730 TUBE - pre-cleaner... > |
10 42677 HOSE - air intake to engme Turbocharged Dleeel ....................................... 1 -117409 *
42676 HOSE - air intake to engine, Naturally Aspirated Diesel.............cccccocooeoe.... 1
11 50073 CLAMP — hose (qty. 3 for Turbo Diesel Ser. No. 117415 and up)................ 2
12 30452 PRE-CLEANER - aspirated, with clamp st} 82886-
13 30454 HOSE - asplrated pre-cleaner o] 82886-
14 17958 CLAMP - hose... =g sl 82886-
ITEMS 20 — 28 ARE FOR TURBO DIESEL, SER. NO. 117410 AND UP *
20 111051 CLEANER - engine air, includes filter elements plus items 21 & 22 ............ 1 117410-*
111060 ELEMENT - filter, primary (outer) T AT wal 117410-*
1110861 ELEMENT - filter, safety (inner) ... ol 117410->
21 111083 VALVE — vacuator... . 1 117410-*
22 111062 LATCH - cover4 117410-*
23 111052 AP — PBEBC . ovscsvsivnins sssnmsmnssinsissssstmssio to s stk s st i 117410-*
24 111076 TUBE — FeIfOrCEIMEnt cmmmsnsimenmimvass v maammmsims i 117410-*
25 111064 HOSE ELBOW - 45°, inlet... T | 117410-*
26 111074 TUBE — pre-cleaner ... = ] 117410-*
27 111065 HOSE ELBOW - 90°, reducer engme air mtake w1 117410-*
28 111066 SUPPORT - air cleaner ... 1 117410-*
29 111077 HOSE - to service |nd|cator1 117410-*
* - Order according to Serial Number breaks shown except Tractor Serial No.
117260-98. This unit is equipped with the same components as those units with
Serial No. 117410 and up.
A 21452 NUT - serrated flange, 3/8 NC
B 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
& 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
D 21821 BOLT - flange head, 3/8 NC x 3/4 inch
E 21282 BOLT - round head, square neck, 5/16 NC x 1 inch
F 30280 NUT - lock, smooth flange, 5/16 NC distorted thread



4B

ENGINE COOLING




ENGINE COOLING

REF PART
NUMBER

DESCRIPTION QTY

SERIAL
NUMBER

1 42143
45039
112030
24210
25916
20023
25915
44355
17959
21913
42610
30542

COO~NOOPAWN

—

A 21821
B 30228

NOTES:

RADIAFOR, 888 NOTE 1. st s iiaiatcsizig 1
PO TRIIRL oot rommn tames e oy o S SO s A UL s 1
AP SITEBEION ... covorsssimntoiasiamisvsscsieomsssssvrimse s op s v AP S5 s s sty s
HOSE = GUPDer 18l -t smsre i s s isssssssas
NALVE R oo i s i e A s
HOSE ~IOWBETA ... . R R s e i
TUBE = CONMBOAON.. .. ..cvaesisssormsnssssesyeusrasmmsmsnsssssasmssnssnssssssnsnssasstsasens ssapsusssss 1
L AMP S I0RI. . ccvmsesrmmootvansiisns b s P s e AT Sh s ST B S AR TR 3
CLANP S D088 s suvasosisssnss mosssunimianmises sbiibaisnssnsne iasebesonss PR SO 1
TANK - coolant recovery, with cap and hoSe........cccccocv i 1
O LI = 088 s ic e ey S e S e e 2

S HE |
— b e b -

BOLT - flange head, 3/8 NC x 3/4 inch
NUT - lock, smooth flange, 3/8 NC distorted thread

-102199
102200-124489
124500-

-82885

1. Radiator 42143 (for machines with serial no. 102199 and below): If unavailable, service with 45039 or 112030
Radiator PLUS 45282 Fan Shroud (page 41).



46

STANDARD AIR INTAKE SCREEN
Serial No. 82885 and below

e

)
e L
L Pl e e i

@ - >

1 3
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44634 PAN - lower, withseal (item 3) ... o0 vin i i i 1
2 44638 SCREEN«TOSF i wow 50 5 55 o 506 v 9055 8% 5508 58 S0 o2 oo b 5 i 1
3 42274 B BHONOEE my Wl VT kx 8 & B3 50 BEE 2 AR 54 b sor medid B w 1
A 21821 BOLT - flange head, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



47

L ? AIR INTAKE SCREEN WITH CLEANER
| Serial No. 82885 and below
. TOP VIEW

4
£ 7
" &
B-
N
0
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44634 PANIOWETVAINEERAD b et ie S do Sl dgn A ds S8l 30 o o Sbm 4 1
42274 SEALESNONGET .. o oo dul el e S0 o T a5 Ve O T S e A 1
2 42083 SPROGCKET «diCEaIn oy iz sois s wessvscdcs dadins inie: e 2
3 44647 DUCT - main, withseals (item 10) .. ............ .. oiivnn.. 1
4 44347 GHAIN = TOBERES: & s, e s e o PR, 0 e PR, A 2 S ahdns, ok 1
5 42138 MOTOR-BIEEIE = sor vt m e om0 S Jon 2 2, 5 5051 SN 6 anhe. 9 s 1
6 - 44661 PLATE < Hoi0r MOt . sncm avin s i iee. toe, 0 608 e sl S8 5 65T e 5s 1
7 42103 SPROCKET = MOMOT i 5 fvi i b ik siie s 68 o i st van an s 1
8 44641 BENEERESIRER. « oo, s 0, e e, s, e A 5.0, Y ook, e A 1
9 44660 R TS TR R e sy e s S P S P e e O A T 0 A 9 2
10 44345 GEAL =000 ... o cmias aim o w1 o ee s s b e 0 S 2 i i 2
11 44655 SHAET ~QUCERIIE i i i s e e R 5 am b S e e s e 2
12 42060 HOSE S0 500 BIEDINE v nn i eonr, w5005 oo B . ST ess Shmlls S 2 0 4 e 1
13 42022 HOSE=tOmMaln HUEE o oo it v Gy 8 i o S S8 o e S e E 1
14 44346 B EIINGE = DRERIDT w0 o Sir 3 v (o 6, TS e L0 e o 0105 4
15 20459 LINK~=connecting, #3D-Chall. .o siism oo sidis s lissiers fwisi sse atis 1
16 21985 CLAMP SIHOSE ¢ .. os 6 v v e a5 o S s wblee 5700 £ 5ie5 55 2
17 21913 GLAMPUGRDEE: . . oo s o mni e s (6 v ST F L N T e S 2
18 30823 PEUGE S DIBREIE ... . o cm i e nim s o e e ssnas s T e e G 1
A 21821 BOLT - flange head, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 18608 PIN - cotter, 3/16 x 1 1/2 inch
D 18631 SCREW - pan head, #10 NC x 1/2 inch
E 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
J 30855 SCREW - round head, #8 NC x 5/16 inch
K 21476 BOLT - round head, square neck, 1/4 NC x 3/4 inch
L 18596 WASHER - flat, 9/32 inch ID
M 21455 NUT - serrated flange, 1/4 NC
N 18798 WASHER - flat, 7/32 inch ID
R 18584 SCREW - set, socket head, 5/16 NC x 3/8 inch



43

AIR INTAKE SCREEN
Serial No. 82886 and above




49

AIR INTAKE SCREEN
Serial No. 82886 and above
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44634 PAN - lower, with seal (item 21) .......coeeriieiee e e |
2 45463 SCREEN - rear... |
3 50093 PLUG - plastic (for screen hoies) Standard Alr intake Screen only 2
4 18766 PLUG - plastic, lower pan .. . see note (1)
ITEMS 5 - 20: AIR INTAKE SCREEN CLEANER ATTACHMENT ONLY
5 45430 HOUSING - duct, includes M B ......c.vveeeeeeeeeereeeeeeecrr e s sesaessrraeessemeeens 2
6 45436 SEAL - foam, housing 5 Tac oty ) e e S S 2
7 45452 ROD - support.... I
8 45455 DUCT ASSEMBLY mcludes leITIS 9 10 and hardware E .......................... 2 -124499
45591 DUCT ASSEMBLY - includes items 9, 10 and hardware E .. rasrl 124500~
9 44660 BUIGT 8. . oo st s it s e S R A b s s 2
10 45456 BNt e e e S R S e 2 -124499
45592 PIN — duct .. T e s S PR 124500-
1" 45439 BUSHING - plastic S A e e PR e T
12 45442 SPROCKET - duct dnve2 -124499
45597 SPROCKET - duct VB, .cviimmminnmnmsnnsisssmimsrm il 124500-
13 45445 GHAIN ~TO0BE ;= rmmss s S n s |
14 50094 EINK- CONRBEIOr 5 convsnsimssissmnnsnmsumnnnassasmmse]
15 42369 MOTOR ~8lBehit ccvnmmnnnnmninaam i et aege 1
16 45448 STOP - MO . cissmineiiosist isassmiseding o]
17 45427 MOULDING: « @A08: i ivwsinni i sissiinsiisisiocssoiiomssissivsiosmisvis doissdmsisasssansss 4
18 45451 HOSE-alt ... oominannn s s e e
19 21995 CLAMP - h0Se ... ininnuinnimmnaiamansamisimmitsansnoimiissiid
20 45627 SHIELD =~ PIaSTE ..o vvnmnmidiisiiiiniaman v s avisisesiisssss )
21 42274 SEAL ~SPIN0E i sommmnsimmiimiaimiis s s el
A 21821 BOLT - flange head, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
D 21452 NUT - serrated flange, 3/8 NC
E 15397 RIVET - pop, 3/16 x .126 - .250 inCh grip range........ccccoveiiemriniicniieerireenne -90449
50124 SCREW - hex washer head, 5§/16 NC x 1/2 inch, thread cutting..................... 90450-
F 18583 SCREW - set, Allan socket head, 1/4 NC X 5/16 iNCh....c.cccvveeevvivnieeecrcvnnnnns -124499
18709 SCREW - set, Allan socket head, 3/8 NC X 5/8 INCN.......ccceeviiiiiviiieeereennns 124500-
G 20042 WASHER - lock, #8
H 30955 SCREW - machine, round slotted head, #8 NC x 5/16 inch
J 18664 NUT = jam, 3/8 NC... s iR e 124500~
b | REF Indicates where hardware passes through frame member.
NOTES:

(1) Quantities for item 4: Air Intake Screen with Cleaner Attachment = 1

Standard Air Intake Screen = 5 (4 used to plug hose routing holes)



50
HEADER DRIVE

10 17



51
HEADER DRIVE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 21024 FITTING - reducer bushing, 3/8 NPT X 1/8 NPT . ... ... ... . .. .. it 1
2 21349 BEAMPAROBR A L [k Somy Lty m sl eoms B Mthon s BA Bl Lt bl 2
3 21425 VALVE =Felish Jio copn wass wibin cndsaaiiains e mosl S deeive o iaiie ool 1
4 21763 FASTENER. = BIESIR Y | uois unio sommmisissarsem 5 o & e o i s e o e 1
5 22072 PIRSHER S Halte o si bmin stin oo mpsmilv o b oo . oy e m moe oo iy 4
6 45230 QUBRE LR IONEE som cumun aen i e Siie, Wotn @i o i s nsgs S 1
7 30938 EITENGE SN 5 saree s bl solelom s, pai  fie o e e s g 5 33003 2
8 37551 BUSHING = pIEsHE i sl sl siliiinmmetioimes somtie s o s i issts s e isn s 2
8 42016 HOSE - hydraulic, bevel gearbox toreliefwvalve ... ... ... .. ... .............. 1
10 42086 BELY - NeadelIVE o m crts mud wtehammat Sl Wit ai s ST e S 1
11 42099 INSULATOREFIBBBF. 0 cosn setad sapipeiiaini (i S s i st fh 1
12 42135 PULLEY =0l oo vinnsre vt gsbes oo mmm a bl R Soet s S0 i v B s 304 2
13 42592 WASHER - fiat, (gty. 2 for serial no. =108199) . .. ... ... . i 1
14 44231 GUARD -frontpulley, withdecals . ....... ... ... ... . ... ... .. 1
15 REF PULLEY ASSEMBLY - see "Header Drive Pulley", page 54 ................0.cc.... 1
16 REF BEVEL GEARBOX - S58 PAGB 52 . . ...t i ii ittt it e e 1
17 REF BRIVELINE = s88:Bage-85 o s sneissiimsn i wbs foms s s s aisanm g 1
19 45075 GUIDESPOIEUBEER tmm cucle oftes orsmmmye e San sl wrn s s e e 1
20 45144 REVAINER<Bellc; st st S i i i an s mh s s S i Sree 1
21 45081 AR 1B v 2irvinsn o ausn afemtos Tl T meenE s S e Wea 1
22 45086 PINEESAIBE | om i mmes smol ssmiEm i Aaree vy S o e R s e e 1
23 45094 CYLINDER - header clutch, complete . ..... ... ... ... . . . .. ... . .. 1
45096 SHAFT - header clutch cylinder .. ... ... . . i 1
45097 TUBE - header clutch cylinder . ... .. ... ... .. i eas 1
50041 SEAL - oil, outer (for header clutch eylinder) ........... .. .. 1
50042 SEAL - oil, inner (for header clutch cylinder) ... ... ... ... ... ... . .. i 1
50053 RING - retaining, internal (for header clutcheylinder) ........... ... ... .o uin... 1
17006 O-RING - (for headerclutch cylinder) ......... ... ... .. ... . . ciiiiiiiiiianin.. 1
24 9423 SPRING = 8XIBMBION . vov vovivie wisieis vomin s v sis s mn sains ibiss s sies o e e ia s s aisi 1
26 50075 PIN=1olL:3BWT IR = oucs ponh Sams o raias Vel 1400k SA st DI R sess s 1
27 42153 PULLEY - driver, 96 hp Turbo Diesel & 73 hp Naturally Aspirated Diesel Engines ....... 1
45522 PULLEY - driver, 76 hp Naturally Aspirated Diesel Engine . ....................... 1 93000-
28 21934 BUSHING - split taper, with outer key . ...... ... i 1
29 17194 KEN: < BB SR 2IAET vn woin smsoos v samsa s e s s s s b mihes 1
30 45233 SUPPORT <SWICH: ..t viinis v cimiesisie s simns o simmis simoss amis e s n e o winmie e s 1 -90449
45534 SUPPORT ~BWIEH i amens s s A sal st s S s S s e 1 90450-
Kl 45234 SWITCH - headerdrive belt . .. .. ... .t e e e e 1
32 45148 SR PSR RO E R, St e P S e At b e el e e e 2
33 45262 COVER - gearbox shaft acCess. . ... ve i innivi vt nis v iie s s 1 86400-
50012 PLUG - Plastic . . ..ottt e 1 -B6399
34 44354 SHIM - header pulley alignment .. ... .. .o e AR
36 18671 EEETING = JUDE. ovouismimms sisaammnm sossms s g mmss) s st asan somm e s mia s 1
37 REF SUPPORT - fan shield, 588 Page 53 . v« « vy s v vis s as os sim sims oo o ms srimss sies 1 108200~
A 18592 NUT - hex, 5/8 NC R 21760 BOLT - hex hd, 1/2 NC x 2 112 inch
B 50124 SCREW - hex washer head, 8 21863 BOLT- rnd hd, short sg. nk, 3/8 NC x 3/4 in
5/16 x 1/2 thread cutting T 30080 BOLT - hex head, 3/8 NC x 4 1/2 inch
C 18666 NUT - lock, 5/8 NC dist. thread U 30228 NUT - lock, smooth flange, 3/8 NC dist. thd.
D 50186 NUT - lock, smooth flange, 1/2 NC v 21720 BOLT - hex head, 5/8 NC x 4 /2 inch
distorted thread w 18590 NUT - hex, 3/8 NC
E 18600 WASHER - flat, 21/32 inch I.D. X 18598 WASHER - flat, 13/32 inch 1.D.
F 18637 WASHER - lock, 3/8 inch Y 21588 BOLT - hex head, 1/2 NC x 4 inch
G 18638 WASHER - lock, 1/2 inch Z 21821 BOLT - flange head, 3/8 NC x 3/4 inch
H 18639 WASHER - lock, 5/8 inch
I 21526 BOLT - hex hd, 5/16 NCx 1 1/4 in, f-¥ REF Indicates where hardware passes through
J 20077 BOLT - hex head, 3/8 NC x 1 inch frame member.
K 21383 NUT - serrated flange, 1/2 NC
L 21452 NUT - serrated flange, 3/8 NC
M 21472 BOLT - round head, square neck,
3/8 NC x 3/4 inch
N 21491 BOLT - hex hd, 1/2 NC x 1 174 inch
P 21561 BOLT - hex hd, 3/8 NC x 1 1/2 inch
Q 21584 BOLT - hex hd, 5/8 NC x 2 1/2inch



52

Header Drive
BEVEL GEARBOX




52 A

Header Drive
BEVEL GEARBQOX

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

45516 DRIVE - bevel gearbox, complete - includes items 2t019 ... ..... .. 1
2 13626 BUSHING SHIBBEE o0 i ccvo s o e so e s o s o 5 686 s w0 1
3 42160 CEAR BBY cion 5o aws i son i 52 0mn w ees W 96 0 S U SE WA HS 1
5 45519 SEAL - outputf, extensionend .. ......c.uiiii i 1
6 42162 SCREW -special, M14 x45mm ... ... ... ... ... ... . co..... 1
7 42159 SEIAET = QUIDUE 00 s w dis Seerm o 5 A5G 90 Sqbh BT S ST s & 5 Ten pis 1
8 42161 BEY: sviemn s 7 Bl RS S e e s ey b A sweeM b m M Ml o 4
9 42158 SEAET <L © o v om i 5oes 5 50 B e e oS o8 LEH B 5 G G 1
10 45518 SEAL~INBIE e oo s as oon e 56 bam o ous FAIE 5 W 95 40 BE W 1
11 42166 ELANGE ~BeBING: o & o snm o 25 sk o Sa e o 560 53 9 v 56 na 1
12 50091 BEARING - tapered roller, cupandcone ................c...... 4
13 42167 VAT« HIBEEE » o o 0% v on 59 Sl B Fom e o0 60 & ha% s 1
14 42168 SEIMEIT ¢ coe 55w mon s o T o B St S5 w570 e 0 5 DG 0 4
15 50154 SCREW - hex socket head, M12x30mm .. ................... 4
16 50155 BOLT - hex tiead, MIZ2:X25 MM .. oo cn v v on s i 2 o sa o 4
17 42199 TUBE<GHeNSION.: wo v iz v i @ 5o va = o V58 08 ©ou 6 5 05 TR 1
18 42169 EOUSING . ..o e mir o nos siomim s sme mromse gomis mie s me mend o o s w50 1

19 42775 O-RING - gearbox totandempump . ...... ... .. ... .. .. .. .... 1



52 B

DRIVELINE
(Engine to Bevel Gearbox)

SERIAL NO. 92999 AND BELOW




53

DRIVELINE
(Engine to Bevel Gearbox)
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44872 FAN.—DIEBHE! cvn e somse e sy s siwa o Be@ Bk @ % el 59 ReR BN 5 a4 o -52998, 108200-
2 44481 SHIM - locking (Serial No. 92999 and below, gty. =4) . . .. ... ... ..
3 42253 DRIVELINE - engine, complete with end yokes (see note 1) ........ -108199
45594 DRIVELINE - engine, complete withend yokes . . ... ............. 108200-
4 44472 PLATE - adapter, dieselengine . . .. ... ... ... ... .. ........
5 44474 HUB=5plne (B & & s o ! o0 2og o 25 58 & 5% S 0 Bl v v s s -92999
6 44873 RISG:=TAaNMIOUNE .. o o s s simim s sos se 5 s siom 06 5wt 55 & o b -52998, 108200-
7 21301 FITTING =lUBE . . o oo coes s sowm s mss ve 9 ik S iy was &8 5 6 % -92999
8 45035 SHIELD ~Tar, With dBCals . . .u v v i o i 6 5 5o oo wasin 50 o oo 5 -92999, 108200-
g 42172 CROSS & BEARING KIT . . ... ..
10 42173 NORE B0 smm e smms o To6m e t20s w0 ah 90 7 e SR T Sl 05 0 56 b -92999
(i 42174 YORKEENANEEERT Lo s vaw 56 S50 504000 mn 5 e S W ken o B b 5
12 42254 YOKE - gearbox end, spline bore, with lube fitting (no plate, see note 1) 1 93000-108198
45595 YOKE - gearbox end, spline bore, with fan mounting plate . . ... ... .. 108200-
13 30036 FITTING - lube, drive fype ... .. .cn it i inn o i e oo o = aie s 93000108199
21301 FITTING - lube, 45°, 1/4 NF . . . . . ... .. . i 108200-
14 101291 SUPPORT -fanshield ....... .. ... ... . . ... . . ... 108200-
15 112007 SUPPORT -driveline .. ...... ... ... . . . 116000-
16 47225 LEBOIEE o i mess s smi s ws% s ooais wibes o IS o6 o s Batw L w o 116000-
17 112012 WASHER: ~SHHATR 1 s v » ox v s s s wew s 599 o 258 o5s 5 o 116000-
A 30958 NUT - hex, 3/8 NF (phosphate coated)
C 50035 BOLT - hex head, 3/8 NF x 1 1/2 inch (phosphate coated)
D 21567 BOLT - hex head, 3/8 NC x 3/4 inch
E 30956 BOLT - hex head, 3/8 NF x 1 inch (phosphate coated)
F 18637 WASHER - lock, 3/8 inch
G 21452 NUT - serrated flange lock, 3/8 NC
H 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
J 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
K 20077 BOLT - hex head, 3/8 NC x 1 inch
NOTES:

(1) - May be subbed to newer component.



HEADER DRIVE PULLEY

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 44360 PULLEY -with cupsandrings (tems2and 3) ...................

2 7900 SIS RN o120 v o e B B A 0 w0 R s i e &

3 21545 RING ~yetaining, Tl « ccmemimn o s smrsentbsinokn e ok aus aem

4 44240 SUPEORT-~WRASIEIE - oo v ot s e ks e, S8 ot o s

5 7910 CONE -bearing, withseal ..................ciiiiinunnnnnns

6 21540 WASHER -flat, hardened .. ..........cciiiiiirnnnnnenennnnns

T 5512 NUT -slotted hex, 3/ NF . .........ccoiiiiiiiiiiinnnnnnn.

8 18605 PIN-cotter, 1/8x1inch ............0iuiiiiiiiitieaaannnnn

9 18671 ETNIG S WID0 .. o s 5 Rt o VTN AR 05 ctica:m st D ells: e

A 20077 BOLT - hex head, 3/8 NC x 1 inch

C 18637 WASHER - lock, 3/8 inch



9000 Tractor to 900 Series Headers
DRIVELINE

55

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44986 YORESTRNER. . o ¢ i 2o 0 i b S et s s 8 TR e P R e S P 1
2 30622 CROSS'&BEARINGKIT - . ...u: cvnms comou sme i pae £ o S 2
3 NSS YOKE & SHAFT (order 44987) . ... ......¢0oiuinnnnnnnn- 1
4 43705 SHIELD ~CUbar MINVABCEL . uvsi o ommin o se ooy b e e, e e (s %5, 518 1
5 30623 BEARING - shield, consists of two halves (Walterscheid) . .. ........ 2
32800 BEARING KIT ~shield (Weasler] .. . cv v sommn cmnses wive ooe s sras 2
6 43706 BHIELD RO o ommcronsin o o il il g s e e e i s 1
T 21655 SUPPORT - shield (Walterscheid) . ............ ... ... .o..... 1
8 NSS YOKE & TUBE - (order43707) . ............. .0, 1
9 24779 YOKE - spline bore, 1 3/8 x 21 teeth, with slidecollar .. ........... 1
43709 YOKE - spline bore, 1 3/8 x 21 teeth, clamptype ............. OPT.
10 440987 JOINT ASSEMBLY - male half, includes items 1,2,34,5 ........... 1
11 43707 JOINT ASSEMBLY - female half, includes items 25689 .......... 1
. 44985 DRIVELINE - complete, includes items 10and 11 ... ... .......... 1
NSS Not Serviced Separately



56

NEUTRAL INTERLOCK & PINTLE ARMS




NEUTRAL INTERLOCK & PINTLE ARMS

57

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45219 LOCK -netlrale s R s saks i 1
2 45213 ARM - pintle, with bushing (item 3) ......cecveeeeeeeeeeee e e 2 -82885
45315 ARM - pintle, with bushing (item 3) ..o 2 82886-
3 50040 BUSHING - rubber, used With fem 2...... ..o 2 -82885
21810 BUSHING - rubber, used withitem 2.............c.cccoiiiiiiincrininesieccicneeeaae 2 82886-
4 30061 PIN - roll, 3/8 x 2 inch... s SR
5 REF PUMP - piston, see "Hydraullcs Tnp!e Pump page OO RN s
6 25348 BUSHING=DIASHC:.. ... cmammamramirsmms e i e e e 2
7 45211 SUPPORT « GEATDOX....vvereireenssssrerssssrmessrmresssssornassssstossstamsssessssssnsaessamsamnense 1
8 45226 SUPPORT =With: bushing (em9) cnwsimisimiinssisssssinsinssonsissistiisosassaroneiniss 1
9 50040 BUSHING - rubber, used with item 8 ........cooovieviiiiiiiiinnieesneeenn 1
10 25900 WASHER » Hait cocoonimmnpiamisiianyesss sansaaarisimnannviaid
11 45200 MOLINT = 8WREH . comnnmiinmn s s sresaissss 1
12 45234 SVTCH CNBIRIAN.. .....ocontistiscmmrrassimmimstmse st sre s A A s A A AR SR e 1
13 25321 SPRING = @XIBNSION.....veiiiiiiiimieinrenreereeesrnsrmmressinesssnesssrnesssenasssrssesansmssnes 1
14 45236 CABLE ASSEMBLY ... ....1 82885 & 124500-
45238 CABLE ASSEMBLY ... R waveld 82886-124499
15 REF DRIVE - gear, see "Bevel Gearbox" page 52 izl
A 21491 BOLT - hex head, 1/2 NC x 1 1/4 inch
B 18638 WASHER - lock, 1/2 inch
E 50149 SETSCREW - square head, flat point, 3/8 NC x 1 3/4 inch
G 18591 NUT - hex, 1/2 NC
H 18697 NUT - lock, 1/2 NC distorted thread
J 18599 WASHER - flat, 17/32 inch 1.D.
K 21522 BOLT - hex head, 7/16 NC x 1 inch
L 18652 WASHER - lock, 7/16 inch
M 21880 BOLT - hex head, 1/2 NC x 2 3/4 inch
N 30011 BOLT - hex head, 1/2 NC x 3 1/4 inch
P 21056 NUT - hex jam, 1/2 NC
R 21561 BOLT - hex head, 3/8 NC x 1 1/2 inch
S 18580 NUT - hex, 3/8 NC
i 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



58

STEERING & GROUND SPEED
Serial No. 82886 and above

NOTE: For machines with serial number
82885 and below, see "Steering & Ground
Speed", page 90.




STEERING & GROUND SPEED
Serial No. 82886 and above

59

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42776 ARM - steering, with bushing (item2) ........................ 1
2 50040 BUSHING -rubber .. .. ... e e e 4
3 42781 PINOT =SNG = w0 o smse s e on some e s w6 5@ee e s ioas o5 1
4 42787 CARRIER - steering, with bushing (item2) .. ................... 1
5 25348 BUSHING: - BIEERE o o on cus 56 s o8 sl o 50 5% ol 68 a0 584 89 5
6 4761 VWASHER S8, o0 o e smie 50 008 g saie sl G0 onf fams b8 sl hde S 7
7 42793 SUPPORT -steering arm . . ........c.oiitiiiminnnnennnnns 1
8 42716 BAR - control, ground speed ... ... ... 1 -93014
9 42796 BAR - control, left, with bushing (item 2) (to front pintlearm) .. ... ... 1
10 42797 BAR - control, right, with bushing (item 2) (to rear pintle arm) . . . ... .. 1
11 21922 GHAIN-=SIBEING: : 505 i seis o0 Tew s e 13 290 0% 895 50 e 2o & 1
12 42482 INSULATOR -rubber . . .. ... e e e 2
13 23118 WASHER S $aE. ... v o vid minis o mvm sie smin sis spmie ste sugos o see note (1)
14 REF LEVER - ground speed, see "Ground Speed Lever" .............. 1
15 REF SHAFT - steering, see "Steering Column" . . .. .................. 1
16 REF PINTLE ARM - see "Neutral Interlock & Pintle Arms" . . . ... ........1
17 45558 BAR - control, ground speed ... ...... ... .. ... 1 93015-
18 45565 PAD - friction . ... .. ... e e 1 93015-
19 11660 SPRING - COMPresSioN . . .ottt e 1 93015-
A 18599 WASHER - flat, 17/32 inch |.D.
B 21469 BOLT - round head, square neck, 1/2 NC x 1 1/2 inch
C 21581 BOLT - hex head, 1/2 NC x 3 12 inch
D 18591 NUT - hex, 1/2 NC
E 18697 NUT - lock, 1/2 NC distorted thread
F 18638 WASHER - lock, 1/2 inch
G 21578 BOLT - hex head, 1/2 NC x 2 14 inch
H 21589 BOLT - hex head, 1/2 NC x 4 inch
J 18648 PIN - cotter, 3/16 x 1 1/4 inch
K 50052 BOLT - round head, square neck, 1/2 NC x 5 inch
~ f REF Indicates where hardware passes through frame member.
NOTES:

(1) - Quantity of item 13 varies as required for shimming. Nominal quantity is 3 (2 @ L/H, 1 @ R/H).



60

HYDRAULICS: HEADER DRIVE




61
HYDRAULICS: HEADER DRIVE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45542 VALVE - header drive block, includes items 27 - 32... PP, | (see note 1)

45101 SEAL KIT - repairs one cartridge in header drive valve block
45554 BLOCK only

2 30695 FITTING - adapter, 7/8 O-ring x 5/8 tube... NS
3 50050 FITTING - tee, 1 1/16 O-ring X 3/4 tube x 34 tube PUSPU. .
4 37757 HOSE - hydraulic, pressure to female coupler.... 1 -82885
45139 HOSE - hydraulic, pressure to female Coupler........ccovevverimiienvesiecicsnresenne 1 82886-
5 45133 HOSE - hydraulic, return from male coupler.........ccviieiciiiiccncnnneeerinineens 1 -82885
37758 HOSE - hydraulic, return from male coupler.........ccoo e 1 82886-
6 21746 PRI TS = COMMMIEIIR oot ms s saamn s S s s m o S a5 1
7 45153 NS IR = ORI .. i it s s e O s PSR AR A RS 5% 2
8 21857 COUPLER - quick disconnect, female, 172 NPT ...t 2
50082 O-RING - for coupler 21857
9 21858 PLUG - dust ... 2  -82885
10 21855 COUPLER - qmck d:sconnect male 1!2 NPT 2
11 21856 CAP - dust... 2 -82885
12 32225 HOLDER = HOSE oo eoeeeeeee oo eeseeeeeeeeeeeee e e eeee s eeeeeereeee 1 82886-
13 30611 FITTING i~ CONMPECHON w..ouciiviisovimimsiiis s s s s s swsisosdi e 1
14 47009 HOSE - pressure to male coupler - 920, 930 and 940 Headers.................... 1
40245 HOSE - pressure to male coupler - 360 Header only ............cccceveevviiiiieias 1
15 30609 FLUTING =OI00W, isiiisicnsssinsissinsiiisassimivaiimsisisiam e 1
16 45126 HOSE - hydraulic, pressure - pump to block..........cccccooiciiiiiiicciinnnnneac 1
17 45140 LINE - hydraulic, pressure - to male coupler..........cccccoeniriiivvccinnncenninncan 1 (see note 2)
45550 LINE - hydraulic, pressure - to male CoupIer...........co.eeeeeeeeeecceceecieeeen 1 (see note 3)
18 45141 LINE - hydraulic, return - coupler to filter ... 1
18 45142 LINE - hydraulic, return - block to filter (not exactly as shown)..................... 1 (see note 2)
45551 LINE - hydraulic, return - block to filter.........cccoo e 1 (see note 3)
20 30858 FITTING - tee... PSP SR s SO S, |
21 45160 FILTER ASSEMBLY wnth head - e |
45205 FILTER - element only, see note4 re: substtutlon ....................................... 1
22 45138 HOSE - hydraulic, return - filter to tank .............cccoveneveeeeenee s 1
23 21836 R E L B oo 1Tt o L ) 1
24 45161 MALVE = CIBCK . covcciiiminmimmmmmentiivoshisssssssmsmmsmsbnssniosiss siossioniors 1
26 REF PUMP - hydraulic, see page B5 A...........ccoocencvninnninnsiiiiesesssssaenneanes 1
27 45107 MALVE -~ N.C.; headbr drive BIOtK......ouiimimisinsmisssassmsissicssisissssss 1
28 45108 VALVE - P.D. relief, header drive block (stamped 1.D. #21 55) ..................... 1
29 45109 FLOW CONTROL, header drive block... s
45123 SETSCREW - for flow control 45109
30 45110 VALVE - shuttle, header drive bIOCK ............ooooiiieieeeeeceiieine e s e enenenn 1
31 45111 VALVE - regulator, header drive block.............coooeiimiiceeeeiieecceeeeeeaeee 1
32 45104 COIL - DS, 12VDC, header drive DIOCK...........cccoereiececanrcamireeceeseeas s cecnneas 1
33 30753 FASTENER - plastic tie... S
A 50088 BOLT - round head, square neck, 3!8 NC x 3 1;2 mch
B 21456 BOLT - flange head, 1/4 NC x 3/4 inch
C 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
D 21452 NUT - serrated flange, 3/8 NC
E 21812 NUT - hex jam, 1/2 NF
NOTES:

1.For machines with serial number 92999 and below (plus serial numbers 94756 and 94757), when ordering
Valve Block 45542 (ltem 1), also order Hydraulic Line 45551 (item 19).

2.Serial number 929399 and below plus serial numbers 94756 and 94757.

3.Serial number 93000 and above except serial numbers 94756 and 94757.

4. Pressure rating on MacDon filter element 21808 is not adequate for this application.



62 -
HYDRAULICS: CYLINDER CONTROL \
c

C




: 62 A
HYDRAULICS: CYLINDER CONTROL

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45543 VALVE - cylinder control block, with reel lift - includes items 41-47.............. 1

45103 SEAL KIT - repairs one cartridge in cylinder control valve block................1
45555 BLOCK only

2 30695 FITTING = CONNBCIOL st s i i s A e i e e S A
3 15903 FITTING - connector... 2
4 30282 FITTING - elbow... 2
5 45128 HOSE - pressure, pump to vaive e R EE SR ST |
6 42606 HOSE - valve to left header lift cyhnder ........................................................ 1
7 42603 HOSE - left header lift cylinder to right header lift cylinder.................cccee.. 1
8 42602 HOSE - valve to right header lift Cylinder ............ccccooviiiciieiiiie e 1
9 45132 HOSE - valve to reel [ift COUPIET.......coeeeeeeee e e 1 -82885
45178 HOSE - valve to reel lift COUPIEI.......civievereee e e ae e 1 82886-
10 6732 FITTING = CONNBCLON .......coeceeeieeuiiesreeeerieeasesteessesressesaseseensssnnssntameemnnsnsannnn 1 -82885
11 45157 WASHER SAISHEH. ...ocommimmnmsismonsomisimsmmsam s s s 1
12 30443 COUPLER - quick disconnect, male (reei I:ﬂ) S Yooty
13 21824 CAP - coupler-.... 1
14 45155 GROMMET - hose pretector 2 -92999
45298 GROMMET - hose protector... 2 93000-
15 45131 HOSE-valvetotank‘l
16 32225 HOLDER = T80 L. oo cicinncinasiiss cosiset s sssasios st 8 s s e S a3 s 2
17 45129 HOSE - valve 15 Ol CODIET ... oo smmmmisisinsis i it b s s swadioss 1
18 45135 HOSE - valve to header clutch cylinder ... nranesnes 1
19 21763 FASTENER =CaDIE B0 .........cicni coremnisessssssssessumssssssipstssbrmnbssas s sonssnasssrusssans 5
20 44170 LINE - hydraulic, tandem pump... 1
21 21803 FITTING - tee... 1
22 21030 FITTING - connector1
23 45160 EILTER ~GIL With Dead........unmmmniianssisasmmmas it
45205 ELEMENT < fMBE - i i s i s AR A s 1
NOTE: Pressure rating on MacDon filter element 21808 is not adequate for this application.
45372 FILTER - oil, with head - high pressure............cccoevinniiiciiisncniinennnns OPT
45373 ELEMENT - fllar - Righ Dregstirei.... avwinisisnasnamnmismspsisiiia OPT
24 45159 FITTING <108 TR0, ...t insisnssesmminmisisssmssmsivasssibaissnieisisiiniog 1
25 45154 ST GH = 01l DrESBUIT: . s uenvinistosmmnivasessansesmmsnssiasfuresess havoseassvshssaresvaiats s 1
26 45134 HOSE =0l COpIBr 10 BHBE. ... .o iesiisiionnns winms msins vemnssssansiras ampnssisveonnSisnsss 1
27 50045 FITTING - 90° elbow, 3/4 NPT x 5/8 tube.......... R s A AR 2 -102199
28 45137 HOSE - filter to tank ... i
29 45136 HOSE - pump charge pressure s
30 45158 VALVE - check, 80 psi .. ek
3 45091 CYLINDER - left, header lrft 3‘ bore il -82885
45163 CYLINDER - left, header lift - 3" bore... — 82886-
42125 SEAL KIT - for cylinder 45091 or 45163 see page 53 A for k.lt contents
32 21826 COULER ~ 08~ BT PR ..o s s imsiiaste sk onsisin 1 -102199
44168 GOOLER <O < JI0G WS .. ooyt mas e E st i erinroms 1 102200-
33 44216 SUPPORT « COMEIS IR .. .ccoinn oo ssmmmescmmmeisnsbsinstesimininssonintvonastisvasiin s 1 -102189
34 44211 SLIPPORT S cOersI B . ..oonuouisommmms s iissssbmsumizd -102189
35 44217 LATCH - cooler mount .. T P D P SRR |
36 REF CONDENSER - see "A:r Condrtronlng" page 26 T R STy |
37 REF CYLINDER - header clutch, see "Header Drive" page 50 ............................ 1
38 REF PUMP =SB PAGB 65 A ... cisvrecnsaeeeeseaseeenne e sasseeeesesnssesnsane eeassannnsen 1
39 45034 SHIELD = VAIVE.c...ceeece ettt ev e e annaen 1
40 45092 CYLINDER - right, header lift - 2.5" bore .. T e = | -82885
45164 CYLINDER - right, header lift - 2.5" bore .. y - 82886-

' 42126 SEAL KIT - for cylinder 45092 or 45164 - see page 63 B for klt contents



HYDRAULICS: CYLINDER CONTROL




HYDRAULICS: CYLINDER CONTROL

63

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
41 45112 VALVE - N OO S8 Sl .. i g 2
42 45113 VALVE - relief (stamped 1.D. #2126)..........ocoo oo 1
43 45114 VALVE - 3W 2P (POrtS S-2 & S-6)...cccuieeeeeeeee e ceeeissea e essasees e esannae 2
44 45115 VALVE = 4W 2P (POt S4) ..o eeeeeeeseeeeseeneeennsensnnees ]
45 45116 VALVE - N.O. (port S-1) — 1
46 45104 COIL - DS, 12vDC ... 6
47 45099 NUT - special, machined... By |
48 45040 RESTRICTOR - flow, header clutch cylmder ................................................ 1
49 20988 RESTRICTOR - flow, to slow rate of 960/962/972 Headers lift and drop
(install in bottom port of item 31)
50 15903 FITTING - straight connector, two-speed Units.............cccovvvviiniiiniininnnne 4
30284 FITTING - 45° elbow, single speed UNits ...........coooceriiiriniiiciiinc e 4
51 44294 SUPPORT - coolers, welded assembly ...........ccceeciiiinininicnieienines s 1 102200-110469
45620 SUPPORT - coolers, welded assembly ...........cocoeeviiiiniiiinieiiieie e 1 110470-

52 45290 SUPPORT - cooler mount Stiffener.......cccerveeiiececeeecerrrecscaecvesnesensreesnnnens 1 93000-102199
53 101368 KIT - header drop MOAUIE ..........c.ociieiciaeciierie e s seesanes OPT

A 21821 BOLT - flange head, 3/8 NC x 3/4 inch

B 21484 BOLT - round head, square neck, 3/8 NC x 1 1/2 inch

C 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

D 21456 BOLT - flange head, 1/4 NC x 3/4 inch

E 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch

F 21812 NUT - hex jam, 1/2 NF

G 21289 NUT - wing



63 A

Header Lift Cylinder
3.0" BORE SEAL KIT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

42125 SEAL KIT - 3" bore, for header lift cylinders 45091 & 45163

Includes the following:

3 O-RING BN-3"ODx2-5/8"ID ... ... .. 0. 1
5 O-RING BN ==T8 OX UBY (B s sqmemin s aussms aapam was s 1
8 O-RING BN -3"0DXx2-3M"ID ... ccuvcinoiiviiinvissnose as 1
] BUWASHER « 3" OD X 2-314" D! .. o siw wais 6ome s v it v 80 +7s 1
10 U CUP; LB-2"0D X 88" IDXIB 0N oo v sn wvale sios e 1
12 WIPER MT - 1-5/8"IDx2-1/80Dx5/16"long . . .. .............. 1



63 B
Header Lift Cylinder
2.5" BORE SEAL KIT

. L L W W L

< - = S L L L L Y T L W W T s W s,

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

42126 SEAL KIT - 2.5" bore, for header lift cylinders 45092 & 45164

Includes the following:

3 U WASHER ~ 212" OL2T18MD .. ov slisnis sind bon Sk 250 4 5in s s 2
4 O-RING BN-2-1/2"0ODx2-1/8"ID . ..... ..o 1
6 O-RING BN=11/8 OB X T8 I .o vavwns sivm v wins swsve s som o siss s 1
9 O-RING BN ~2+12" OD%2-1MM D ..o vos v v smnin semvsnerne
10 BU WASHER -2-1/2" OD X 2-38" 1D ... c v sivi sis vaiswiasis sate wa v 1
11 UCUP,LB-2"0ODx1-5/8"IDx3/8"long ..........conoovouns. 1
13 WIPER MT - 1-5/8" IDx2-1/8 0D x 5/16"long . ... .............. 1



64

HYDRAULICS: TRACTION DRIVE




'HYDRAULICS: TRACTION DRIVE

65

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30970 FITTING - elbow, 3/4 tube x1116O-ring . ... ..................
30971 O-RING - for 1 1116 fitting
2 45118 HOSE - hydraulic - to left wheel motor, rearport .. ... ............
3 45120 HOSE - hydraulic - to left wheel motor, frontport ................
4 45175 PAD<000E ;35 isone solE wm 500 5 505 S BSh AV UON mn s S o
5 45119 HOSE - hydraulic - to right wheel motor, rearport . . . .. ........... (see note 1)
45546 HOSE - hydraulic - to right wheel motor, rearport . ... ............ (see note 2)
6 45122 HOSE - hydraulic, case drain frommotors .....................
7 30694 FIFRING =188 - oo S dasss b it aics S i 5eaes Gaw 1
8 44198 HOSE - hydmailie, TelEM - . . ..o icii vovoi siniosi sias siesins siaa s
9 30287 FIFTINGSI0E: . .. oo 5000 68 8ms 5w o6 bl S5 fmds.s w3
10 45124 HOSE - hydraulic, returmntotank ............. ... ¢cciiinn...
11 45117 GRUMMET ... o ccvmnrs chmer nwas, o s peR@R feos s5ewd was 2
12 45121 HOSE - hydraulic - to right wheel motor, frontport . .............. (see note 1)
45547 HOSE - hydraulic - to right wheel motor, frontport ... ............ (see note 2)
13 45162 TANK=TYAIAE = voomen aanc wisny 24955 2Vl sivn Seuss s &
14 42030 FITTING - barbed insert, 45°, 158 0-fiNg . . . .. ... vvveeenenenn..
15 42029 HOSE - hydraulic, suction . . ... ... ............ciieeeono..
16 17958 GLAMP-CHORE ., o ouumnins s s semes smmms s waies s 1
17 42028 HOSE = filler boHank <« - cn sonimem s ey s s s s e s
18 21822 CAP'-@IPSHGI! = sxzcmmmse semes smives 15 9a D SE% SETE S €
19 24037 STRMNER: nx sonasvsn smimsy H30es S SonwE snE Jres 8% 4
20 44207 PLUG - magnetic, with O-ring .. .......... ... ... ... ........
21 44201 SUPPORT - left . . ...
22 44202 SUPPORT SO - o oo o s nenimuiin s Gaissess S as Sei 55@an v 3
23 44205 RETAINER ~tanlcmoMnE - ouown somam s on siave o s s s s
24 44203 STRIP:= |0Wer: ANk MOUNRE: o sminen youg sy v Wessm wy 3
25 44204 STRIP = ypper: tankMOint ws o vem i wsss Pvieils 965 SRR s
26 5735 FITTING SRRlOW! & 2 o, e smeis s PGk e Lo e Ve 1
27 44945 HOSE=WVENE &0 v son e oS Mot S0 Sufeii Phod ahaist Sus »
28 30670 SN OO ) o, s iton, moshii ol i AR M M R 06 G BT
29 20579 BREATHER . i won v mome st s s e i i s, s i meae s s s
30 24398 HOSE ~breather intake! u won s s v g woeiieath wes ars ¥ o5 o 3
31 21763 FASTENER ~plasic tie: F R NGR o ox s oo swi ot s iz s an =6 ¢
32 45176 PROTECHDR S NOSE) o avr 00000, b 2850 Sl 5iar £ 500 A aWind S B st s b -82885
33 REF PUMP = Seepage BB i oo viws siw s soumms siv s sl s aresd 8o waas
34 30753 FASTENER - plastictie, 14 12Inch .. .....coviivennniioeeeon.
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
B 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
C 21484 BOLT - round head, square neck, 3/8 NC x 1 1/2 inch
NOTES:

1. Serial number 92999 and below plus serial numbers 94756 and 94757.
2. Serial number 93000 and above except serial numbers 94756 and 94757.



HYDRAULICS: TRIPLE PUMP

>~
SEE NOTE ON 3 ™
PAGE 65B



HYDRAULICS: TRIPLE PUMP

65B

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
NOTE: Piston pump component quantmes are per pump assembly.
il 18900 + RING - retaining... T e |
2 50217 + SEAL - shatt, (outer plston pump only) ......................................................... 1
3 WABSHER - fial, 1:19/82 % 2% 584 IN0h s 1
4 30144 + RING - retaining.... R R A T B R L S R R R
5 30140 BEARING RACE - thrust ............................................................................... 2
6 30141 BEARING SARIESE ... i avasiinsimbsmiisimis 1
7 30128 SPACER - shaft, (inner piston pump only) ..o 1
8 SHAFT - drive, (outer plston pump only) ....................................................... 1
9 HOUSING ASSEMBLY ... By~ S =]
10 21420 BEARING =~ NEEAIE......coieiiiiee e eeeeee e cneeseesnss st e smsesaeessssesasass e enrananses 1
11 30135 BEARING - needle, trunnion............co.eooeeeceeceeeee e ereeseeeeeeeenassna s senees 2
12 30132 BEARING RACE - trunnion b8anNg......ccovceeceeee e st cvssne s 1
13 50157 +* O-RING -1 716 |.D. x 3/32 inch thick, (see NOTE 1)..ccecooeeeeeeececceene s 1
14 30143 WASHER - flat, 1 X 139/64 X 3/64 INCN...c..ooeieee e 1
15 S02IB € SEAL SR WU .../l bitsamsssates ot e G it stsmmsra)
16 30129 COVER - 88aL........coinmvimisnsininimmmmiiam i m o et 1
17 650158 * COVER -0-ing. (588 NOTE 1).cuiimnnmnnmviimmmsidssisiiiisiisssmnssite 1
18 0030 " GOVER U TN s r s s o o S s 2
19 50047 * SCREW -#10 x 3/8 inch, special................... TS I 4
20 112060 CAM PLATE - with cross-hole in trunnion...........cccoiioiiiiiiiniinice 1
21 30139 SHAFT - drive (inner piston pump only) ........................................................ 1
22 112061 ROTATING KIT ASSEMBLY ... e AR MR =5
32 45568 PLATE - valve .. e ]
33 BN P oo o a4 S A O SO A A S AR 1
34 30138 # GASKET = Baek P s insimsims s it s s AR oS4 55 1
35 30142 PUIN SO oot s v st s b i e i S A 2
36 BACK PLATE ASSEMBLY ....ccivusicmsemsinssarsibioiotmmns o sntoses ey hscsas spmansssesy sms 1
37 BEARING - needle... o)
39 25672 RELIEF VALVE KIT - includes !tems 4245 ot
40 BOLT - hex head, 3/8 NC x 2 inch.. P i yearmientr
41 BOLT - hex head, 3/8 NC x 2 112 inch ........................................................... 2
42 PLEUGASSEMBIIY. ., o corossmmssmmimmresiidmmsmmmssishemr tee s s it rmme e 2
43 30151 - RING: =718 1,0 28 R IBTY oo s emtinsssnivaminpansmsitinssminriithddunsanasasirssonidasnosni sl
44 25673 SPRING = relief VAIVE cvccciniimisesinssmsiesersssrmesnronsisinisorsssrsnsenessnssssssssssssransrstonss 2
45 25671 VALVE ASSEMBLY - relief, 5025 PSi.....ccccceeruemmreremiininesiesreessnssnessesisesseasnens 2
63 30057 O-RING - 3 174 I.D. X 1/16 inch, inner p:ston pump to gear PUME st 9
65 BOLT - hex head, 3/8 NC x 1 1/4 inch ... ; S
66 WASHER - flat, 39 x 68 x 6 mm.. i
68 30104 COUPLER - outer pump to inner pump (mciudes Iock nng tem 69) ............ 1
69 FRIINIE = BOCHG s s i e e o T e S i i S S R kR e 1
70 BOLT -hexhead, /2NC X1 178 INCh . oot cscne e 2
4l 30105 O-RING -4 1.D. x 1/16 inch, outer pnston pump to inner p:ston pump ....... 1
72 45567 PUMP - triple, complete ... - S scncize ] -103519
45578 PUMP - triple, complete ... 1 103520-110469
45607 PUMP = triple, COMPIBEE ....coucmmmminsimminmmnismsiss it miiiaidaais 1 110470-
73 45568 P LIS DIBEIORY,  CHATEI o ovsumosscossess s S AHSHH RABI S S A  m EE 1 -110469
45608 PUNIP = DI QU oo noonsrininionionsinseanersssvissmsssionsansossrs EEbsysoAs RS GRS 1 110470-
74 45570 PUNIP = DISTON; IMIBE wivusomvissvruoins ionscssimansssvsvesiosssoswnss s sisiss e s iy s nsavnrsos 1 -110469
45609 PUMP = PISTON, INMIEE .....c.viiiiriiiiscreteieiececeaerasssssseassrsssssssssnsseesnsssesssnsssrssssssns 1 110470
75 REF PUMP - double gear, header drive -see page 65 C.....c.ccooeeecicvveicnicnnenns 1
+ 45610 SEAL KIT - for piston pump, includes all items marked + (see NOTE 1)
ke 42189 SEAL KIT - pintle assembly, for piston pump, includes all items marked * (see NOTE 1)
NOTES: 1. To prevent mismatching of parts, tractors with serial number 86443 and below must be upgraded with

seal kit 42183 (*). Units with this seal kit already installed may be identified by two covers (item 18)
instead of one.



65 C

HYDRAULICS: DOUBLE GEAR PUMP




65D

HYDRAULICS: DOUBLE GEAR PUMP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

42180 PUMP - double gear (Eaton #25387-RAE), part of Triple Pump 45567 ........ 1 -103519
For other triple pump components, see page 65 A.
BODY D08 iuiisammmsisisiaiisi

-103519

3 e 10115 (o S PO s e et s NSRS SR
BT N o o R S T e R S s T T e e S P 0 -103519

1

4

1

1

1

1

30721 2
OEAL: = BEETING ciuccsimmiiim i s s e vs s s s sea s s s s -103519

2

2

1

1

1

1

1

30724
30722
30723

ORING » OUIARH ., ivsiaiimiassssr i s N seo N st e b daasatons -103519
e A T T T 1 e T -103519
PLATE - adapter ...........................................................................................

-
SCOO-ID bW
+ + + +

—
N -

30736

+

WASHER - flat ..

BODY - front...

GEAR ASSEMBLY dnve splme

GEAR ASSEMBLY - front idler ..

PLATE ASSEMBLY <O isissisisisminssi g iaviiaiasioissing 1

30718 + SEAL-SRaft ... ... ... e reccessassassssasss s asnsnanssan 1
: BOLT - 12 point flange head, 5/16 NC x4 3/4 inch ......c.ccooccevrcrninciceee... 8

[ G fT VG quper Yl e
oW ;mbw

+

30739 SEAL KIT - incl. all items marked +, for pump 42180 (Eaton #25387-RAE)-103519

45573 PUMP - double gear (Eaton #26511-RAB), part of Triple Pumps 45578 & 45607 ............. 1 103520-
For other triple pump components, see page 65 A.
31 BACKRLATE o con st ittt st st e e sk i o b 1
32 ASHEI Y MR N s R e A I L I e e 4 103520-
33 BB = TR vt st s i e s M s T, 1

ab . GEAR ASSEMBLY - rear idIBr .....cvviisririermemenesesesisaeeenassnassansasssssseessasssans 1

36 BEY o IO s mmmna s s i S SIS R T T St 1

37 45576 PR ATE SWERE oo s ey o Tt st Sonen s ke o Tyt T rssngar el 103520-

38 AS56T * [ SEAL S BAlante ourmiomntistsnmntinian i it s S s e s e el 103520-

39 45575 * ISABKET —BaCKAOD.. . i aismmetiosimiesssist s osioavtis s mssetinssismesid 103520-

40 BLATE - 8iapler - vvninnaiissgmssdamiigimsrsaisiintitir i

41 A3 WASHER <R . i s s s e s

42 IR RN T e S e e S e S e S 1

43 112117 GEAR ASSEMBLY - drive, SPHNE .....ccoveeeceeee e e s es e msemnaae e 1

44 GEAR ASSEMBLY —front idler ... ecccivesasisasionsonsassnnasosmnee

45 PLATE ASSEMBLY - front........... 1

46 30718 * SEAL-shaft... s T Ty |

47 BOLT - 12 pmntﬂange head 5!16 NCxSam |nch s SR
4

-

48 * PLUG..
49 *  WASH ER

o 45574 SEAL KIT - incl. all items marked *, for pump 45573 (Eaton #26511-RAB) 103520-



HYDRAULICS: TWO-SPEED WHEEL MOTOR

SEENOTEON.—]\ S 0/ / /11 , : @
PAGE 65F @ 1§ :
: / .Ii ',T'. . \\ \ 2
.I \ ] ! '
r',\ II -\ ‘,'&:2 N7~ :
\ 1 RS




HYDRAULICS: TWO-SPEED WHEEL MOTOR

65 F

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
42179 MOTOR - wheel, hydraulic piston type, complete.............ccoccieviiiiiiiiciianeen. -82885
45014 MOTOR - wheel, hydraulic piston type, complete........c..cccceviniiniciinnnn 82886-110469
45605 MOTOR - wheel, hydraulic piston type, complete.........c.ccoeevevviniiviiieeiieennns 110470-
1 18900 + RING = r@IAINING ..ot ee st s rernsenasaennas 1
2 50217 + SEAL - shaft... e
3 WASHER - ﬂat. 1 19:'32 X 2 X 5!64 |nch TR b e R iR s
4 34 * RING =TI o o i b s e e e i 2
5 30140 BEARING RACE - HhRISE. ... ccciinsosstsssasonsrmrmnrmmareresssssamsssenmmmensses 2
6 30141 BEARING - thrust ...ttt e e 1
8 SHAFT - drive .. - |
9 HOUSING ASSEMBLY s R R A R AR TN
10 21420 BEARING - needle1
11 30135 BEARING - needle, thinnion... ..t
12 30132 BEARING RACE - trunnion BEaNNG.........cccccoviverimmmesirnisssesiimmisssmisssesssssens 1
13 50157 +* O-RING - 17/16 1.D. x 3/32 inch thick (see NOTE 1)...ccoooceeeiieiiirieriee e 1
14 30143 WASHER -flat, 1 X 1 39/64 X 3/64 INCN......ocorverrriresimeersesessessresesssesssessesssseses 1
15 SO2IE &  SEAL SBREI ITUIMEOI. .. oo ui ossisiasnioniissinsnsss dossashian seoyiisissisanisis s s sains ot 1
16 30129 COVER - seal... i s
17 50158 * COVER- O-nng {see NOTE 1) s}
18 30130 * COVER -trunnion .. P
19 50047 * SCREW-#10x3/8 mch specual P e S S e
20 112059 CAM PLATE - with cross-hole in trunmon ..................................................... 1
21 ROTATING ASSEMBLY (Eaton # 71402-610).......ccooeeeeeeeeeeeeeeeeeeee 1
22 PISTONABSEMBEN . i i i s 1
24 L . Oy orr 1
25 WASHER: “WaVB.... coavatiussonamds sermm v o s st bt il ivivsssh 1
26 B S BIBION . s mo e e e e S A O T v s Tt 1
27 KEEPER « PG csosiinunmmammnanismssiisslssmwiliibasssmosioss diges issssiisn 1
28 T e 3
29 WASHER =L . o 2
30 S]] S S -~
31 BRI = POREIIIENG ovmssvnmins snsssinm smsinmsissims s S h S A B ST S T dnne s 555 )
32 PLATE S VAINIE . .o masiimmses sassivnsssisimaasssiasss ioun s aduivinssessiuusatiaas shass sosansisdnssns 3
33 PIN = 100 . innimsmmnmisimmssiiin s st s s sy b 1
34 30138 & GASKET-DBaCRPIMC conncuss st et sinsisiing it i 1
35 30142 PIN - dowel... v = N
36 BACK PLATE ASSEMBLY =
37 BEARING - needle... S SR (e
38 BOLT - hex head, 3!8 NC X 1 1!4 Inch ........................................................... g
+ 45610 SEAL KIT - for motor, includes all items marked + (see NOTE 1)
x 42189 SEAL KIT - pintle assembly, for motor, includes all items marked * (see NOTE 1)

NOTES: 1. To prevent mismatching of parts, tractors with serial number 86449 and below must be upgraded with seal
kit 42189 (*). Units with this seal kit already installed may be identified by two covers (item 18) instead

of one.



TWO-SPEED DRIVE: LEVER / CABLE ASSEMBLY




TWO-SPEED DRIVE: LEVER / CABLE ASSEMBLY

66 A

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 45301 LEVER -speedcontrol . ... ... ... .. ... ... 1
2 39140 WASHERSHEY . o e oo s e s sue wis 4 wiss B weis @i G 5 09 2 2
3 16652 WASHER -8 i s on v e wms i ason e wm o wos wes o8 & i o 4
4 42032 KBNGOBS Bal ooca wn wuvn a5 o5 wos s sl o 045 W BSE wa va 8 9 Sy 1
5 45237 CABLE =BORITOL o7 sivn 1o Gind 0 bt s bt 50 Afhs e ook Soos w5 95 o & 1
6 42476 BUT-aHotk 10 or mre oo cnm o dovs on ook 59 20 o ok 200 B Ho Bk 1
7 REF SHAFT - cross, see "Linkage Assembly”, page 67 ............... 1
A 21576 BOLT - hex head, 1/2 NC x 2 inch
B 18591 NUT - hex, 1/2 NC
© 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
D 30228 NUT - lock, smoath flange, 3/8 NC distorted thread
E 18590 NUT - hex 3/8 NC
F 21561 BOLT - hex head, 3/8 NC x 1 1/2 inch
G 21056 NUT - hex jam, 1/2 NC



66 B

TWO-SPEED DRIVE: LINKAGE ASSEMBLY




TWO-SPEED DRIVE: LINKAGE ASSEMBLY

67

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 45050 SHAET ZBI088 o s oy on miew b v5iie b wa Soo@ De G5k B ORET SR G 1 -82885
45085 SHAR JCI08E qae 3 Aot =) Arse Sl Sews v nepe supm S5 S0 52 eyl s o o 1 82886-

2 45062 B Shill o st 5 202 Du sient 0 ol =0 B0 scan ol nadl o i ded a 2 -82885
45265 ROESYSIIH: o oms 5 ot B nbi e g b m ok mite B G Mmoo mdm b 2 82886-

3 45067 CLEVIS “ShIfL @M iiv voov s mas vs maih s ais e st aiais wie bieie siecs s 2

4 REF ARM - shift, see "Two-Speed Drive: Wheel Motor Assembly . ....... 2

5 45070 BARSTHOUNTIIG e 5o o i soi o 656 5% T o o B Ba0s 5 e L% o 2 -82885
45210 BAR =~ MOUNNNG w05 55 fos g wwsh 68 a0in o7 o0 sl ot DA 5% R wel a 2 82886-

6 45080 BEATESIEER 2 som 22 smie o= obie % s 50 5 08 2nk wn o w e St N 2 86400-

A 18591 NUT - hex, 1/2 NC

c 21264 BOLT - hex head, 3/8 NC x 1 1/4 inch

D 18590 NUT - hex, 3/8 NC

E 21578 BOLT - hex head, 1/2 NC x 2 1/4 inch

F 21567 BOLT - hex head, 3/8 NC x 3/4 inch

G 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



68

TWO SPEED DRIVE: WHEEL MOTOR ASSEMBLY




TWO SPEED DRIVE: WHEEL MOTOR ASSEMBLY

69

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF DRIVE -powerwheel, seepage 73 . .. .. ... ... ...« .ciuiunon.. 2
2 30045 O-RING - power wheeltomotorseal ......................... 2
3 REF MOTOR - hydraulic, seepage 65E . ... ... . ... ............... 2
- 45044 ARM - shift, with bushing (item5) ............ .. .. ... ........ 2
5 50040 BUSHING “THEEEE . o0 eeaus b3-000 3 ows mesins So L8 0ms sl 49 o 2
6 45042 PINCCRIIRE L o mmen o Mo, TR e T He A S Sk wdiRes 2
7 21827 FITTING - elbow, 1 516 O-ringx1inchtube .. .. ... ............. 4
50220 O-RING - for 1 5118 fitting
8 30282 FITTING - elbow, 9/16 O-ring x 3/8 inch tube - R/Hmotor .. ... ... .. 1
50229 FITTING - long elbow, 9/16 O-ring x 3/8 inch tube - L/H motor . . . .. .. 1
50219 O-RING - for 9/16 fitting
A 21560 BOLT - hex head, 1/2 NC x 3 inch
C 21582 BOLT - hex head, 5/8 NC x 1 34 inch
D 18592 NUT - hex, 5/8 NC
E 21491 BOLT - hex head, 1/2 NC x 1 1/4 inch
F 18638 WASHER - lock, 1/2 inch
G 18639 WASHER - lock, 5/8 inch
H 18697 NUT - lock, 1/2 NC distorted thread



70

SINGLE SPEED DRIVE: WHEEL MOTOR ASSEMBLY




SINGLE SPEED DRIVE: WHEEL MOTOR ASSEMBLY

71

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF DRIVE - power wheel, seepage 73 . .....c .o nnnan. 2
2 30045 O-RING - power wheeltomotorseal ......................... 2
3 45523 MOTORShYAIEING: v oo e e s sinls sie s sin vimns gemn s mie soons b 2 -110469
45606 MOTOR=AVABIIG: v cn sovis o o s sie smm s was e s wen s § 2 110470-
30045 O-RING - motor, internal
50217 SEAL - motor shaft
4 21827 FITTING - elbow, 1518 O-ringx1inchtube ... ................. 4
50220 O-RING - for 1 5118 fitting
5 21804 FITTING - adapter, 3/4 O-ringx 3/8 inchtube . . .. ... .. .......... 2
44209 O-RING - for 3/4 fitting
6 30875 FITTING - 45° elbow, 3/8 inchtfube . ......................... 2
C 21582 BOLT - hex head, 5/8 NC x 1 3/4 inch
D 18592 NUT - hex, 5/8 NC
E 21491 BOLT - hex head, 1/2 NC x 1 14 inch
E 18638 WASHER - lock, 1/2 inch
G 18639 WASHER - lock, 5/8 inch



72

MODEL 6 POWER WHEEL

NOTE: Some units with serial No. 117415 and up will have Model 7 Power Wheels. Model 7 Power
Wheels may be identified as follows:

1. Hub (similar to item 8) on Model 7 has no webs. Model 6 has webs as shown.

2. Cover (similar to item 27) is made of cast iron. Model 6 cover is aluminium.
For parts breakdown of Model 7 Power Wheel, see page 73 A & 73 B.




MODEL 6 POWER WHEEL

73

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
24232 DRIVE - power wheel, complete: Single-Speed Drive ..........cccccceecceveennn. 2 -92999
42001 DRIVE - power wheel, complete: Single-Speed Drive............cocoococeeiiieennen. 2 93000~
42001 DRIVE - power wheel, complete: Two-Speed Drive .........cooovecvcceeeecirnnnnnn 2
NOTE: Quantities below are per drive assembly.
1 30181 COUPLING = 13 1081 ..o iismssais i issases s msisanssioiasss 1
3 30183 SPINDLE QiR ooy s i e s ses s 1
4 30184 AL = O s o s T S T S A LTt e nmm e s e A 1
5 30185 BEARING = CONE......ceeeeeitieereeeeeeeteeeteeeetsersasesesneesseesraassneessemaeeesaessssessnress |
6 30186 BEARING = CUP 1ecieeeiiceiiciriiinisitescaeeeaessesbeesbaessseesenesssnesssnsesreanssessassmsesssnsesssnes 2
7 21357 BOLT -wheel, /18 NF ...ttt e eeme e cnaee e e s 9
8 42769 HUB - power wheel ... il
10 30189 BEARING - cone.. R
11 30190 BOLT - hex head, 3!8 NF X 1 ?!8 mch Grade 8 ............................................ 6
12 30191 WASHER -flat ... e T
13 302086 KIT - retaining nng lncludes the followmg nng thlcknesses
407 - 105 inch - Orange ... R R RS R AN L)
AT2=AT0MNCH = BIY i s s 1
17 - 115 inch - Dark Green........ccooceeecivieeeceeeciie e esraabeesnns 1
22 < A20 INeh= PN et iirenissmns s 1
AZT = 125 0H 5 BIOWN ...cceicrs ssasssstonsoiiommonmsusssssaabasssssmsedesiassonsatnssssansn 1
.132 - .130 inch - Dark Blue .. -
.137 - .135 inch - Pink.... : AR,
NOTE: Select appropriate nng to pmwde 0 to 0 006 end play.
14 42765 RING - retaining ... SR sl
15 30193 WASHER .. - ]
16 30194 SPRING - dlsengage e B A S ST RN R T A s T M W
17 42766 G CIIND cmmomiinssons iR T o s s i s T s 1
18 30196 CARRIER ASSEMBLY = SECONAANY .......ccoiviuemeereerensriiiiesssssserassensiassssasasnes 1
19 30197 CARRIER ASSEMBLY - primary, power wheel 24232 only..............cccveeneene 1 -92999
42767 CARRIER ASSEMBLY - primary, power wheel 42001 only............cccccveene. 1
20 30198 GEAR - sun, primary, power wheel 24232 only .........ccccocvveeiieeeeiereeeeeeeeennn 1 -92999
42768 GEAR - sun, primary, power wheel 42001 only ...........c....... s
21 30198 WASHER=IINBE. ... s ommasimmmsscmmstieiniass et 1
22 30200 WASHER - thiusk ... i st s st asasis 1
23 30201 PLUNGER - dlsengage1
24 21873 O-RING .. s N T s s e
25 21087 BOLT - hex head 5!16 NC X 1 mch .............................................................. 8
26 30203 PLUG - PIpe, MAGNELIC. ....civeiueeeceeeirissisisesrensaraesssssssssesssesseessessesasssasssssesneens 1
27 30204 GOVERIAIIE. ., v conmnsmsmmis ooy s R SRR A RS s i 1
28 30205 COVER = SENGRGE. ....conseui veivussismamiiiusisiavamianis i iovssss ssiscitissssiuivensssasis 1
29 21588 BOLT - hex head, SHONEG 38 080 ...ocisavuannassnminiod
30 30192 RING —retaining .........cccocveeennee )



73 A
MODEL 7 POWER WHEEL

——
NOTE: Some units with serial No. 117415 and up will have Model 6 Power Wheels. Model 6 Power Wheels may
be identified as follows:

1. Hub (similar to item 11) on Model 6 has 6 webs. Model 7 has no webs as shown.

2. Cover (similar to item 28) is made of aluminium. Model 7 cover is cast iron.
For parts breakdown of Model 6 Power Wheel, see page 72 & 73.




73B
MODEL 7 POWER WHEEL

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
111113 DRIVE - power wheel, complete: Two-Speed Drive .........c.cccouverereseececnernnenns 2 117415-

Also includes brake components 45618, 45601 & 45619, (items 10-12
from pages 76,77) and O-ring 30045, (item 2 from page 68).
NOTE: Quantities below are per drive assembly.

1 30181 EOUPLING - 13%08th ... v i it 1
2 111101 SHAET ~ P s i s ey sy b i shavaninads 1 117415~
3 111092 BEINDLEE =BV oo b st e s 1 117415~
5 111106 ] ot A o A 1 117415-
6 111110 BEARING = CONB ...ttt eseae et e etstsesc s s e saenssesassae e s seemnsens 1 117415-
7 111109 BEAIMINE RPN . mnnmmmnasass o R R TRt | 117415-
8 21357 BOLT =WHEEL /16 NI .ocimsismiomivmsisssiitassisimsnie s st 9
9 30190 BOLT -hex head, 3/8 NF x17/8inch Grade 8 ........coooooiiiveeeicineeeiieee 18

10 30191 WASHER - flat ......coeeivniiniernisanerans T R AR R T WA R 18

1" 111088 HUB = POWET WREE! ...ttt e eeesnnes 1 117415-

12 111107 BEARING <0HE . ....coocorimsismecsesmmnsommmismammsssessssos s stsses s ras oo ten 117415-
13 111108 BEARING S COIIE. oo st s s Aot ] 117415-

14 111102 WASBHHIER =IWDSE: oo e S e o sves sss i 1 117415-
15 111091 VASHER — 106K camminaminmmmnssnssimshammaimwaiarsssad 117415-
16 111085 NUT =B o s Gamas e e et 1 117415-
17 42765 34 (R =1 =1 T s o [ SRR 2

18 30193 0 o | U 2

19 30194 SPRING - disengage.... wsil

20 111096 GEAR -ring... S R e S R Sy S ) 117415-
21 111104 CARRIERASSEMBLY secondary R AR S R 117415-
22 111103 - CARRIER ASSEMBLY - primary .. ] 117415-
23 111084 RING - retaining ... - 117415-

24 111097  GEAR-sun, primary..... ﬁ]ﬁ]:ﬂﬁ.ﬁ:ﬁ:fﬁﬁﬁﬁf’.ﬁﬁ:ﬁ:ﬁﬁﬁﬁ:ﬁﬁZI:IIIIZZIZIIZ]ZII:Iﬁﬁﬁfﬁﬁﬁﬁ..1 117415-

25 30200 NPT = IOPARRE . . cioimsis o oo wenss i s A RS O SIS 1
26 111093 PLUNGER ~BSBNUREE . ..ciuiiuiviiiininisamisssmmsasissiisesssa s s 1 117415~
27 111105 L 1 117415-
28 111090 GOVER <G08 - o i rmam ettt Bttt 1 117415-
29 21526 BOLT - hex head, 5/16 NC X 1 YaiNCh.....ccocveceeiieriiiicnieceeerceeeeersesasns s 8 117415-
30 30203 PLUG - pipe, MAagnetiC..........cccoceereeereesiressnersnmsssssssiassassnssssssesesssonsssssesesas 1
AN 30205 COVER - disengage.... G R AR R T

32 111099 BOLT - hex head, 5/16 NC X 1!2 |nch2 117415-



74

DRIVE WHEELS & TIRES

REF PART DESCRIPTION . QTY SERIAL
NUMBER NUMBER

1 REF See "Power Wheel", Page 73... .o ettt cmieienisee i e sesmee e sesnesseimses 2
2 21891 WHEEL = A6 A X VWABO .......oociiimtiniisinsisnis som s sissassin s sasess s sias iumasssasssns miii s 2 -117414
111034 WHEEL - AG A3 WIBE . coovvvinimuinsiiinsissii s s s 2 117415-

3 21153 S M B B e s e e B e R B e i 2

4 21358 NUT =WHEEBI, G168 NF ..eeeiieeeeeecceteeeeeetieesreerasesssesssessnsessressssssmssssssonseessrns 18

5 50206 TIRE - 21.5L-16.1, 13: Goodyear 10 ply "Sure Grip" traction (bar) tread .....2

112146 TIRE - 21.5L-16.1, 13: Goodyear 12 ply "Sure Grip" traction (bar) tread .....2

50204 TIRE - 21.50L-16.1, R3: Bridgestone/Firestone "Turf & Field"........................ 2

50203 TIRE - 21.50L-16.1, R3: Goodyear "Softrac IT"......coocceoeeeeeeeeerer e 2

50211 TIRE - 21.5L-16.1, R3: Galaxy "Super SOft" .........cooeeeeccreresecrnersesinreeeens 2

50202 TIRE - 22.51-16.1, R3: Galaxy "Super Soft" ... e 2

B 21582 BOLT - hex head, 5/8 NC x 1 3/4 inch

(4 18639 WASHER - lock, 5/8 inch



75



76

BRAKE ASSEMBLY




i

BRAKE ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42034 LEVER ASSEMBLY - brake, with SPacers.............ooooeocoeccereeceeciceaerveeeens 1
2 42202 P 1
3 21943 L g S T 1
4 42496 CABLE ABSEMBLY coviiiin i i i s esassssii sz 1
5 18598 WASHER =flat ...ttt tses e saressassesseeseerenenmssasenserass senaen 3
6 16652 WASHER = flat ..o et e e caas e 2
7 44305 CABLE = Wi....ov ik
8 45630 BAND ASSEMBLY — brake (Was 44324)...........ccoovimiimeiicecicciic e 2
9 25321 SERING - 0RIBNBI0ON .o B S R A s sraral
10 44087 SUPPORT - brake band, Model 6 Power Wheel ..............coooocvvioeeeveceee. 2 -124499
45618 SUPPORT - brake band, Model 7 Power Wheel ...........ccooooveeveeeeceeceeeen 2 124500-
11 44674 BRACKET - brake band, Model 6 Power Wheel..........ccceeevieeieiiriceniccnnee 2 -124489
45601 BRACKET - brake band, Model 7 Power Wheel...........cccoooveciccoiiinccecaenne 2 124500-
12 44320 LEVER - upper, Model 6 Power Wheel..........cc..ccoooivccicsvneinccccccneeeenn 2 =124499
45619 LEVER - upper, Model 7 PoOWer Wheel..................coicsicioniainracasanesssased 124500-
13 44321 LEVER ~J0WBEconiussnnmmmnmsms s i i i o s 2
14 30579 LIPS S ROMINBEROT . 55 tos s shosimrian rassaiess shms oS o A Syt s m p o i A A A RSO RS 2
15 44322 BAR = SUPPOM. ..ottt it esteeieese e eiesesie s et esasssseesss e annseassssessrsanses sreens 2
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
B 21470 BOLT - round head, square neck, 3/8 NC x 2 inch
E 21488 BOLT - round head, square neck, 5/16 NC x 1 3/4 inch
G 18597 WASHER - flat, 11/32 inch |.D.
H 18589 NUT - hex, 5/16 NC
J 21558 BOLT - hex head, 5/16 NC x 3/4 inch
K 18690 NUT - lock, 5/16 NC distorted thread
E 19966 BOLT - round head, square neck, 3/8 NC x 1 1/4 inch
M 21582 BOLT - hex head, 5/8 NC x 1 3/4 inch
N 18639 WASHER - lock, 5/8 inch
P 18592 NUT - hex, 5/8 NC
S 21256 NUT - spring, 1/4 inch
: 3 18697 NUT - lock, 1/2 NC distorted thread
V 21821 BOLT - flange head, 3/8 NC x 3/4 inch
X REF BOLT - welded to tractor leg
= § REF Indicates where hardware passes through frame member.

NOTE: For items 10, 11 and 12, components for Model 7 Power wheel may be used to replace components for Model
6 Power Wheel, but not the reverse.



78

16.5 FORKED CASTERS

SERIAL NO.
-115999

13




16.5 FORKED CASTERS

79

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 44748 CASTER «Iarked, 101185 HIBS «.couweimmmsimsss ssmmussmpsssomsssamms i
2 44760 SHAFT - spindle... o2
3 BW13188 WHEEL - 16.1 xW14C for 18 5 tlre o -88619
45297 WHEEL - 16.1 x W11C, for 16.5 tire .. veri 88620-
4 42038 BEARING ASSEMBLY - flange with bearmg e
21859 BEARING - insert for assembly 42038... 4
5 25575 PIVOT - caster, with bushmgs2
6 25579 BUSHING... il
7 4267 SPACER - quantlty 4 for Serlal Number 115999 and beIow ......................... 2
8 4761 WASHER .. ; . -115999
9 21215 BEARING - thrust . .
10 39273 TIRE - 18.5L-16.1, elght ply I1 Rlb Implement S e e
11 21153 STEM - valvez
12 18671 FITTING - UB& ..o .
13 112002 PLATE - friction .. - 116000-
14 35298 SPACER - tube .. & wnid 116000-
15 18601 WASHER - flat, 13!16 mch I D R R A SR T R 116000-
16 112003 SPRING - cnmpressng 116000-
17 112008 BRARBIBEE o e e e 116000-
18 42592 WASHER - flak ...ttt sene e enn e nen e e 2 116000-
B 1570 KIT - anti-shimmy, includes two each of items 13 to 18 and hardware A and C.
(Kit available through WholeGoods only)
A 30267 BOLT - hex head, 1/2 NC x 6 inch .. 116000-
B 21471 BOLT - round head, square neck 1;‘2 NC X 1 1!4 mch
C 18638 WASHER - lock, 1/2 inch
D 50186 NUT - lock, smooth flange, 1/2 NC distorted thread
E 20078 BOLT - hex head, 3/8 NC x 1 3/4 inch
F 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
H 30833 BOLT - hex head, 1/2 NC x 2 1/4 inch
J 215694 BOLT - hex head, 5/8 NC x 1 1/2 inch
K 18639 WASHER - lock, 5/8 inch
L 21565 BOLT <~ nex.head, H2NCHT I INER . omomiussimssssisvsnssmsmsnsmsy i -115999
M 18581 NUT - hex, 1/2 NC



80

Y
4

~
'12-&,

11—"8

9.5 FORKED CASTERS




81
9.5 FORKED CASTERS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30445 WHEEL - 14 X BKB, for 9.0 e . ... . vv cicn e vn s wis simin sin sims 5w s min 2
2 30446 TIRE -9.5L-14, sixply T1 Riblmplement . ... .................. 2
3 18723 BOLT-hex head, 12 NCx112inch ... ... ... ... ininn.. 4
4 18638 WASHER:- o€l 12BN i o il vl sreiwsis 57040 Wan s ais vas s 6
5 21594 BOLT <hex head, 58 NCx'1 20N - i is svinns mom om sei 565w 4
6 18639 WASHER -lock, 8/8inch .. ... ... . ... . ... ... 4
10 6647 VRS HER AT o o i s mo v Sorelid o et Sy SR 2
11 4267 SRR o corain. smiamesion aiesdoii i @iioh Wisdtaol s wawitis: wilk niins sransa SBvakath 4
12 4761 WABHER:! = sz smsmesi somia-s8 seedean sy v Soms sebmm wes ware o 2
19 55612 NUT ~SION8E TEI AEDE oou on won sn ava b smias cotes sald Sy o 2
20 18648 PIN=catfar 31853 T AM . .0 i 6o i curee wsn mes w3 vesia w0 s 00 bis s v 2
24 21395 STEM - VaIVE . .. e e e 2
25 18591 NUT = heXt, W2 NG oo e vion v wins sin wins s vim s e sis s sce s o sie s s 6
26 30833 BOLT - hex head, 1/2 NC x 2 1/4 inch thread full length ........... >
31 25550 CASTER =M0MREH < woox s 616 s e s ne i s 30m S5asns i, a0 2% 2 -103518
25699 CASTER =TotKBH oo wame o s s e S 5% 305 mne s e s iiss 2 103520-
32 25565 SHAET svoissas el iea s oS e i e 63,5 s i 5 i 2
33 30436 ORI o w5 e R A S AR R S 4
34 30435 BEARING - CONME . . . . ittt et e e e e e e e e e e e 4
35 30434 HUB -with bearingcupsandstuds .......................... 2
36 616 BEARING - BUB: - - o s ioniion imesson o ioss s e stad oot 055 5 TN 07 000 S 0 4
37 30187 STUD -pressin, /2NFx17/8inch . ... .. .. .... .. ........... 10
38 21838 U = 0NB0L BN 5o v o miid b o st 2o snbee st 453 3% 70 o AR e 03 10
39 25560 FUBE SMORING) £ oo m ol o S5, Tl S e A de 5 8 0 B e smmrnss 2
42 18671 FINTING = THDE . oo sime mimnmsnn s s, simss s usioss] 2w m e s sa g 2
43 25575 PIVOT - caster, withbushings . .......... ... ... .. .. ... ... 2
&4 25579 BUISIING - SIBE oo simia o i s o, s st s 0 s 4
45 21215 BEARING = RISE. oo s st ot s s i sbb s s iia i 6 e g s 2

47 21565 BOLT -hex head, 1/2NCx13/4inch ........ .. ... ... ....... 2



FORMED CASTERS

5
4

2-@

1 1--8




FORMED CASTERS

83

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 21313 TIRE - 8.5L-14, sixply T1 RibImplement . . . .. .. ... ... ... ...... 2 -82885
30446 TIRE - 9.5L-14, sixply T1 Ribimplement . ... ... ... ........... 2 82886-
2 24275 PIVOT - caster (no bUsShings) - .« oo vavis csiein sies ow wse siois s 2 -92999
25575 PIVOT - caster, includes bushings, item3 ..................... 2 93000-
3 25579 BUSHING =StBEl .: 055 05 swsin soi veies Sowis oS s i wel 4 93000-
4 18638 WASHER - lock, 12 MBH . ... .. coxomnon somnn ams somms oms sis 2
5 186398 WASHER =108l SIBIGHL & v5a o sowis nmsinie oo s s s serd v 4
6 21594 BOLT -hex head, 5/ NC x11/2inch ... ... ... ... ... 4
g 24280 CASTER ~FOMB: = s v snes an iy aosin s ams BR R A s s e s 2
1 4267 DPRGER 2505 a0 50 T8N 0 CA0 05 sws 505 398 SENIa idd SR S 4
12 4761 WABHER | . v o soe momene o snr s smaes sie. st ti & 58 sies s ooms s 2
13 7910 BEARING - cone, withseal . ........... ... ... 2
14 21686 HUB -with bearing cups . .. ...t 2
15 7900 BEARING: < I0HEE U -« o v s ocemin sam s sim e acmam e s s wo i hes 2
16 7908 BEARING: ~ O8N EHP . 5 viow s g il sob st g fuiis. sissmBumsnss B0 2
17 7920 BEARING =BONE: «x wos 5w i 595 1 mee oo SSimaeyin dum 3R i ey fen 2
18 18601 WASHER-flat, 13/16inch ID ... ... ... .. .. ... 2
19 5512 NUT -slotted hex, 3l4 NF . . . .. ... .. .. i 2
20 18648 PIN=cotter; SIB Xl o oniniinwms s s inmmists | sisami mms &1 605 2
21 21687 B R T e 2
22 21685 WHEEL - X6 KB Tor 858 .55 v5 5 cvevsmnaia sms svm s e 2 -82885
30445 WHEEL- 14 %8 KB for95the: .. uvmsvmvan smn s i was vds e 2 82886-
23 21719 BO--NNE . sie, . frpan i B ek e, il e 0 15 e A 10
24 21395 STEM =ValVe . . .o ottt et e e e 2
25 18591 NUTT ST MTETINIE . i s vion o e s ot 5 s 315 S R 8 2
26 30833 BOLT - hex head, 1/2 NC x 2 1/4 inch thread full length . .......... 2
42 18671 FITTING = WD 5 o0 i s st i e s, ssrts. o/ < (@ s s 30,418, S s @ 853 2
45 21215 BEARING <HRMESE oo i siv i smioss 55 5 am s sie 55 oraale s g s e 2
47 21565 BOLT -hex head, 112NCx13/4inch ... .......cvevivvrnonsa. 2



84

SAFETY DECALS

ADANGER

ADANGER

-«
' EN———— 2

To prevert machine runrway:

- STOP ENGINE beforw adjuzting
rlsenng Inkage of neutral imerock.
+ Do not rewire of misadjust
neutral ntariock 80 engline can be
slarted with controls out of neutral.
+ Do not try to slan englne with
somecns under or near machine. |

| Rest headar on ground or

| sngags mechanical locks
belore going under uniL
See Operatar's Manual,

=gy

= Refor 10 Operator's Manual tor
starting and adjustmernt procedurss.
o D)

| 2
1

5

|

T |

AWARNING |

PREVENT SERIOUS BODILY INJURY CAUSED BY:

» EXPLOSIVE BATTERY GASES. Keop sparks and
flames away from the battary. Reler lo Operalor's
Manual for battary boosting and charging procedures.
+ CORROSIVE AND POISONQUS BATTERY ACID.
Acid cam weveraly bum your body and clothing.

A WARNING

P ONC

HYDRAULIC
OolL

Check oll lavel dally.

Ful to “FULL® manc. |
Us# clean 10W30 oll. l::::‘--‘a]-
Approsimata retll l

capachy:

57 lras, ar

152 U.S. gallens

ANGER

|A@e
|
|

| engine with somecns | |

| UnCe: OF naar 1
L_machine, b1

|

3

| To prevent machine

| ¥
1 + Do nat stan engine
! by shorting scross
starter or startes

|
&

|
i | from operstors seal
]

F—]
AWARNING

A\ DANGER

“A‘(’.‘- .@.'F

ROTATING DRIVELINE itk evemitg i i,

COMTACT CAN CAUSE DLMIM angrana or deat.
o T inpurws, etk e ency medicsl

DO NOT G0 NEAR LEAKS
Erwirs o dedy punciuiel

Injurr,

KEEF AWAY! peishgyinprpitedil e
DO HOT DPERSTE WITHOUT — A B ek A ki

e ek
o Lrwwr loed B eleee o

® ALL DvELiet, TRACTOR aMD i
rmaiey et Romaeeinp FRinge

|m¢n:mm-r\&l |
|

® DorpUmES LECUALL
Nm:nw ‘st 8o ot
= DRriLmE nqu_:tnn Tume
FALELY Om Corre Ly
=i

I 14
4

REFRIGERANT 134a
city: 1.38 kg of 3 Ibs.
Service by qualified technician only,

Capal

COMPRESSOR CIL
SANDEN SP-20 PAG OIL
Usa of othar gil volds warranty.

®

Fii
0.4 Pires of 11 U.5. quarts. Sea Operalor's manual for grade of oil.

ENGINE OIL

10 “FULL" mark, Apprazimata rafill capacity:

0;

Ful 1o lgvel plug at center of gearbox. Use claan SAE 85W-140

BEVEL GEARBOX

gear oll, Approximats refll capachty: 1 [tre or 1 U5, quart.

. A lu J—'L..J\[}l]\“(
/(] CI ‘| k..'
! % s . # ‘

AWARNING

AWARNING

)

sl %

live with it

To awoid Injury, stop
engine belore opening
power drive systemn
i1 shield.

l Keep all shields in place.

\y?

_—._——-

TxTe

10

CLOSED COOLANT SYSTEM

» 7 pas (48 kPa) radislor cap — KEEP TIGHT.

s Coclant system is factory filled with 5% ant-treeXerwater miture

« Maintain coolant lvel withwn “NORMAL" renge shewn on reserve lank
« Refilling system:

- remavie radiator Cap ONLY 1o refill radialor.
Acurnou: NEVER REMOVE RADIATOR CAP
WHEN ENGINE IS HOT.

- completety Hil radision with S0% snt-freers’waier meziurr
- close radistor cap tgirty.

ACAUTION

machine operation:

from your dealer,
machine,

ap
bal

— il reserve Lank to within “NORMAL™ range.

prohibiled by law.

To avold injury or desth from improper or unsale

1. Read the Operator’s Manual, and follow all satety
Inatructions. Il you do not havn 8 manual, Sbtain one

2. Do not alkow untrained persans to opersle the

3. Review safsly instructions with all operstors annually,

4, Enaure thal all salety 3igna are installed and legitie.

5. Maoke certsin everyone is clear of machine befors
siarting engine and during operation,

6. Keep riders off the machine.

7. Keep all shisids in place, and stay clear of moving

parts.
8. Disengage header drive, put transmission in neutral,
park brake and wait for all movement o stop
leaving operator's
9. Do not service, adjusi lubricate, clean or unplug
machine with engine running or key in Ignition.
10. Engage mechanical locks belore servicing header or
reel in the raisad posilion.
11. Uss slow moving vehicle emblem and flashing
warning lights when operaling on roadways unless




SAFETY DECALS

85

REF PART DESCRIPTION QTY SERIAL
NUMBER NUNMBER
1 32743 DECAL - DANGER: Steering/Neutral
2 44611 DECAL - DANGER: Header Lift Cylinder Stops
3 42130 DECAL - DANGER: Starting
4 30316 DECAL - DANGER: Driveline
5 45419 DECAL - WARNING: Engine Compartment Hazards, L/H
6 45420 DECAL - WARNING: Engine Compartment Hazards, R/H
7 42695 DECAL - WARNING: Engine/Transmission Driveline Hazards . .. ... ... -§2939, 108200
8 32738 DECAL - WARNING: Shields and Guards
9 42123 DECAL - WARNING: Starting/Driving Procedures
10 24768 DECAL - CAUTION: Radiator Cap
11 32009 DECAL - CAUTION: General Safety Precautions
12 32744 DECAL - SAFETY: Live With It
13 42251 DECAL - WARNING: Engine/Transmission Driveline Hazards . ... ... .. 93000-
14 44844 DECAL - WARNING: Hydraulic Oil Leaks



86
INFORMATION DECALS & REFLECTORS

r b
O _..@_‘_ g CIRCUIT BREAKERS
PRESS.
8 AMP { EMERGENCY EXIT }
=

TRANS. * WIPER = RELEASE WINDOW LATCH
O -p@-(. on || —1 - INTERIOR LIGHT - REMOVE LATCH PINS
PRESS. - RADIO (MEMORY) « PUSH WINDOW OPEN
PARX 3
BRAXE 6 AMP
-+ INSTRUMENTS
\ - RADIO —— 6 7
25 AMP
- AIR COND.
- HEADER
CONTROLS ATANTS
= SEAT SWITCH

2‘—!_ 20 1'5 128 4 uj

Y o [FTETETETEY]

G :
——y BN IMPORTANT
508 _
—
JACK
p—=r1] S| €=y eRE
-—-1
10 B
14 15
l/ : ‘l‘/
ENGINE O : l HYDRAULIC OiL
Approodmate refil capachy: Check il level dally. FMl 1o "FULL" mark.
104 litres or 11.0 U.S. qts. ‘ Usa claan 10W30 oil. Approximate refil
Sea Operaior's Manual for prade of ok, U 57 tires or 15.2 U.S. gallons
16 17 . -
,/ : ,f/ J
" BEVELGEAH:OX e REFRIGERANT R-12 S T
10 Jevel plug &t center of gaarbax,
clagn SAE 85W-140 goar oll. Appreodmate Capeciy: 1.4 kg of 3 Iba, Front: 19 psi (132 kPa)
refill capacity: Rear:

1 Ktro or 1 U.S. quan Service by quaiifiad technician only. 9.5x 14 10 psl (70 kPs)
: . 185x161 5 psl (35 kPa)

' Y Tire Inflstion Pressurs
IMPOR-TAN-Il Front: 19 psl (132 kPa)
HRear: 10 pal (70 kPa)
e i 18
pemEe || /
AUGER 24
and
= -
HEADER 1
19

= >/ 103996




INFORMATION DECALS & REFLECTORS

87

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 42082 DECAL - Warning Lights
2 42081 DECAL - Ignition Switch
3 45026 DECAL - Console
4 42132 DECAL - Header Lift
5 42133 DECAL - Reel Lift
6 42124 DECAL - Cab Circuit Breakers
7 42696 DECAL - Emergency Exit
8 24518 DECAL - Header Height Gauge..............c.ccocernieiniiceniramnsiosssssossesnseasassonmesnsns -86399
9 32070 DECAL - Patents _
10 23165 DECAL - 50 Hour Grease
11 24777 DECAL - Driveline Grease
12 24769 DECAL - Diesel Fuel Only
13 24767 DECAL - Jack Here
14 DECAL - Engine Oil (Order 45420, page 85)
15 DECAL - Hydraulic Oil (Order 45419, page 85)
16 DECAL - Bevel Gear Box (Order 45420, page 85)
17 45167 DECAL - Refrigerant R-12 (for R134A order decal 45420, page 85)
18 44171 DECAL - Anti-Sway Block Positions
19 115147 REFLECTOR —red (was 26694)
115145 REFLECTOR — Day-Glow orange
115146 REFLECTOR — amber
20 21032 REFLECTOR - Slow Moving Vehicle Sign
21 45485 DECAL - Header Height Gauge.... 86400-
22 45492 DECAL - mark, Header Helght Gauge 86400-
23 45496 DECAL - tire pressure... -115999
24 112008 DECAL - tire pressure... 116000-
A 21055 SCREW - self tapping, hex washer head, 1/4 NC x 1/2 inch
PAINT
23951 PAINT - black, spray can (25— 35 Gloss Level).....cccccovvivinrivnrnnincnnnnicnnnnn -124499
23955 PAINT - black, 1 litre (25 =35 GloSS LeVel)......ooo e maeenes -124499
25890 PAINT - black, spray can (55 —65 Gloss Level)......coooceieieicrecrne e ceeenes 124500~
25991 PAINT - black, 1 litre (55 — 65 GIoSS LeVE).......cccooeoieieieecieinieeeeee e 124500~
23950 PAINT - red, spray can
32880 PAINT - red, 1 litre
32879 PAINT - white, spray can
23957 PAINT - white, 1 litre



88

PRODUCT IDENTIFICATION DECALS
(FOR SERIAL NO. 116000 and up SEE PAGE 85 A)

NOTE: If part numbers shown on these pages (88 & 89) are no longer available, you may sub up to the decals shown
on pages 89A & 89B. Be aware that the L/H side of the tractor is now made up of three sections, instead of the two
shown here.

3
= MeeDea I
FRANT VIEW
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 45586 DECAL - L/H side panel (153 mm high): rainbow stripe with MacDon.......... 1 -115999
45587 DECAL - R/H side panel (153 mm high): rainbow stripe with MacDon.........1 -115999
2 45405 DECAL - cab door & R/H cab side panel (153 mm high): rainbow stripe......2 -115999
3 45471 DECAL - cab front (105 mm high): rainbow stripe with MacDon...................1 -115999
4 45400 DECAL - Turbo, (turbocharged diesel Only) ........cccceiiiiiiniinincnsieninee e 2 -115999

5 44351 PLAQUE - Cummins Diesel POWET ........ccooieeceieeeecce e eeeieneesieann 1
6 45401 DECAL » 8000 madel MUIMBEE ... cumiumsmnnsmonssavanamsamsssnaaastl 71 10993
45588 DEGAL - 9200 Madel BUMBDEE .ot mmns s i 2 -115999
45589 DECAL - 9300 model IMBET . ....coummimmmemivosmans s osmsieos s ioiasams cust i 2 -115999

20 21
(D= i — S NPOReRe0 ]

20 45381 DECAL - cab door (153 mm high); WP stripe ... R TR -115999
45382 DECAL - cab R/H side panel (153 mm high): WP stnpe ............................... 1 -115999
21 45397 DECAL - L/H side panel (153 mm high): Westward 9000 stripe................... 1 -115999
45398 DECAL - R/H side panel (153 mm high): Westward 9000 stripe .................. 1 -115999
45536 DECAL - L/H side panel (153 mm high): Westward 9200 stripe................... 1 -115999
45537 DECAL - R/H side panel (153 mm high): Westward 9200 stripe .................. 1 -115999
45539 DECAL - L/H side panel (153 mm high): Westward 9300 stripe................... 1 -115999

45540 DECAL - R/H side panel (153 mm high): Westward 9300 stripe ..................1 -115999



89

PRODUCT IDENTIFICATION DECALS
(FOR SERIAL NO. 116000 and up SEE PAGE 89 B)

NOTE: If part numbers shown on these pages (88 & 89) are no longer available, you may sub up to the decals shown
on pages 89A & 89B. Be aware that the L/H side of the tractor is now made up of three sections, instead of the two
shown here.

30
/

J -

31 5 !.:' 5
% - / v i
- \ iy
E Prrnkoan 3 E  —= [PRA/RIE sTAR]T] " ,
FRONT VIEW o =
\ ]
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
30 45423 DECAL - Prairie Star, side panels (153 mm high).......ccccocviciivnninnncinnecicae 2 -11599¢9
31 45422 DECAL = 000 e s s i mosssiss coiasis dis sesss di s e s s A S e s s 2 -115999
45428 DECAL < AB20 . sciminmminanmmiaiin et s i s 2 -115998
45429 B L L g s 2 -115999
32 44920 DECAL - Prairie Star, cab front (105 mm high).........ccooeeveeimicrcierccceceeenn 1 -115999
42 40
\\
- Vo
TURBO PREMIER 2920
|| PREMER I' 7/\\
43 \
\/ \
40 45476 DECAL - L/H Premier 2900 (153 mm Righ).....c oo cemee et 1 -115999
45478 DECAL - R/H Premier 2900 (153 mm high) ..o sssninaane 1 -115999
45486 DECAL - L/H Premier 2920 (153 mm high).......cccoooeiiieiceccnsneasesssiaae 1 -115989
45487 DECAL - R/H Premier 2920 (153 MM high) ......cooooeeeeeiee e 1 -115999
45488 DECAL - LUH Premier 2930 (153 mm high).......cceeeeeeinierecceeecieneinaeceeeeas 1 -115989
45488 DECAL - R/H Premier 2930 (153 mm hlgh}1 -115999
41 45477 DECAL - UH upper section stripe.... 1 -115989
45479 DECAL - R/H upper section stnpe 1 -115999

42 45480 DECAL - cab door (153 mm high): UH Turbo ............................................... 1 -1159989
45481 DECAL - cab R/H side panel (153 mm high): R/H Turbo.......cccceciiiiicniinnnnee 1 -115999
45482 DECAL - cab door & R/H side panel: stripe, naturally asp:rated units.......... 2 -115999
43 45483 DECAL - cab front (105 mm high): Premier ... . SRR -115999



89 A

PRODUCT IDENTIFICATION DECALS
SERIAL NO. 116000 and up

e Diesel
Power

REF PART DESCRIPTION QTY SERIAL

NUMBER NUMBER

1 102550 DECAL - L/H side panel (192 mm high): rainbow stripe with MacDon . . 1 116000-
2 102551 DECAL - R/H side panel (192 mm high): rainbow stripe with MacDon . . 1 116000-
3 102552 DECAL - cab door & R/H cab side panel (192 mm high): rainbow stripe 2 116000-
4 102555 DECAL - cab front (127 mm high): rainbow stripe with MacDon ... ... 1 116000-
5 44351 PLAQUE - Cummins Diesel Power ..........c¢ccciiirinennr.. 1
6 102553 DECAL -9300 model nmbBer . .. .coui v aies camin awinemsins o 2 116000-
i 102554 DECAL -9200 model number . .. ... ivsmeoivaesansesssssss 2 116000-
8 103158 DECAL - L/H side panel (192 mm high): centersection ............ 1 116000-

- CTOWESTWARD /

13 11
/
12
15 —9300 13
E mwesww -
16 —39200
11 102557 DECAL - UH side panel (192 mm high): WP Westward . . . ......... 1 116000~
12 102558 DECAL - R/H side panel (192 mm high: WP Westward . . . . ... ..... 1 116000-
13 102559 DECAL - cab door & R/H cab side panel (192 mmhigh) ........... 2 116000~
14 102562 DECAL - cab front (127 mm high): WP Westward . . .. ... ......... 1 116000-
15 102560 DECAL. - 9300 mode! nUmber .. .. vown o vos o0 s6% @i v am vi s 6 v & 116000~
16 102561 DECAL - 9200 model number . .. ... ...t 2 " 116000-

17 103159 DECAL - L/H side panel (192 mm high): center section . ........... 1 116000-



89B

PRODUCT IDENTIFICATION DECALS
SERIAL NO. 116000 and up

PRAIRIE STAR

22

23
25 —A930
PRAIRIE STAR 24
26 —A920
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

21 102571 DECAL - L/H side panel (192 mm high): Prairie Star...........ccccoeeeccciinininn 1 116000-

22 102572 DECAL - R/H side panel (192 mm high): Prairie Star ...... PR | 116000-

23 102673 DECAL - cab door & R/H cab side panel (192 mm high) ........cccoeeeriiiicnnn 2 116000-

24 102577 DECAL - cab front (127 mm high): Prairie Star.........cccecvvevirvecncccciacaenl 1 116000-

25 102574 DECAL - 4930 model number 2 116000-

26 102575 DECAL - 4920 model number-... 2 116000-
1

27 103161 DECAL - L/H side panel (182 mm hlgh) center sectlon 116000-

.....................................................................

EEPREMIER |

33 37 31
7
32 [
35 —=930 38
EIIPREMICR I o
36 —2920
31 102563 DECAL - L/H side panel (192 mm high): Premier.........ccoeeevecvenrcnrecsinnen. 1 116000-
32 102565 DECAL - R/H side panel (192 mm high): Premier........ccccooviervvicncirencinenenn 116000-
33 102566 DECAL - cab door (192 mm high).... -y 116000-
34 102570 DECAL - cab front (127 mm high): Premler ................................................. 1 116000-
35 102568 DECAL - 2930 model NUMDET ... ...casesisorssaansssomsinssasssspasmsssisasidissesiasasos: 2 116000-
36 102569 DECAL - 2920 model number ... T | 116000~
37 103160 DECAL - UH side panel (192 mm hlgh) center sectlon PP SRR 116000-
38 112013 DECAL - R/H cab side panel (192 mm high) ... it 116000-



90

STEERING & GROUND SPEED
Serial No. 82885 and below

NOTE: For machines with serial number
82886 and above, see "Steering & Ground

Speed”, page 58.

2l

SECT. " %X-%X




STEERING & GROUND SPEED
Serial No. 82885 and below

o1

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 18697 NUT - lock, /2 NC distorted thread . .. .. ... ... . ... ... ... ..... 9
2 18591 NUFE - & T2 NG o ciave s o o o an smw e e wa maws we o was o B
3 4761 WASHER: - FIAt covo s come v v oo s o i o0 somes sow simss 0% we® uid ai 5
4 18638 WASHER--loek; 1121000 o o s cu an sun o sei v on of 8oy s o 3
5 21760 BOLT -hexhead, 1/2NCx21i2inch ...... ... .. ... ... ... ...... 1
6 42701 ABRMI=SIERURT onw oot Bne B 5850 b Sl 1 o T kb B4 D% el B 1
7 18599 WASHER = flat, 17/32 iInCh LD, © v ve vam on vare s sias o 5 se e st 5
8 25348 BLISEING SRIESHT! wr o woms v s s s we sy s b sun v e ass s 5
.9 42716 ROD-toground speed lever . . . ... .. 1
10 42712 PIVOT -ground Speed . .. ...t it me et on e me et seeas 1
11 21472 BOLT - round head, square neck, /8 NCx3/M4inch .............. 1
12 30228 NUT - lock, smooth flange, 3/8 NC distorted thread . . . . ... ........ 2
13 18580 REDE sThe 38 N —p om fow b o e bate 2 Sl o e Tnn 42 oo ba 1
14 17546 SPRING ~COMPression o« ooz o wan on ams i waw w2 2ow 23 6 04 Ges ws 1
15 18598 WASHER -flat, 13/32inch I.D. . ... ... ... ... ... .. ... ....... 1
16 18648 PIN =icolter, 3/16 ¢ 1 M INCN. s v v s ois winii 06 5 ua ve 5 o aieie i 2
17 23118 WASHER -flat . . . ... . .. e AR
18 21922 GEAINETOIET s s a5 i wr Suws of s S wedh e waos SR8 e wesd b 1
19 25311 CARRIER:- SEEMNG s s coom sn some b aots 50 Gsion o s/iis Bei b Siame o 1
20 42720 BAR B & s e v s som s mans v wmve sz e e v g s o e s 1
21 42721 BAR ~Tght o s ovw os s o vme o0 sow o0 oo o 5 o sme o o9 oy 1
22 9415 SPRING -compression . . . . ...t 1
23 21560 BOLT -hex head, 1/2NCx3inch.......... ... .. ... ......... 2
24 215878 BOLT - hex head, 1/2 NC x214inch .................c..u... 2
25 42705 PIVOT = SIBEHNG. « ovn vie v sin msme 5ss oows sin voms sw s wve ansss s wies oo 1



92

PART NO. PAGE

0618 . i 8
0104s.................. 39
02146.................. 16
02147 ..o 11
Q4207 ..ocicismnorsrivie T3
04267 ......oovvene 81
CA267F.psniseisiinn 83
B4701 ..., IF
04761.................. 59
04761 ...c0iirerisrrenes 79
04761.................. 81
04761.................. 83
0476 cinsiiiiianes 91
CRON2 i B4
05512.................. 81

(35157 o 83
05738 ccnieminiines BB
08803 37
e 29
06137........ce...e... 39
06647 .......cccuune. 81
5150 L —— 62 A
07674 13
079200 54
07900 . ccsuinssess 83
07909 83
07910......ccveueeee 54
3 T2 10 R—— 83
OFB20 suiissmvassvvian 83
09415.....oiicicain 91
09423 ciniiasicenalsn 51
11660......ccceeeae. 17
11660.........c....e.... 59
510521 33
TI2B caccaniesnas 33
13626 vz 52
110 s 17
18803.....0000n000e 62 A
10 2 s 11
157 —— 17
TOBDR iiuvvivisnsaina 19
18852 66
18652 coonnianee 77
6807 0ot 7
i 10100 [ D 21
17008 v vumssanonen 51
(F g — 51
17546 .. 19
17546........cccn...... 91
17958.. 44
17958.. 65
17859.. 45
g (3510 ERERRT 11
18605.. 54

NUMERICAL LIST
PART NO. PAGE PART NO. PAGE
g7 o7 TR 51 L3y 47 2 R . ¢
TEBTT ..oemvmanamenas 54 2T 8B mreinmersmonsesiod
18671 e 1D 21803..............62 A
18671 .. 81 o £ 0. S 71
186 Lvisninasivania 83 21810 ciicinivs 57
18766 ... 49 gl b T 61
18900..............65B 2182 s 63
18900...............65F 21822 seia
BT b T i) v R 62 A
19488...civinnnnans 11 21826 62 A
2OORB ... BG 21827 .. 69
2002 siuvginiic B0 i 71
20424 .................44 21836 ... 61
20459........c0c00nere 47 21838 .. 81
20679........ccc000150, 65 21855 .. 61
2O comariini 63 SIBBE ccmiiniin 61
21024................. 51 21857 5.6
21030...............62 A 21858 ... 61
21032.................. 87 21859 .79
21052.................. 43 PABTD ocsminsins 73
2D s cstiseciins 10 BT ccmvunsitvvmiins 5
715 7 R, 79 25BT 8 e 11
2418 i T 21887 .33
2125 i 81 21891 .74
21218 e 83 21902.......coveneen 13
21256 .....coveeveeee 77 i L0 14
55 11 MR . ;. 21008 s 21
741 1518 CXPREPR— 53 ZA908 cusiciussuiss 21
21313, B3 2190 i 21
21349, iciniincieno: 29 21972 iy 44
21349........coon.. 51 21913 45
21357 . 73 1L 5 47
21397 .c.ocnisoia 1. B 21914 .. 14
21388 ...conziiiviniF B Pl g SOR— 25
204 B 1< L 81 21922 ... 59
21398 ivisisiiiiisi 83 21822 i 91
21420..............65B 21931 s
220,08 F 21933 w14
T v RO 2tk R — 51
21828 ....cc000.. T3 B L o R 21
295480 .z 54 21943 wciiisionin 77
21545.................. 54 VIS T 43
21658 ..o vrrisrvinens 55 21984......cocimmvines 27
ZIEBE. ..covinsatisaios 83 21974 vivsvinn 37
2168B.. ..cccnvionvisns 83 2L 0 R 34
21687..........00000... 83 2180 i 39
NP e 83 21995 .47
ZVIAB o 61 21995 . cuverneeenens 49
2T1763...covunsisnesesss 25 22063 .41
oy 4 . RO ¢ 22002 s civsimenesis 51
217163 iimriaiasa 43 22348 i 11
pide I sy 51 22496 .. 44
A 62 A 23118 .. 59
21763......cceeenee 65 23118 .91

PART NO. PAGE
23165 87
15 o). ——— 23
HLiL2 g o 23
230980 .- 87
712 5 (O 87
23985.......ccoeeameen 87
23957 =87
24037 .- B9
2R i iz 45
24232 wi F 3
24275 20 B3
2APBO oiinnsinn 83
24289 w21
24289 -
24398 ...065
24518 .. 87
24556 .39
24767 .. 87
24768..........cc..... 85
24769 .. 87
24777 el
24779 .55
24936 .29
24986 .-19
24086 41
25051 ..
28086 <.csnssssmiins 25
25102 i 25
25286 i b
25298 .
Vi L Y 7
25311 -
28321 suissivisiasias 57
28321 i 77
20328 i 11
s 52 11
25348 12
DUSAR. .. oo 57
2H T 6 59
25348 i 91
25550 81
25560 skl
25565 .. 81
25575 sl 9
25575 .. 81
2BOT 0 Giiensssiniin 83
25579 .. 79
25679 ... 81
25579 s BB
2B07TT svsgu 65B
25672 .cinviiiniins 65 B
25673 ieeses 65 B
25690 e 2D
26698 . oo 81



93
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

25849.................. 39 30174.................. 23 30426.................. a4 <16 L & TN, |y
25850.............:.... 39 30181............0r... 73 084 ... ccisrmsons 81 0070 ovccninnenississ BO
25861.................. 39 30181...............73B 30435.................. 81 B2 ..o ST
26900............... 57 30182..........c.c... 73 30436.................. 81 32000 .. BD
oo - TR—— 45 30183....cconviieeiia 73 IO i B9 32070..........cssss. 87
26916.........cveiii.: 45 SOBA...iciiias T8 30443.............62 A o O .
25990.......cc00000000 87 30185.........cc.e 13 30445.................. 81 32225..............B2 A
20881 ...icsisinniniis 87 30186................ 73 30446.................. 81 32275.....cccceeeeeee. 33
26694.................. 87 < {7 S . 30452..........c.cc... 44 32738 .......cci.o. 85
P00 .o ovsionrins 17 30189.......cccccc.... 73 30454.................. 44 RO ociviiiniiici D
31,1 PR— R 30190 T3 30457 .................. 19 32744 .............cccc.. 85
¢ b1 = iy ) SRR, 73B 0900 sz 43 32800........coeneee 55
30004.................. 42 30191.................. 73 30542..........conee.. 45 FEBUD o eciianss 87
SOOI siacimsiioans S 30191............... 73B 0679 ... icviusucivss 77 32880 .....consuisiassai 87
4 0 LY —— 42 o Lj £ S 73 30609..................61 36298......coovivinna 79
30010..c...cccenvnencas 21 2 1 K S—— 73 ¢ CRRST—— 61 74 ) GRS 51
OG- viiiiiiona 53 30183.............T3B 30822........50.::. 55 BIOBY ooiicaiiiinia B
30045.................. 69 301%4................ 73 SUB2D .., 55 37757 ..................61
30045.................. T1 30194.............73B 30624.................. 43 37758..................61
30045.................. 71 301%6.................. 73 30627 ............... 40 A 1 o ——
30048.................. 44 30197......cccenna 13 J0B45.......cociicin B BT .o S B
30049.................. 44 30198.........oi0.. 73 30646.-.......c...... 40 A 390 ... 66
30050...........00... 44 W19 T3 30648.............40 A < 7. SRR 7 §
U3 Y R 65B 30200 i T3 306567 .....cciviieinenas 39 39272......coconerneer 43
3 e T § 30200............... 73B 30653.................. 39 39273....covcsverens 19
30104............... 658 30201.....ccovrenee 73 30654........... roess D AO245 .....ocomusivese 61
30105............... 65B 70 Y (. <t L 39 AUTOB ...cc.covnsisvvns 33
30120............... 65D 30203...............73B 0856 sininniinns 39 BIET . iiccviniivaiasi 33
012800 65B SO0 ..vcvizsiisons 73 30680 a0 40 A 2007 niiiing 73
< 5 L 65B 30205 5. 73 30870....ociveivscns 65 R i SN, 25
0128 65 F 30205........c.c..-- TO B 30680........ccceeneeee 7 V130 ¥ SO, 29
BN sasissnsi 65B SURO0B .. 0. covccviiin 73 L1 21 — 39 40,3 . 27
30130....ccinee. 65 F |7 L — 21 30682...............40 A 42008......ccccvine 39
< D 7 [ 65B A0Z30...ciiuim0 25 30888 ..viciniviiiiina 39 42009..................43
I0132.niiiis 65F ;230 mien 27 30889....ccccismas0i00: BT 42013....cccerrirenns 43
g < P 65B <5 i R 25 30684.........cce000e 65 42014 ..................43
30138 e 65 F SO 2 occsamincensis 27 30685........cc00u000ee 61 C 218 | - S |
30138............... 65B o 72 R, 25 30885 ..cviiiivnivis 62 A Q2002 ......oiiniiviiss 47
30138...............65 F <L AR, 27 0718...c.cociii 65D 42028 ..o i 65
30139..............65B AT .c.cssiiviminin IO 30721 cuieiioisi 66D 42029 ..................65
S0140....oniniiniia 65B Q0282 ... 62 A 30722..............65D 42030......ccecueeeee 65
L Fi L Lo 65 F 30282................68 30723.............65D B203D.......convicnin:s BB
30141............... 658 30284 ..................63 30724 ..............65 D 42034 ...cociisissonsses TT
30141............... 65F FOZBY o vocnimsvnesd B 30736...............66 D ABB v 79
30142............... 658 5 ) b SR || 30739.............. 65D BP08T i 5
30142........c00000 65 F 16 i 8% DU O cissanciriviniias 61 BRI vt 3
30143...............65B 30334..................29 30753..................B5 42043 ........cccceeeee B
30143...........65F 30335.................. 14 30823.................. 47 H204D ....omsssummosrss 7
30144.............. 658 30337 ..o 21 30858..................61 42040 ... .cocaviasivnins 3
30144............... 65F 30338.................. 21 30878 .. T A0 ...l 8
30151............... 65B 30410.................. 13 30934
5 05 L L S 29 (G DO, 30037.......c..00.:2. 39 42052................c... 8
0168 cccicciiia 39 0419......cciii 43 30937
SVTBiiassiiinsiinn 23 30426..................43 30938.................. 51 42054 ... 31



94

PART NO PAGE
42055................. 3B
42056 3B
42057 3B
42058 i
42059 AR
42060 sl
42061.... m—
42064.... o
42067 .. - 13
B2007 i 25
42068.................. 27
42069.................. 25
42070........ccoene. 25
C Y- 1| o AR 3
Q2074 .ccsiiiiiiiinnn 41
BB s ciciiivsvasnassd 25
42076 .25
42079.......ccoeue 21
42081 .. 87
42082 o O
BB ....cciviiiiins 47
42086.. 51
42093.. .. 8
42094 =8
42095 e O
BTN iimmsicns 8
42008........00000 3B
LA PER—— 3
42099......c.c0500000 39
A2008.....corenraninss 51
42100 .37
AT sviinsessiosis T
G202 s isipniizsviinna 19
BLT0Z. oisvivnviin 31
7 L < T 47
42104..........ccon.. 33
B2T0B..ouvscasisammmoms 7
20T i 3B
AZI08 icisisisivvinis 3B
A0, o 3B
42110 3B
42111 3B
42112 3B
42113 3B
42114 3B
AT cvissiininis 3B
42123 .. 85
42124.................. 87
C, 4 7. - F——— 62 A
4 . S— 63A
AN ssviviains 62 A
AT v 63 B
A0 Jiisiisoniienass 85
42132 87

NUMERICAL LIST
PART NO. PAGE PART NO. PAGE

42133................. 87 42251.................85
4213S......oee....... 8 42253......cvrennn 53
42138......e.... AT BEIERcsiiiinis 53
42139.................. 39 42255 oD
42141 ................. 38 BDDET .....cosmcanic 14
42143 ..............45 422684 ... 9
42144 .................. 43 42265 .3
42148............. 39 42266.................. 14
249 ... 38 42266 -
&2153 . B 42266 -
L O 51 42269 .41

42158...............52 42270.....ocorsererereen 3
42159 ... 52 BATD......niviiissd 9
42160.......cooooo.. 52 AIDTB.......iiisinss 9
D 5 i 0 I 52 P . [ R 46
982 52 oy R, 47
42166................52 42274 ...49
42168............52A 42275 .25
42169.............52 A 42276 ... 25
42172 53 V-l o 25
" .5 i o e . 42278 il
42174............... 53 42280 ..29
42179.............65F 42282 .25
42180.............85D 42285 =19

42189..............65B 42287 11

42189............... 65F 42295 .................. 13
42198 i 52 A 2805 . oniiiniis 13
A280D .o cisisain 5 288 -viiiiiiiiiss 15
42200 o s 21 42369.....cccvvvirenn 49
42202.... o0 viinien 77 42401 oo, 7
42212 o 7 42402.........o........ 7
42213 T 42405..........cooo..... 3
k[ 19 A2A06...cicivmiiosnive 3
P L L D, 19 7 R 3
A2D20......oiecrceriins 19 APARBL. i ietons 37
A2221....oninaenins 27 42418........ocnine: 3B
B222D....ieiinsiins T 42420......eee.. 8
i 7 G 8
BI224 ...iiviiiii i BT BB 7
D T T 33
42225................ 37 L 33
42228...............37 42433 w33
42232.................. 21 42434 i3S
38 T3 42436 .. .25
42089 . . 13 42441 .. . 15
42240................. 13 42442 ................ 25
42241 ................ 13 42445 .. vee25
42243.................. 13 42447 .................. 13
42244...............25 42447 ... .14
42244 ...............27 42448 ... .14
42285 ....con00:05 2888 ... 17
42245 . ... 27 42455 .................. 39
42246 .. ... 27 42456................... 3
42248.................. 23 42458 ................. 1

PARTNO. PAGE
2480 ... 11
42467 .. 11
42469 .. 39
42476 .. 17
42476 .. 66
42482 .. 5 7 g
42482 .. 59
7 ) (R—— 14
42496 ... 77
BB ... onncremsons 33
42498.................. 33
7| | 13
AIBIT cssnnnanion 8
518 14
42018 i 25
B2 i 19
.7 o 21
42523 .. 25
42523 .. 43
42526 .. 21
42536 .. 9
42538 .. 23
42543 ... 7
42544 ... 5
L L —— 5
42564 .. 17
42887 .o 5
2575 ....ccciinsisiians 17
42876 ... 5
BEBTY i rcasiosmmonsns 5
A2BBE. v 7
A2B87T viisiavmanivas 7
42888 v 7
102 1o 7
25 i . 21
r L 3
A2B0D....sssanissrans 74
BLONL oicviiniiiinos 51
A2H92 i 79
A2B93..,..convimesrssriass 3
42595 .................. 17
42598 ... 25
42602 .... 62 A
42603.... 62 A
42606.... 62 A
42610.. 45
42615 sy
42616 .8
42617 .. Y
42640 .. .
42643 .... D
42644 ... ..9
42645.................. 1
42648 ... 11



PARTNO. PAGE
42652.....cc....... 11
oy . 29
42658 sy 29
42664 .31
42668................. 17
42676 .. 44
42677 .. 44
42678 il
42678 .37
42688 .5
42690.................. 33
42691 ................. 33
42694 3B
42695 .85
42696 . 87
42701 .. 91
42705 .91
42712 . 91
42716 .. 59
42716 .. 91
AT csinnns 91
42721, 91
42726 ... 7
42727 ..o 14
A2IRT esnsin 25
42727 .29
Uiyt 44
42745 .19
42746.................. 15
42747 ................. 15
B . covcscncen 15
ARTAR, i 15
ABTBD .. cvnsuinss 17
42765 Gree 1D
42765.............. 73B
42766................. 73
AZTBT :ivivuscsissi 73
ABTBR i 73
42769................ 73
42771 N
42772 L
42773 s
42775 .52
42776 .59
42781 .. 59
42787 .. 59
42793 ..o, 59
42796 .. 59
42797 . 59
A6 s g
42810 5
42815 5
42820 .5
42830 .5

NUMERICAL LIST
PART NO. PAGE PART NO. PAGE
283D .o 23 44168.............62 A
A2BB6 .oavsisinisis 5 44170.....ccc....e. 62 A
42840............c..... 14 44171 o 87
42841 14 L, 12 7 S 27
42875 .27 44198 ... 65
42877 el 44201 ...65
42878 25 44202 ...65
Lo - (I—— 29 o1 0 TN 65
L T N 25 44204.................. 65
42880.................. 14 44205 ...65
42881....ccccvvinn 14 : 25210 ¥ RN 65
A2BA0 i 27 44209 S
42891 e 25 44211 oo 62 A
BB isiissaviion 27 44216 .62 A
L a2 S 27 44217 .62 A
42893.........ccce. 25 44218 il
42893 po Bl 44219 i BT
4289%4.......cccovnee 25 44231 w51
A2894 .. niiiiivani 27 44240 ...54
42885 25 44294 ...63
42895.........ccvvv 27 44299 i h
42896.........coveen. 25 44301 .43
42896, usevuminsinns 27 44303 43
. PAC T — 14 BAB08 .. iviivna 43
42916 s D 44305..........cc.c.... 77
42820 .cisiiniin 27 44314 .. 43
42925.................. 25 44320 e 07
42926 e 23 44321 o B
42027 ....covveirinnn 23 44322 v 04
42978...cviivivvisen 23 44324 77
A2028..iiisnivcisa 23 44336.................. 27
A2830 . inanin 23 44337 D
42931 . 23 44337 .. 19
42932 i 8D 44341 Ty
- 742 H 1 SI—— 23 44342 s B
42934.........cco0unee 23 44343 .41
42935 .23 44345 .. 47
42936.........ccvrunene 23 44346 .. 47
42937 .....oevern 23 44347 .. 47
42938........ocovvne. 23 44349 i 2T
42845......ovcsnireie 23 44350 w37
AT L 23 L Lo R 88
HABRL o civiirsosiniinss 23 44351 B9 A
42948.................. 23 44354.................. 51
42949.................. 23 44355......c0cc0iineee 45
42980........ccrvnrenes 23 L 1 ] R— o4
L EL Ly (R 23 44361 .31
42952 i 23 44376 o]
43709 s asns v 85 44394.................. 31
43706 .08 44398 . 31
43707 00 44405 v 31
43709 .55 44406 S
44054.............c..... 34 44407 5691
44087 A7 44411 .31

95

PART NO. PAGE

44413 .................. 31
44426.................. 39
44434 .................. 39
0 L S O—— . <
44444 .................. 39
44468 .................. 37
44469..........c000.... 39
44472 ................. 53
44474 .................53
44481 .................. 53
44484 ............... 27
44485 ................. 27
44490..................19
44494 .................19
44805 .. cuimriarecnns 19
AAT T sssassesionsines B
44512 ... MM
BT isscsnspinin 21
44518 ...........ec..... 41
44550................. 41
44558 .................. 31
T T p— 33
L T S
44578 .................. 33
44590.................. 33
44601 .................. 33
L 1= i R . -
44634 .................. 46
44634 .................. 4T
44634 ................. 49
44638.................. 46
44641 .................. 47
44647 ..........ce... 47
44655 .................. 47
44660................. 47
44660.................. 49
44661 .................. 47
44674 ..o 77
44739................. 34
44748.................. 79
44760......ccccceeee. 79
44784 ... 33
44787 ..o 39
44817 ..o 33
44822 .................. 33
44828 ... 38
44872 .................. 53
44873.................. 53
44920..................89
44940.................. 41
44944 ... 85
44845.................65
44946..............,... 33
44968.................. 41



96

NUMERICAL LIST
PART NO. PAGE PART NO. PAGE PART NO. PAGE PARTNO. PAGE
44970, 41 45117 e 65 21770 I ./ 45456..................49
44971 ... 41 L5 B 2 — 65 48230 .....cimmsinisinss 51 45463................. 49
L T —— 33 A5119.....oomviinns BB 3 (. . - 45471 .................. 88
44084................. 33 T b 65 45284 . o1 45476 ... 89
440985...........coiie 55 A2 o 65 45234 ................. 57 45477 .................. 89
44986.................. 55 48122 e 65 45236......cooeveeee 57 45478 .................. 89
44987 .......cocevvunn. 55 45123.....cocvviine. 61 AQZ3T rvsersasssenss OO 25— 89
44988.................. 33 45124 .................B5 AS23B.....cocnssinnsns D 45480.................. 89
44890.................. 33 2 S RS, . AB2BD iicniciiniiiias D 45481 ..ovvinriiririines 89
449N ... 33 45128 .............62 A 45260 asannn 67 45482.................. 89
44982..........c000.... 33 45129 .o 62 A A8278 i eiisidisanaons 7 45483.................. 89
44994, ............... 33 45131...............62 A 45278....cccmrernnns 21 T RN -
44995.................. 33 45132.....consveee 62 A ABZBO:. . ccvsiinravinios 37 45487 .........c00000.. 89
44996.................. 33 IS v 61 45282 ....cc00mreinies 41 45488 .................. 89
45014...............65 F 45134....ccivii 62 A 45280 ... B3 45489..................89
ABD2E. ....cociiviisiss B 48188 i 62 A 45298.........0000000000 271 N
45034..............62 A 45136......civenen 62 A 45297 .......corneerenss o 09 45492 .................. 87
45035.......cc0cnnee 53 45137 ......cvccne. 62 A 45298...............62 A 45495 ..................87
45038.................. 33 45138.....ccie. 61 83005 66 45496..................87
45039.................. 45 45139....ccoiininsen B 45307 ...cvvsnaiinrasns 19 ARG csiniinincn SOZ R
45040.................. 63 AR vniniai 81 45309 19 45518............52 A
45042 69 48T e 61 45314 19 45519...............B2 A
45044 69 45142 .61 45315 57 45521 39
45050.......cccoeneee. 67 45144 ................ 51 45325 17 45522 51
HEOBD. s 67 45148 .........00000000 51 45327 17 45523 71
L5100 RO — 67 45153 .coivnisanisis 61 45328 17 45530 37
45070....ccccvinin 67 45154 .............. 62 A 45331 17 45531 21
45075.......ccceee 51 AFNEE owaiai 27 45335....ccccveee 17 45534 .......occeeene 51
45080......ccoeene. 67 45155 . 37 45372 62 A 45536 88
45081.......ccccrnene. 51 45185....ciiieen 62 A 45373 62 A 45837 ...ocovirirsnnnnas 88
ADUBD..covcmmsermmmss 67 BNDT oo mmnan 62 A 45381...ccirnainens 88 45539 88
AS08B....coconsvmmines 51 45158 62 A OO imweisssanas 88 45540 88
45091 ..ociuiunian 62 A 45159 62 A 48397 ....oviinn 88 45542 PR s |
45091 ..., 63 A 45160 61 48308 il 88 455643 ..............B2 A
45092............... 62 A 45160....cccc0vveree 62 A 1512 7 45546 65
45092............... 63 B 45161 ....cccoinee 61 45400 88 BEBAT .. ccoconssesnesnss 65
45084.........cacvecies 51 kL 65 A0 ..o ocssssapmonsss 88 ABBHY....mimmissne D)
L 5101 [ —— 51 AD168. i 62 A 48405....ccviimvivens 88 45551 ....cccevee . 61
48097 51 45168 cvnviica 63 A -5 85 T 61
48088 vsaimiicia 63 45164 ... 62 A ABA20 cuiivisrinians 85 45655 ............... 62 A
45101 61 45164 ............... 63 B 45422 ... 89 45558 ......ccceeeeee 59
45103.........c.. 62 A 7 L L L — 87 45423 ... 89 45562 17
45104.....ccccenne 61 L T —— 65 215 T 49 48565 ........ccivenee 17
2ol 63 ABTE s 65 45428.......ovnivia 89 BEEBY .. i 59
45107 61 4178 ociin 62 A L 89 45567 65B
45108........cc0ernen-- 61 45188 .. ....ovieeess 31 45430 49 45568 65 B
45109 61 45188.......cccvcnunnee 31 40436 ..o rinrenses 49 45569 65 B
45110...civnimnrinnes 61 45200000 mencesanune o7 45439 49 45570 65 B
LTy i LR 61 AD208 .icnivsaninisinss 61 45442 49 45573 65D
2 5% by O 63 ASZ08 o cniias 62 A 45445 49 45574 ....oviviriins 65D
45103 63 45210.................. 67 45448 .................. 49 45575 .....ccvvvnres 65D
Lo 63 © LT by (. 57 45451 ..., 49 45576 65D
45115......cc0crunmre 63 45213 .. 57 45452 ..o 49 45577 65D



97
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

458579...............65 D 5101 L5%: L 51 10257 B s 89B TI20T v 43
45586.........c....... 88 8 44 102577...............89 B 112092 sz 53
45587 .................. 88 50075.................. 51 103158......ccot . BB A 112013...............89 B
45588.................. 88 S00B2 ... v B 103159...............89 A TI2020......onvinen 23
45589.................. 88 231012 —— 52 103160...............89 B 112024.................. 39
45591 ...ccciviriereen. 49 SUOBT .. cssnvessivians 49 ;1010 [ s mS— 89 B FI2080.;. 000000000 8D
45592................. 49 20094 ... coocieivinnsns 49 REIONE g 39 T12089.. i BBF
43594........000000000 03 20187 s B0 B F11008 i 28 1120806 00000600..80 B
45695.................. B3 BOIBYT-. . i 65 F 111004.................. 39 112061..............65 B
45597 .................. 49 50188...............66 B 5[y (0.0] > INPUNRERNIININE, | ° 112114............ 40 A
45601 ..o 73B 50158.....c.ceereue 65 F G715 5 10 RN (3 20 £ OO . 3
QB0 s masseriad T 50202........... - 74 g i 3 > ANERRRI . - 112116..............40 A
435605...............65 F U203 vz 74 111018 cciiiinciia 2T M2117 i, 68D
AOB0E i 71 L e | 111024.................. 38 112124.............. 40 A
45607...............65 B 502086...........e.... 74 TIT032 . scenmesomnssn 18 112140........cc00000. 37
45608...............65 B 50211 .o 74 111034.................. 74 112146.................. T4
45609..............65B 50217......:........66 B 11105 s s bR 113843 i ssiinan 14
45610...............65 B 50217..............65 F 111052...............44 A TIBTAT cccvvccaccianices 33
45610...c.cocviuna. 65 F BN T civimssvavizgsif TAHOB0.: coon 44 A 2 R 1
45614.................. 27 50218 ...............656 B A s 44 A 10488 i 87
45615................. 27 50218...............65F 111062............... 44 A 115146.................. 87
45616........ccenve.. 27 710,24 [ NSRS - |- 22 [ L R— 44 A 2k L SRR, - |
45618...............73 B 50220 ..crimmieiseses B 111064..............44 A B2266 .......c00000000. 30
45618 . v ianivscninis 77 5100921 0 [IREPS—— 111085..............44 A B2TT8 wsvssssvuinics D0
A0 18 woninimanin 73B B0228 ovimanan 69 111088 cunsianis 44 A BW13189.............. 78
45618 ..o 77 TI29 N s siaange 53 111074..............44 A
45620.................. 63 101368.................. 63 111076..............44 A
45627 ....cccoeeree. 49 TOUTT N, v cwmsompovsnnas ATI07F e corommrcnnani 44 A
75155 10 [ 77 101904........ccoeenee 29 111090..............73 B
45640............... 40 A 104858 cvmasasnn T £ b0 (ERRRRORNEIRY o i - |
55757 [ — 39 10198 i T T8 v 73B
45646 .................. 37 101982, 7 il ¢ © - AR 73B
45651.......cc000. 43 102550............... 89 A 111094............... 73 B
i1 S . 102551...............88 A il o L ) |
ABBBY ... s ssinenns 8 187 A— 89 A 111096.....cconsii. T B
47009.................. 61 10258583...............89 A g & i L 7 GRS 73 B
AT22E . srvvssviieii DB 102554............. 89 A 111098 csvvisanin 73B
S001Z.. ..ocoreses 23 102555...............88 A 111099.............73B
519100 b ST e 51 102557...............89 A T1110) e TS B
50014 ...covpeionnners B 102558...............89 A 5 b oy 1 < TR— 73B
Q0022 .iciviririions 29 102539.....ccc0n001ee 89 A g b [0 TR—— 73 B
BODZS iicasmananmis 7 102580, v 89 A A0 s 73B
BO0RA i 7 02581 asiinininee 89 A iy i PR 73B
50024..........cc..... 13 102862...............89 A 111106............... 73B
50040.................. 57 102883............... 89B i 10 S 73B
510 1 SERR——— 59 102565...............89 B THHDB . oisissinnal 9. B
(2.0, 5.7 1) RECTReIep 69 102566...............89 B 111108, .73 B
50041.................. 51 102568..............89 B g &l o o TR 73 B
20042.................. 51 102568, 89B T icanann 73B
50043.................. 13 102570............... 89 B 112002.................. 78
50045............... 62 A 102671.....ccon0 B9 B 1 #2310 G Fpe— 79
51510 2 S 65 B 02872 cvviusiis 89 B HIR006: s cssossimniniz: BT
314 12 L, S—— 65 F 102573..............89 B 2007 o D3
51016151 RSR— 61 102574...............89 B 1120080000000 79



98

Model 9000/4900/2900 Windrower (Tractor Unit)
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER UNIT EXT.
REF NUMBER 2UNITS 5 UNITS QTY PRICE PRICE
GROUND SPEED LEVER - Parts Catalog Pg 17
2 28038 BUSHING - plastic 2 4
CAB AIC & BLOWER - Parts Catalog Pg 25
2 42895 O-RING 1 2
19 42445 CLEANER - air intake 0 2
25 42925 SWITCH - low pressure 1 1
26 42894 O-RING 1 2
27 42896 O-RING 1 2
AIC - ENGINE GROUP - Paris .Cataloq Pq 27
3 44517 DRIER/RECEIVER 1 1
11 21964 BELT - compressor drive 1 1
ENGINE ASSEMBLY - Parts Catalog Pg 39
26 30656 BELT - fan / alternator 0 1
29 25848 FILTER ELEMENT - oil 1 3
30 25850 FILTER ELEMENT - fuel, primary 1 3
31 25851 FILTER ELEMENT - fuel, secondary 1 3
ENGINE AIR INTAKE Parts Catalog Pa 44 A
1 30045 FILTER - primary (outer), Nat. Asp. 1 2
30050 * FILTER - safety (inner), Nat. Asp. 1 2
20 111060 * - FILTER - primary (outer), Turbo 1 2
111061 * FILTER - safety (inner), Turbo 1 g
*  Order to suit engine type
HEADER DRIVE - Parts Catalog Pg 51
8 37551 BUSHING - plastic 2 4
10 42086 BELT - header drive 1 2
23 50041 SEAL - oil, outer, clutch cylinder 1 1
50042 SEAL - oil, inner, clutch cylinder 1 1
BEVEL GEARBOX - Parts Catalog Pg 52 A
2 13626 BUSHING - rubber 2 4
DRIVELINE: ENGINE/GEARBOX - Parts Catalog Pg 53
9 42172 CROSS & BEARING KIT 0 1l
HEADER DRIVE PULLEY - Parts Catalog Pg 54
2 7900 CUP - bearing 0 2
5 7910 CONE - bearing, with seal 0 2
DRIVELINE: TRACTOR/HEADER - Parts Catalog Pg 55
2 30622 CROSS & BEARING KIT 1 3
NEUTRAL INTERLOCK - Parts Catalog Pg 57
3 21810 BUSHING - rubber 0 2

HYDRAULICS: HEADER DRIVE - Parts Catalog Pg 61
21 45205 FILTER - element 4 10




99

Model 9000/4900/2900 Windrower (Tractor Unit)
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER  UNIT EXT.
REF NUMBER 2ZUNITS 5UNITS QTY PRICE PRICE
HYDRAULICS: CYLINDER CONTROL - Parts Catalog Pg 62 A
31 42125 SEAL KIT - L/H lift cylinder 0 1
40 42126 SEAL KIT - R/H lift cylinder 0 1
HYDRAULICS: TRIPLE PUMP - Parts Catalog Pg 65 B
10 21420 BEARING - needle 1
+ 45610 SEAL KIT - for piston pump 0 1
. 42189 SEAL KIT - pintle assembly 0 1
HYDRAULICS: WHEEL MOTOR - Parts Catalog Pg 65 F
2 50217 SEAL - shaft 0 1
WHEEL MOTOR ASSEMBLY - Parts Catalog Pg 69
2 30045 O-RING - power wheel/ motor seal 0 1
PAINT - Parts Catalog Pg 87
25991 PAINT - black, 1 litre 1 1
23957 PAINT - white, 1 litre 1 1

32880 PAINT - red, 1 litre 1



1







MacDon Industries Ltd.

680 Moray Street

Winnipeg, Manitoba R3J 353
(204) 885-5590, Fax 832-7749

46062 Issue 03/99

Sugg. Retail: $15.00
Printed in Canada

MacDon, Inc.
9700 N.W. Conant Avenue

Kansas City, Missouri 64153-1832
(816) 891-7313, Fax 891-7323



